CITY COUNCIL AGENDA
REGULAR MEETING

Monday, June 13, 2022
7:00 P.M.

The City of Montrose is committed to maintaining a safe, welcoming, family-friendly community, with affordable
housing, where parents can raise their families; to ensuring our skilled, motivated employees provide high quality public
services at a value; to sound stewardship and fiscal responsibility to ensure our city remains strong and prosperous, both
now and into the future; to nurturing business-friendly partnerships to promote economic development and local jobs; to

thoughtfully address community needs and plan for growth, innovation and sustainable development; and to ethical

leadership that is responsive and accountable to our citizens.

Montrose Community Center

200 Center Avenue South
Montrose, Minnesota 55363

1. CALLTO ORDER

2. ROLL CALL

3. INVOCATION

A. Pastor Paul Baker — Montrose United Methodist Church

4. PLEDGE OF ALLEGIANCE

5. APPROVAL OF AGENDA

6. APPROVAL OF CONSENT AGENDA

A. Minutes
1. May 23, 2022 Rescheduled Regular City Council Meeting — prepared by J. Bonniwell

B. Accounts Payable
1. City, June 13, 2022 — prepared by M. Sommerfeld
2. Fire Department, June 13, 2022 — prepared by M. Sommerfeld

C. Monthly Utility Adjustments, May 2022 — prepared by C. Gerard

D. Schedule a Public Hearing for Planning and Zoning July 13, 2022 at7:00 p.m. to Review Ordinance 1020



2021 AUDIT REPORT ~ ABDO — See June 13, 2022 City Council Workshop Packet for Audit Report
Information

A. ABDO Audit Report
B. ABDO Professional Services Proposal

8. WRIGHT COUNTY SHERIFEF’S OFFICE

A. May, 2022 Monthly Report and Hours Report

9. REPORTS AND RECOMMENDATIONS OF THE CITY DEPARTMENTS, CONSULTANTS,
COMMISSIONS, AND COMMITTEES

A. City Council
1. Monthly Activity Report

B. Montrose Fire Department
1. May, 2022 Activity Report

C. City Planner
1. June 8, 2022 Planning and Zoning Meeting Minutes

D. City Engineer
1. 2021 Downtown Improvement Project Phase I — Pay Application No. 3
2. 2021 Downtown Improvement Project Phase II — Pay Application No. 2
3. Forest Creek Trail Repair Quotes
4. Wastewater Treatment Facility Plan
5. Water Treatment System Study
6. Updates from City Engineer

E. Public Works

1. Firemen Parking in Front of Public Works Shop
2. Updates

10. OLD BUSINESS

A. Update May 23, 2022 Request for Council Action from Mr. Chailes Smallwood — 200 Crystal Lane
' 1. Traffic Issues on Crystal Lane and Mindy Lane

B. Electricity for Montrose Days at Veterans Park
C. “No Mow May” Follow-up

11. NEW BUSINESS

12. OPEN FORUM

13. UPCOMING MEETINGS




Park and Recreatlon Meeting — Monday, June 20, 2022 at 5: 30 p-m. in the Montrose City Hall Conference
Room

B. Economic Development Authority Meeting — Tuesday, June 21,2022 at 12:00 p.m. in the Montrose City
Hall Conference Room

C. Regular City Council Meeting — Monday, July 11, 2022 at 7:00 p.m. at the Montrose Community Center

D. Planning and Zoning Commission Meeting with Public Hearing —July 13, 2022 at 7:00 p.m. at the
Montrose Community Center

14. ACKNOWLEDGEMENTS

15. ADJOURNMENT




City of Montrose

Regular City Council Meeting Rescheduled as a Special Meeting
Montrose Community Center '

200 Center Avenue South

Monday, May 23, 2022

7:00 P.M.

1. CALL TO ORDER

Pursuant to call and notice the Montrose City Council met in Regular Session on Monday, May 23, 2022 at 7:00
p.m.

Mayor Moynagh called the meeting to order at 7:00 p.m.

2. ROLL CALL

Present: Mayor Robert W. Moynagh 11T
Council Member Sam Solarz
Council Member David Paradeise
Council Member Tom Marszalek
Council Member Nicole Andreoff

Staff Present: ~Ms. Jessica Bonniwell, City Administrator
Mr. Dan Remer, Public Works Director
Mr. Jared Voge, City Engineer
Mr. Michael Sommerfeld, City Clerk/Treasurer
Mr. Charles Smallwood, Chair — Planning and Zoning
3. INVOCATION
A. Pastor Cathy Jones from House of Grace gave the Invocation.
4. PLEDGE OF ALLEGIANCE
The Pledge of Allegiance was taken.
5. APPROVAL OF THE AGENDA
A. Approval of the Agenda

Council Member Marszalek motioned to approve the May 23,2022 City Council Agenda as
written. Council Member Solarz seconded the motion. Motion carried 5-0.

6. APPROVAL OF THE CONSENT AGENDA

A. Minutes

1. Accepted the minutes of the April 11, 2022 Regular City Council Meeting
2. Accepted the minutes of the May 2, 2022 Special City Council Meeting

B. Accounts Payable

Page 10f8



7.

8.

9.

1. Approved the May 23, 2022 Accounts Payable for the City of Montrose
2. Approved the May 23, 2022 Accounts Payable for the Montrose Fire Department
C. Approved the Monthly Utility Adjustments for April 2022

Council Member Andreoff motioned to approve the May 23, 2022 Consent Agenda as presented.
Council Member Paradeise seconded the motion. Motion carried 5-0.

WRIGHT COUNTY SHERIFF’S OFFICE
A. April, 2022 Monthly Report presented in packet.
Wright County was not present at the meeting.
REQUEST FOR COUNCIL ACTION

A. Mr. Charles Smallwood — 200 Crystal Lane

Mr. Smallwood stated his concerns regarding the increase in traffic on Crystal Lane, Mindy Lane and
Emerson Ave N since the construction project started. Mr. Smallwood stated that the traffic is speeding
up and down the road all day and night and is causing a dangerous situation in those neighborhoods.
Mayor Moynagh stated that he has contacted Wright County about this and spoke with Sheriff Deringer
about the problem. Wright County will be stepping up enforcement activity around that area of the project
to hopefully slow down the traffic. Mr. Smallwood asked about other temporary signs or speed bumps
that could possibly be put in place until the construction is complete. Mr. Voge stated that the temporary
measures often do not work and just cause more problems and traffic accidents and that the best way to
deal with this is the increased enforcement throughout the duration of the project.

REPORTS AND RECOMMENDATIONS OF CITY DEPARTMENTS, CONSULTANTS,
COMMISSIONS AND COMMITTEES

A. City Council
1. Monthly Activity Report

The City Council Members gave a brief overview of the meetings, activities and/or events they
attended.

B. Montrose Fire Department
1. April, 2022 Activity Report
Mr. Triplett gave a brief overview of the April, 2022 activity report and asked for any questions.

2. Request Authorization to Purchase five new garage openers and seven remotes ($1,350 each plus
$50 per remote) — Total of $7,100 through JLR Garage.

Mr. Triplett stated that the department needs to replace the garage openers and remotes.

Mayor Moynagh motioned to approve the purchase of five new garage openers and seven
remotes from JLR Garage for $7,100.00. Council Member Marszalek seconded the motion.
Motion carried 5-0.

Page 2 of 8



3. Request Authorization to apply for the 2022 50/50 Matching DNR Grant; City Responsibility
would be $2,500 if awarded.

Mr. Triplett stated that the money will be used for equipment and supplies — it will be some
equipment for wildfire fighting and then some general hoses and other equipment.

Mayor Moynagh motioned to approve submitting a 2022 50/50 Matching DNR Grant for
the Fire Department. Council Member Marszalek seconded the motion. Motion carried 5-0.

4. Review and Accept 2021 Annual Report

Mr. Triplett gave a brief overview of the annual report for the Fire Department, which was
another record-breaking call-volume year.

Council Member Marszalek motioned to accept the 2021 Montrose Fire Department
Annual Report. Mayor Moynagh seconded the motion. Motion carried 5-0

C. Economic Development Authority
1. April 19, 2022 Economic Development Authority Meeting Minutes

Council Member Marszalek gave a brief overview of the meeting minutes from the April 19,
2022 Economic Development Authority Meeting. '

D. Planning and Zoning Commission
1. May 18, 2022 Planning and Zoning Commission Meeting Minutes

Commission Chair Smallwood gave a brief overview of the meeting minutes from the May 18,
2022 Planning and Zoning meeting.

E. Park and Recreation
1. May 5, 2022 Park and Recreation Meeting Minutes
Ms. Bonniwell gave a brief overview of the May 5, 2022 Park and Recreation Meeting Minutes.

2. Approve Park and Recreation Recommendations for Appointments of Chair, Vice-Chair, and
Secretary.

Ms. Bonniwell stated that Mr. Duane Isle was appointed to Chair, Mr. Toby Nelson was
appointed to Vice-Chair, and Ms. Kayla McCluskey was appointed to Secretary.

Mayor Moynagh motioned to approve the Park and Recreation recommendations for
Chair, Vice-Chair and Secretary. Council Member Solarz seconded the motion. Motion
carried 5-0.
F. City Engineer
1. 2021 Downtown Improvement Project Phase I: Payment Estimate No. 2

Mr. Voge stated that the project is progressing on schedule and this is the second payment request
from the contractor.

Page 30f8



Mayor Moynagh motioned to approve the 2021 Downtown Improvement Project Phase I,

Payment Estimate No. 2. Council Member Marszalek seconded the motion. Motion carried
5-0.

2. 2021 Downtown Improvement Project Phase II: Payment Estimate No. 1

Mr. Voge stated that the project is progressing on schedule and this is the first payment request
from the contractor.

Council Member Marszalek motioned to approve the 2021 Downtown Improvement Project

Phase II, Payment Estimate No. 1. Council Member Paradeise seconded the motion. Motion
carried 5-0.

3.2021 Downtown Improvement Project Phase I: Center Avenue South Culvert Replacement

Mr. Voge stated that the manager from the Mobile Home Manor contacted the engineers
regarding a deteriorating culvert that was discovered during the replacement of the culvert under
Hwy 12. The cost of this replacement will be about $23,000 and this would be the time to replace
it since we already have people working on that road and the culvert is in bad shape. Mr. Voge

said the Mobile Manor will need to be detoured out the back side again, but will not cause a Hwy
12 shut down.

Mayor Moynagh motioned to approve the 2021 Downtown Improvement Project Phase I:
Center Avenue South Culvert Replacement for $23,000. Council Member Andreoff
seconded the motion. Motion carried 5-0.

4. 2021 Downtown Improvement Project Phase I & II: Street Light System Improvements

Mr. Voge stated that the street light improvements City Council opted for earlier in the project
have a final price quote of $146,370.00 for both Phase I and Phase I parts of the project. Xcel
came up with a design for the project, and with the over-head utility conflicts, there will street
lights on the east side of Center Ave only. The lights on the south side of the tracks will have

outlets, but the ones on the north will not. Mr. Voge stated that there will be a total of 16 acorn
pedestrian lighting fixtures.

Council Member Marszalek motioned to approve the 2021 Downtown Improvement Project
Phase I & II Street Light System Improvements for $146,370.00. Council Member
Paradeise seconded the motion. Motion carried 5-0.

5. Updates from City Engineer

Mr. Voge stated the Forest Creek Trail quote for repair, and a water system report will be on the
June Council Meeting Agenda. The work on the Regional Park Shelter is also progressing and
will be coming to Council in the next couple meetings.

Council Member Paradeise asked about flooding issues at 202 Pheasant Run Drive. Mr. Voge

said he looked at the grading and it does look very flat and he would be willing to come out and

take a look to see if there is anything the city can do to help the situation with flooding when we
get heavy rain.

G. Public Works

1. Quote for 2024 Western Star 47X Plow Truck

Page 4 of 8



Mr. Remer stated there were two quotes provided in the packet for consideration that are just for
the chassis of the plow truck, and another quote for the installation of plow equipment. One quote
is from Boyer for $125,016 just for the chassis. A second quote from Momentum Truck Group
for $141,000 just for the chassis. Mr. Remer stated that the Towmaster Truck Equipment Quote
for the plow truck equipment attachments is an estimated $150,816. Mr. Remer stated that he
needs to get this ordered since the chassis are about two years out from right now and the other
plow equipment the city owns is starting to fail as well.

Council Member Marszalek motioned to approve the Boyer Quote of $125,016.00 for the

2024 Western Star 47X Plow Chassis. Council Member Solarz seconded the motion. Motion
carried 5-0.

Council Member Paradeise motioned to approve the Towmaster Truck Equipment Quote

of $150,816.00 to add the plowing attachments to the chassis. Council Member Marszalek
seconded the motion. Motion carried 5-0.

2. Request Approval to Hire Maintenance Worker I

Mr. Remer stated that the city received 10 applications for Maintenance Worker I and narrowed
the applications down to three to be brought in for interviews, and two were brought back for a
second interview. Those present at the second interviews were: Jessica Bonniwell, Tom
Marszalek, Dan Remer, and Coco Henry. Mr. Remer asked for approval to hire Mr. Ryan Ross,

who currently works for the City of Coon Rapids and has experience for a hiring rate of $25 for
Maintenance Worker 1.

Council Member Marszalek motioned to approve hiring Mr. Ryan Ross at $25 for the

Maintenance Worker I position. Council Member Solarz seconded the motion. Motion
carried 5-0.

3. Public Works Update

Mr. Remer stated the house at 101 Center Avenue North has been completely removed. City
Clean-Up Day went very well, even with the construction in the area. The road projects are
progressing on target and the Hwy 12 closure went as well as it could.

10. OLD BUSINESS
No Old Business

11. NEW BUSINESS
A. Montrose Days Committee to Discuss Montrose Days Celebration

Ms. Jeannie Beck, Vice-President of the Montrose Days Committee, stated they were there to get Council
approval on some items for Montrose Days.

1. Ms. Beck stated there have been several discussions regarding the parade route, and the one that
was decided on will start at Aspen Lane, going to Emerson Avenue North, and back out to
County Road 12 through 5% St N and back up to Aspen to breakdown. That route will avoid any
County Road closures and gives plenty of space to breakdown on Aspen after the event.

Mayor Moynagh motioned to approve the Parade Route starting from Aspen Lane, going
south on Emerson Ave N, then east on 5" St N, and back north on County Road 12 to Aspen

Page 5 0f 8



Lane. Council Member Solarz seconded the motion. Motion carried 4-0-1 with Council
Member Andreoff abstaining for conflict of interest.

2. Ms. Beck stated the second thing they are looking for approval for is to shut down Charity Lane
from County Road 12 to Sherri Lane for the duration of the one-day event.

Mayor Moynagh motioned to approve the shut-down of Charity Lane between County
Road 12 and Sherri Lane during the Montrose Days event on August 20,2022. Council

Member Solarz seconded the motion. Motion carried 4-0-1 with Council Member Andreoff
abstaining for conflict of interest.

3. Ms. Beck stated that they also wanted to discuss the liquor premises extension to include the park
and road that will be shut down. Ms. Bonniwell stated that staff is currently working with the City
Attorney on an ordinance that will allow premises extension, and that she will check to see if they

can extend on the road and into the park. Ms. Bonniwell stated staff should have an answer for
them at the June 13, 2022 meeting.

4. Ms. Beck stated they would like to have the pond and creek area fenced off with orange/snow
fencing and if Public Works has fencing that they can use for the day that would be great. Mr.
Remer stated he would check to see how much they have and staff will let them know.

5. Ms. Beck stated that the last thing they are looking for is access to power for the band. Mr.
Remer stated that he assumed the band would need 220V power hookup, which Mr. Remer did
not believe was available at the park currently. Mr. Remer will take a look and see how much
power is currently at the park and Ms. Beck will find out how much power the band will need and
update each other with that information. Mr. Remer stated that the city could look into upgrading,
but would likely be a high cost to do so, and generators available would be very loud and he
questioned whether those would have quite enough power for the band. Ms. Beck asked if the city

would waive the “regular” electricity charges for the park for that day, not including if any
upgrading needs to be done.

Mayor Moynagh motioned to approve waiving the regular electrical fee for Montrose Days
for their August 20, 2022 Montrose Days Event. Council Member Paradeise seconded.
Motion carried 4-0-1 with Council Member Andreoff abstaining for conflict of interest.

B. Community Meals Discussion

Ms. Michelle Otto, 205 Garfield Avenue North, stated that she is part of the group hosting the
Community Meals each month at the Community Center. Ms. Otio stated that the stove/oven does not
seem to be working, and the pilot lights are not staying lit. Ms. Otto requested that staff have an appliance
specialist come look at the oven and see if it could be repaired, or if it needs replacement.

Mayor Moynagh motioned to direct staff to have an appliance specialist come take a look at the
oven at the Montrose Community Center. Council Member Solarz seconded the motion. Motion
carried 5-0.

C. Sunflower Field Discussion

Ms. Bonniwell stated that Mayor Moynagh contacted staff to let them know that Johnny Fish from Fish
Sunflowers texted the mayor to let him know he would not be planting the sunflower fields this year. Ms.

Page 6 of 8



10
Bonniwell stated that the Council will have to decide what to do with the field at this point since the grass
was removed for the sunflowers and has now turned to mostly weeds. Council Member Paradeise asked
when Mr. Fish would be coming out to fix the berm. Mayor Moynagh stated that is part of the contract to
restore the property once he was not going to plant sunflowers anymore. Council Member Solarz asked if
Mr. Fish had a reason he will not be planting and Mayor Moynagh stated the reason given to him was that
the drought took a toll on Mr. Fish financially and he will not be able to continue to plant the field. Mr.
Remer stated this particular area of the regional park had not been contracted out for summer mowing
services and staff will have to mow it and take care of the weeds. Mr. Remer stated that the parks,
including the regional park, have not yet been sprayed for weeds due to being short staffed. Mr. Remer
stated they recently tried to order the spray, but it is now on backorder and they will keep trying to find
some before that comes in so they can start spraying. Mayor Moynagh asked if they would spray for
weeds in the section that was to be planted in sunflowers, in case Mr. Fish changes his mind. Mr. Remer
asked if they should be spraying weed killer where the sunflowers were going to be since it is all going to
weeds. Council agreed that we should be spraying weed killer in the entire regional park, including the
sunflower portion. Mayor Moynagh asked Ms. Bonniwell if she or the City Attorney could contact Mr.
Fish regarding his contract and promise to restore the land and remove the berm that was created.

D. Fee Schedule Amendment

1. Ordinance 2022-04 — An Ordinance Amending Various Development and Administrative Fees
Jor the City of Montrose

Ms. Bonniwell stated that she has had some discussions with the City Engineers and Planner to
discuss development fees since they have not been updated since development fell off back in
2007-2008. Ms. Bonniwell stated the fees are now more in line with other cities in the area and
mostly are connected to development. Ms. Bonniwell stated there is one fee that was not
development — for the food truck permit license. Ms. Bonniwell stated that the city has gotten
requests to reduce permit fees because gas prices are so high and impacting the food truck’s
ability to earn profits. Ms. Bonniwell stated that many surrounding cities have also reduced their
food truck permit fees because of the gas prices.

Council Member Marszalek motioned to approve Ordinance 2022-04 — An Ordinance
Amending Various Development and Administrative Fees for the City of Montrose. Council
Member Paradeise seconded the motion. Motion carried 5-0.

2. Resolution 2022-23 — A Resolution Authorizing Summary Publication of Ordinance 2022-04 —
An Ordinance Amending Various Development and Administrative Fees for the City of Montrose

Mayor Moynagh motioned to approve Resolution 2022-23 - 4 Resolution Authorizing
Summary Publication of Ordinance 2022-04 — An Ordinance Amending Various Development

and Administrative Fees for the City of Montrose. Council Member Andreoff seconded the
motion. Motion carried 5-0.

12. OPEN FORUM
A. Mr. Ed Rothberg — 271 1% Street North

Mr. Rothberg stated that he has been contacted by the City Engineers because he lives within the project
area and needs to have his fence moved out of the way of the new sidewalk that will be installed. Mr.
Rothberg stated he currently has a 6> privacy wood fence that is necessary because of the proximity of his
house to the adjacent street/sidewalk. Mr. Rothberg would like his fence replaced to be the same, or
higher at 8°, that he currently has. Ms. Bonniwell said that Council could approve the 6> “like-for-like”

Page 7 of 8



fence, but they would not be able to approve an 8’ fence since it is outside the ordinance. Mr. Remer
stated that once the fence is constructed, we need to have Mr. Rothberg sign an agreement that the fence

is his and he is responsible for the maintenance of the fence for the life of the fence — the fence will not
belong to the city.

Mayor Moynagh motioned to approve a 6’ privacy fence to replace the existing fence that is

required to be removed for the road project. Council Member Marszalek seconded the motion.
Motion carried 5-0.

13. UPCOMING MEETINGS

A.

C.

D.

Planning and Zoning Commission Meeting — Wednesday, June 8, 2022 at 7:00 p.m. at the Montrose
Community Center

Regular City Council Meeting — Monday, June 13, 2022 at 7:00 p.m. at the Montrose Community Center

Park and Recreation Commission Meeting — Monday, June 20, 2022 at 5:30 p.m. at Montrose City Hall

Economic Development Authority Meeting — Tuesday, June 21,2022 at 12:00 p.m. at Montrose City Hall

14. ACKNOWLEDGEMENTS

A.

B.

Mr. Remer acknowledged public works and city office staff for a great job at clean-up day.

Ms. Bonniwell acknowledged the City Council members and Commission Member that came out to
volunteer and help on clean-up day.

Mayor Moynagh acknowledged Montrose Days Committee for their commitment to putting on a
celebration for the city.

15. ADJOURNMENT

Council Member Marszalek motioned to adjourn the Rescheduled Regular Special City Council Meeting at
8:43 p.m. Mayor Moynagh seconded the motion. Motion carried 5-0.

Robert W. Moynagh, III Mayor
City of Montrose

ATTEST:

Jessica Bonniwell
City Administrator
City of Montrose

Page 8 0f 8

11



ACCOUNTS PAYABLE LIST

Payroll .

IRS-Federal Tax Payment
MN Dept. of Revenue
PERA

*Ameritas Life Ins.
MN Dept. of Revenue
Payment Service Network

Adam's Pest Control
Aramaxrk

Cardmember Services
Cardmember Services
Cardmember Services

CR Electric

CR Electric

Delta Dental

Hawkins

Health Partners

ISD 877 Community Ed.
*Kennedy & Graven
Kuechle Underground
*Larson, Connor
Lincoln Nat'l Life Ins.
*Lindenman, Kendall
*Linder, Breanna
*Madison Nat'l Life
*Metro West Insp. Sves.
Mini Biff

MVTL Laboratories

MVTL Laboratories
*Namie, Jessica

Nelson Sanitation & Rental
Northdale Construction Co.
*NW Assoc. Consultants
Paumen Computer Services
*Petersen, Mitchell
Quality Flow Systems
Riteway Business Forms
*Roushar, Dan
*Schumacher, Rachel
*Sheldon, Valarie

June 13, 2022

06/13/22 Payroll .
06/13/22 FED/FICA Tax
06/13/22 State Withholding
06/13/22 Payroll

Employee Optical Ins.
May Sales Tax
May PSN/ACH Fees

C.H./C.C. Pest Control
Uniforms/Floor Mats
Educatidn/cértification
Anriual Dues

6000 Plastic Eggs

Street Light Repair

WWTP EléctricdRepair

June Dental Insurance
Water Chemicals

June Health Ins.

Montrose Elem. Open Gym
Legal Fees

Dwtn. Proj. Phase 1, Bpp. 2
Utility Overpayment

June Life Ins.

Utility Overpayment
Utility Overpayment

June Disability Ins.

April Final Permits

Parks, WWTP Sani. Rentals
Water Testing

WWTP Testing

Utility Overpayment

Lift Station Maint.

Dwtn. Proj. Phase 2, App. 1
Planners Services

Monthly IT/Backup & Suppoxrt

" Utility Overpayment

WWTP Repair/Supplies
Util. Office Supplies
Utility Overpayment
Utility Overpayment
Utility Overpayment

14100.
4721,
892.
2755.

49.
.00

83

1295,

80.
148,
245,
149.

753

1065,
2560.
438.
2082.
6246.
880.
4735,
405641.
217,
134.
116,
107.
349,
.39
686.
74.

4172

272

69
29
79
27

40

89

53

56

00
90 -

.33

42
00
30
44
85
00
50
91
69
15
99
11
42

46
00

.20
93.
1260,
328736.
4484,
635.
21.
964.
734 .
27.

63.

36.

08
00
78
20
00
23
50
04
50
47
31



June 13,2022
Page 2

*Sommerfeld, Michael
Surplus Warehouse Willmar
Wex Bank

Wright-Hennepin Co-op
Xcel Energy

Ziegler

Abdo

Adam's Pesgt Control
Aramark

Badger Meter

*Bolton & Menk

Bolton & Menk

Braun InterTec

Centra Sota Coop.
*Colonial Life Ins.
Comcast

Gopher State One Call
*Helmer, Nicholas
*IJUQE Local #49

IUOE Local #49 HW FUND
*Jake's Excavating, Inc.
Klein Heating & Cooling
Kuechle Underground
Kurkosky, John

LMCIT

M&M Express

Marco Tech.

MCFOA

Menards

Menards

Menards

Midwest Machinery Co.
Milhausen Auto Repair
MN Computer Systems
MN Dept. of Health
MVTL Labs

Northdale Construction Co.

Nuso (NEC Cloud Comm.)
*NW Assoc. Consultants

Travel Expense

Clean-up Day Disposal
PW,Str,Sew,WW Vehicle Fuel
Electrical Services
Electric/Gas Charges

WWTP System Maint.

ACCOUNTS PAYABLE SUBTOTAL

2021 Audit ,

Comm. Ctr. Pest Control
Uniforms/Floor Mats
May Hosting _
Engineering Services
D.T. Proj. Engineering
D.I. Proj. Envir. Engineer.
Parks Chemicals

June Employee Ins.
Internet Service
Water/Sewer Locates
License Overpayment
July Union Duéé

May Hlth, Dent, HRA
Waterline Repair

WWTP Maintenance

Dwtn. Proj. Phase 1, App. 3

Protective Gear Reimb.
Work. Comp. Annual
Parks Maint. Equip.
Printer Maint.
Membership Renewals

PW Shop Supplies

PW Small Tools

Street Flag Poles
Mower Parts

PW Vehicle Maint.
Copier Maint. Agreement
Qtrly. Service Connect Fee
WWTP Testing

Dwtn. Proj. Phase 2, App. 2

Telephone Service
Planners Services

35,51
1306.55
909.66
266.34
4218.54
5142.90

803802.09

10000.00
80.53
224.84
146.90
14405.00
71892.20
7386.55
485,70
19.56
543 .48
205.20
100.00
140.00
6180.00
1000.00
225.00
504925.44
148.15
27486.,00
829.91
53.12
100.00
120.58
113.90
599.76
12.57
556.87
275,48
3056.00
431.50
269616.81
184 .04
1930.58

13



June 13,2022
Page 3

Petty Cash Refill
Republic Services
Rustic Garden

Stones Edge Landscaping
U.C, Laboratory

US Internet

USA BlueBook

Verizon

Walmart

Water Conservation Services
Wright Co. Finance Dept.
Wright Co. Finance Dept.
Wright Co. Treasurer

*Wright Co. Journal Press

Xcel Energy
Xcel Energy
*Gravesg, Adrian
*Kuchenmeister, Alayne
*Latour, Brad
*Lofrano, Katie
*McDonald, Jacob

*Roubinzck, Amy

MOYNAGH

ANDREOFF

Clean-up Day/Postage/Parking

Shredding
City Pot Flowers

Landscaping Herzog Property

Water Testing

Email Hosting
Water/WWTP Supplies
Cellphones/Tablets

CH Office Supplies

Leak Detection (3/15/22)
June Patrol Services
2021 Assessment Contract
Jan.-Apr. Fines ’
Legal Notices:
Electric/Gas Charges

D.I. Proj. Light Pole Upgr.

Utility
Utility
Utility
Utility
Utility
Utility

Overpayment
Overpayment
Overpayment
Overpayment
Overpaymerit
Overpayment

TOTAL ACCOUNTS PAYABLE

BONNIWELL,

SOLARZ

1937291,

67.
37.
283.
2850.
180.
149.
534,
375.
33,
331.
25610.
27102,
3927.
781.
35.
146370.
68.
10.
19.
151.
661.
431,

59
95
08
00
00
25
05
94
29
59
83
00
95
00
11
00
11
82
77
56
97
78

40

MARSZALEK

PARADEISE

14



June 13,2022
Page 4

* Appendix

Payments received to offset checks written

Payroll Deduction
Payroll Deduction
Payroll Deduction
Payroll Deduction
Developer Expense
Developer Expense
Developer Expense

License

Overpayment

Owner Expense

Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility
Utility

Overpayment
Overpayment
Overpayment
Overpayment
Overpayment
Overpayment

Overxpayment

Overpayment
Overpayment
Overpayment
Overpayment
Overpayment
Overpayment
Overpayment

June Optical Ims.
June Disability Ins.
IUCE #49 Jun. Union Dues
June  EE Ins.

Bolton & Menk
Kennedy & Graven

NW Assoc; Consultants
Helmer, Nicholas
Jake's Excavating, Inc,
Graves,_Adrian
Kucheénmeister,; Alayne
Larson, .Connor
Latour, Brad
Lindenman, Kendall
Linder, Breanna
Lofrano, Katie
McDonald, Jacob
Namie, Jegsica
Petersen, Mit¢hell
Roubinzck, Amy
Roushar, Dan
Schumacher, Rachel
Sheldon, Valarie

49,
349,
140.

19.

1158,

3350.

1891,
100.

1000,

68.
10.
27.
19.
116.
107.
151.
661.
93,
21.
431,
27.

63

40
42
00
56
50
00
23
00
00
11
82
69
77
99
11
56
97
08
23
78
50

Yy
36.

31

15



16

CITY OF MONTROSE 05131122 9;:9’:“?
Monthly Adjustments
Tran Charge Charge
Account Type Name Type Amount Date
00-00001869-01- Adjustment UR ($75.00) 5/18/2022
01-00002539-00- Adjustment Hang Disconnect N Service $25.00 5/10/2022
01-00003118-00- Adjustment Hang Disconnect N Service $25.00 5/10/2022
01-00002539-00- Adjustment Hang Disconnect N Service ($25.00) 5/10/2022
00-00001093-02- Adjustment UR ($69.81) 5/18/2022
00-00001075-01- Adjustment UR ($27.69) 5/18/2022
00-00001533-00- Adjustment UR ($27.50) 5/18/2022
00-00006018-01- Adjustment UR ($93.08) 5/18/2022
00-00005061-03- Adjustment UR ($63.47) 5/18/2022
00-00003122-03- Adjustment UR ($36.31) 5/18/2022
00-00004060-02- Adjustment UR ($107.11) 5/18{2022
01-00001146-00- Adjustment Hang Disconnect N Service $25.00 5/10/2022
00-00002662-01- Adjustment UR ($116.99) 5/18/2022
00-00003132-01- Adjustment UR ($68.11) 5/26{2022
00-00001846-00- Adjustment UR ($96.64) 5/18/2022
00-00001848-01- Adjustment UR ($62.00) 5/18/2022
00-00002018-01- Adjustment UR ($217.90) 5/18/2022
00-00002715-01- Adjustment UR ($128.34) 5/18/2022
00-00005077-01- Adjustment UR ($21.61) 5/18/2022
00-00001015-00- Adjustment UR ($54.70) 5/18/2022
00-00004000-01- Adjustment UR ($151,56) 5/26/2022
00-00001255-00- Adjustment UR ($10.82) 5/26/2022
00-00001142-03- Adjustment UR ($19.77) 5/26{2022
00-00001072-00- Adjustment UR ($431.78) 5/26/2022
00-00002607-04- Adjustment UR ($661.97) 5/26/2022
00-00002673-02- Adjustment UR ($21.23) 5/18/2022
($2,513.39)

(((Type="Adjustment"))) AND ((Date Between [enter start date] And [enter stop date]))



Value

We at Abdo help cities achieve their financial goals.

Fees are based on the scope, assumptions and timeline outlined within this proposal.

DELIVERABLE

Process Evaluation
Long-term Financial Plan

Accounting Services:
Monthly Support
Cash and Investment
Budget Assistance

Quarterly Financial Reporting

ACCOUNTING SERVICES (PROVIDED AT HOURLY
RATE, WITH EXCEPTION OF QUARTERLY REPORTS)

Associate
Manager
Senior Manager
Partner

Abdo FS hourly bill rates are subject to change on September 15t of each year.

1

INVESTMENT SELECTION OF
SERVICES
$19,500 Lj
14,500 []
Hourly Rate D
Hourly Rate D
Hourly Rate []

$1,900 / quarter

$165
240
295
405

[]

Monithly fees will be invoiced throughout the remainder of this contract. Process Evaluation and Long-term Plan will be
invoiced 50% at the start of the project, and 50% sixty (60) days later.

In an effort to reduce environmental impact, you will receive printable, downloadable PDFs of your report. To receive one
(1) paper report, you will be charged $150 for a set-up fee. Additional paper copies will be charged at the rate of $50 per

report.

This quote is valid for thirty (30) days.

d 7 { Financial
1% | Bolutions



Scope of Services

it Responsibilty

Cash and Investment Monitoring (Hourly Rate Service)

Reconcile cash and investments Monthly

Review monthly to ensure timely and
accurately balance Monthly

Verify bank has proper amount of Request monthly collateral statement Monthl
collateral pledged to City's account from the bank y

Review cash flow to ensure proper
: ; Monthly
amounts are available for operations

Quarterly Reporting (Fixed Fee Service)

Complete quarterly dashboard of key Quarterly
indicators

I:ersglr?e narrative to quarterly financial Review and provide input Quarterly

Monthly Support (Hourly Rate Service)

Assist the client with general ledger
coding of taxes, special assessments,
debt, capital, and other items as
necessary.

Perform analytical procedures on
general ledger accounts and provide
assistance to the client in reconciling
general ledger accounts.

Review_monthly budget to actual reports Review and provide input Monthly
for coding errors

Review journal entries and payroll entries

Review and provide input Bi-weekly
to ensure accuracy

Review payroll and other . d dei
monthly/quarterly reports Review: snd provide topit Monthly/Quarterly

Monthly City meeting Monthly

+, | Financial
"1 Solutions




Scope of Services

Ahdo FS Conigédi Task L ' : ﬂ

| ClentResponcibity  Frequeney
Budget Assistance (Hourly Rate Service)
Provide technical assistance for the Provide individual responsible for the ~ All tasks will be performed one
preparation of the following items: budget process and preparation time
Budget calendar

Personnel budget

Budget assumptions

Budget worksheets for departments

Budget workshop presentation

Preliminary budget report and tax levy
calculation

Certification of preliminary levy

Continued refinement of the budget

Final budget report and tax levy
calculation

Truth-in-taxation presentation

Certification of final levy

Submittal of budget reports to MN
Revenue, MN Office of the State Auditor,
and newspaper publication

o

b b d o, | Financial
TR Wl nd | Solutions



Wright County Sheriff’s Office
Sheriff Sean Deringer

3800 Braddock Ave. NE, Buffalo, MN 55313
1-800-362-3667 Fax: 763-G82-7610

Montrose Monthly Report 2022 Printed on June 1, 2022

Incident Start Date/Time Initial Call CFS # Final Incident Case Number How Reported
911 Abandoned; Medical - Seizure Total: 1

05/21/22 11:38 911 Abandoned; 2022039497 911
911 Hang-up Total: 2

05/20/22 02:52 911 Hang-up 2022039103 911
05/30/22 08:37 911 Hang-up 2022042191 911
911 Open Line Total: 7

05/02/22 14:06 911 Open Line 2022033881 911
05/02/22 16:55 911 Open Line 2022033942 911
05/11/22 12:46 911 Open Line 2022036535 911
05/17/22 14:54 911 Open Line 2022038365 911
05/25/22 11:30 911 Open Line 2022040724 911
05/28/22 16:22 911 Open Line 2022041704 911
05/31/22 18:21 911 Open Line 2022042735 911 Open Line WP22013290 911
911 Open Line; Domestic Disturbance Total: 1

05/24/22 10:34 911 Open Line; 2022040367  Domestic Disturbance WP22012451 911
Abandoned Vehicle Total: 1

05/10/22 21:16 Abandoned Vehicle 2022036381 Abandoned Vehicle WP22011100 Phone
Agency Assist Total: 2

05/09/22 17:24 Agency Assist 2022036020  Agency Assist WP22010977 Phone
05/16/22 21:47 Agency Assist 2022038184  Agency Assist WP22011727 Phone
Animal Total: 2

05/08/22 11:27 Animal 2022035667 Phone
05/25/22 15:48 Animal 2022040804  Animal WP22012622 Phone
Animal - Abuse Total: 1

05/11/22 12:11 Animal - Abuse 2022036529  Animal - Abuse WP22011154 Phone
Animal - Barking Dog Total: 2

05/06/22 13:46 Animal - Barking Dog 2022035058 Animal - Barking Dog WP22010672 Phone
05/15/22 17:39 Animal - Barking Dog 2022037824  Animal - Barking Dog WP22011594 Phone
Animal - Bites - Attacks Total: 1

05/23/22 15:15 Animal - Bites - Attacks 2022040161 Animal - Bites - Attacks WP22012378 Phone
Assault Total: 1

05/21/22 11:46 Assault 2022039501 Assault WP22012164 911

Page 1 0f 8



Incident Start Date/Time

Initial Call

Burglary Total: 1

05/26/22 20:55

Burglary

Check Welfare Total: 8

05/05/22 00:57
05/09/22 12:18
05/10/22 10:02
05M11/22 15:17
05/13/22 18:01
05/20/22 12:58
05/24/22 13:46
05/30/22 19:57

Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare

Citizen Aid Total: 3

05/04/22 20:12
05127122 10:44
05/27/22 20:57

Citizen Aid
Citizen Aid
Citizen Aid

Civil Complaint Total: 11

05/04/22 19:50
05/10/22 19:52
0516/22 07:18
05/24/22 18:31
05/25/22 17:36
05/26/22 14:06
05/26/22 18:46
05/27/22 18:37
05/27/22 20:13
05/29/22 19:49
05/31/22 19:03

Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint

Civil Process Total: 18

05/02/22 16:16
05/02/22 16:20
05/03/22 13:40
05/04/22 10:49
05/05/22 14:00
05/09/22 15:58
05/09/22 17:01
05/17/22 14:28
05/17/22 14:56
05/117/22 18:27
05/119/22 11:00
05/19/22 14:57
05/20/22 08:19
05/20/22 08:27
05/20/22 15:08
05/25/22 11:12

Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process
Civil Process

Civil Process

CFs #

2022041169

2022034623
2022035930
2022036207
2022036578
2022037209
2022039196
2022040422
2022042421

2022034564
2022041284
2022041506

2022034559
2022036360
2022037935
2022040556
2022040838
2022041044
2022041130
2022041444
2022041487
2022042081
2022042746

2022033927
2022033928
2022034168
2022034400
2022034746
2022035990
2022036015
2022038351
2022038367
2022038429
2022038852
2022038924
2022039126
2022039128
2022039235
2022040719

Final Incident

Burglary

Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare
Check Welfare

Citizen -Aid
Citizen Aid
Citizen Aid

Citizen Aid

Civil Complaint
Civil Complaint
Civil Complaint

Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint
Civil Complaint

Case Number
HP22000559

WP22010514
WP22010940
WP22011037
WP22011178
WP22011369
WP22012078
WP22012470
WP22013167

WP22010495
WP22012779
WP22012868

WP22010492
WP22011096
WP22011631
WP22012523

WP22012691
WPpP22012729
Wp22012841
WP22012858
WP22013054
WP22013295

How Reported

911

911

Phone
Phone
Phone
Phone
911

Phone
Phone

Phone
Phone
Phone

911

Phone
Phone
Phone
Phone
Phone
Phone
Phone
Phone
Phone
Phone

Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer

Page 2 of 8



Incident Start Date/Time Initial Call CFS #
05/27/22 09:07 Givil Process 2022041256
05/27/22 13:50 Civil Process 2022041346

Commercial General Alarm Total: 4

05/02/22 05:59 Commercial General 2022.033763
05/22/22 14:13 Commercial General 2022039834
05/31/22 01:43 Commercial General 2022042504
05/31/22 04:31 Commercial General 2022042513
Court Order Violation Total: 1

05/24/22 14:58 Court Order Violation 2022040455

Criminal Damage to Property Total: 1

05/02/22 10:36 Criminal Damage to 2022033827
Domestic Disturbance Total: 4

05/02/22 00:27 Domestic Disturbance 2022033749
05/04/22 20:22 Domestic Disturbance 2022034571
05/10/22 13:43 Domestic Dis{urbance 2022036261
05/26/22 21:47 Domestic Disturbance 2022041186
Extra Patrol Total: 1

05/24/22 11:53 Extra Patrol 2022040380
Fight Total: 2

05/15/22 01:43 Fight 2022037658
05/25/22 13:48 Fight’ 2022040754
Fire - Electrical Total: 1

05/23/22 19:07 Fire - Electrical 2022040230
Fire - Gas Leak Total: 2

05/24/22 08:40 Fire - Gas Leak 2022040339
05/31/22 18:11 Fire - Gas Leak 2022042730
Fire - Smoke - Odor Total: 1

05/12/22 10:47 Fire - Smoke - Odor 2022036782
Fireworks Total: 1

05/30/22 19:43 Fireworks 2022042414

Fraud - Checks - Cards Total: 1

05/20/22 12:08 Fraud - Checks -~ Cards 2022039181
Fraud - Internet Total: 1

05/16/22 13:44 Fraud - internet 2022038036
Harassment Total: 4

05/02/22 22:34 Harassment 2022034040
05/03/22 12:05 Harassment 2022034154
05/22/22 11:53 Harassment 2022039801

Final Incident

Court Order Violation

Suspicious - Circumstances

Domestic Disturbance
Domestic Disturbance
Domestic Disturbance

Domestic Disturbance

Extra Patrol

Domestic Disturbance
Disorderly

Fire - Electrical

Fire - Gas Leak
Fire - Gas Leak

Fire - Smoke - Odor

Fireworks

Fraud - Checks - Cards

Fraud - internet

Harassment
Civil Complaint

Harassment

Case Number

WP22012485
WP22010234

WP22010204
WP22010497
WP22011060
WP22012747

WP22012457

WP22011540
WP22012600

WP22012402

WP22012434
WP22013287

WP22011240
WP22013168
WP22012072
WPéZO1 1673

WP22010321
YWP22010351
WP22012253

22

How Reported

Officer
Officer

Phone
Phone
Phone
Phone

~ Phone

Phone

911
Phone

911

911

Phone

Phone

911
911

911

Phone

Phone

Phone

Phone
Phone

Phone

Page 3 0of 8



Incident Start Date/Time
05/28/22 11:01

Info Total: 2

05/23/22 11:38
05/26/22 09:51

Juvenile - Complaint Total: 2

05/15/22 20:47
05/29/22 19:11

Initial Call

Harassment

Info
Info

Juvenile - Complaint
Juvenile - Complaint

CFS #

2022041612

2022040084
2022040983

2022037868
2022042068

Final Incident

Civil Complaint

Juvenile - Complaint
Juvenile - Complaint

Juvenile - Complaint; Fraud - Internet Total: 1

05/27/22 17:24

Juvenile - Complaint;

Juvenile - Runaway Total: 1

05/21/22 10:27

Juvenile - Runaway

Lock Out - Lock In Total: 2

05/23/22 18:02
05/31/22 17:23

Lack Out - Lock In
Lock Qut - Lock In

2022041418

2022039478

2022040212
2022042717

Medical - Abdominal Pain Total: 1

05/03/22 02:30

Medical - Bleeding - Lacerations Total: 1

05/06/22 14:50

Medical - Abdominal

Medical -'Bleedi'ng -

2022034062

2022035081

Medical - Fall Under 6 Feet Total: 1

05/16/22 07:30

Medical - Fali Under 6

2022037938

Medical - Heart Problems Total: 3

05/06/22 03:42
05/06/22 23:04
05/26/22 01:19

Medical - Psychiétric - Behavioral Total: 1
Medical - Psychiatric -

05/29/22 22:18

Medical - Heart
Medical - Heart
Medical - Heart

Medical - Sick Total: 1

05M7/22 13:35

Medical - Sick

Medical - Trauma Total: 1

05M19/22 13:12

Medical - Unconscious - Fainting Total: 1

05/02/22 23:33

Medical - Trauma

Medical - Unconscious -

MVA - No Injuries Total: 5

05/17/22 18:05
05/20/22 08:19
05/20/22 10:58
05/21/22 05:39
05/27/22 06:46

MVA - No Injuries
MVA - No Injuries
MVA - No Injuries
MVA - No Injuries
MVA - No Injuries

2022034925
2022035263
2022040924

2022042117

2022038328

2022038895

2022034047

2022038426
2022039127
2022039162
2022039434
2022041227

Juvenile - Complaint

Juvenile - Runaway

Lock Out - Lock In
Lock Out - Lock in

Medical - Psychiatric -

Drugs

MVA - No Injuries
MVA - No Injuries
MVA - No Injuries
MVA - No Injuries
MVA - No Injuries

Case Number

WP22012002

WP22011607
WP22013049

WP22012834
WP22012156

WP22012398
WP22013281

WP22013070

WP22010325

WP22011808
WP22012057
WpP22012066
WP22012139
WP22012762

23

How Reported

Phone

Phone
Phone

911
911

Phone

Phone

Phone
Phone

911

Phone

Phone

911
911
911

Phone

oM

911

Phone

Other
911

Page 4 of 8



Incident Start Date/Time

Initial Call CFS # .
Neighborhood Dispute Total: 4
05/08/22 12:25 Neighborhood Dispute 2022035681
05/14/22 09:24 Neighborhood Dispute 2022037376
05/17/22 09:53 Neighborhood Dispute 2022038261
05/24/22 16:01 Neighborhood Dispute 2022040492

Off-Road Vehicle Complaint Total: 3

05/03/22 16:45 Off-Road Vehicle 2022034221

05/10/22 17:52 Off-Road Vehicle 2022036329

05/24/22 18:40 Off-Road Vehicle 2022040561

Probation Check Total: 5

05/05/22 14:38 Probation Check 2022034761

05/05/22 14:58 Probation Check 2022034770

05/16/22 15:32 Probation Check 2022038071

05/25/22 14:16 Probation Check 2022040762

05/25/22 15:49 Probation Check 2022040805
-Prowler Total: 1

05/09/22 02:15 Prowler 2022035826

Public Works - Utilities Total: 2

05/02/22 19:55 Public Works - Utilities 2022033998

05/28/22 18:19 Public Works - Utilities 2022041761

Repossession Total: 1

05/22/22 19:35 Repossession 2022039930

Residential General Alarm Total: 3
05/12/22 07:25

Residential General 2022036745
05/21/22 10:25 Residential General 2022039476
05/30/22 16:33 Residential _General 2022042307
Search Warrant Total: 1
05/31/22 10:55 Search Warrant 2022042578
SIA Area Watch Total: 2
05/05/22 17:09 SIA Area Watch 2022034820
05/16/22 05:37 SIA Area Watch 2022037925

SIA Business Walk Through Total: 1

05/27/22 22:18 SIA Business Walk 2022041527

SIA City Council - City Hall Total: 1

05/09/22 17:59 SIA City Council - Gity 2022036031
Sign - Signal Repair Total: 4

05/01/22 16:55 Sign - Signal Repair 2022033684
05/20/22 00:46 Sign - Signal Repair 2022039090
05/30/22 18:28 Sign - Signal Repair 2022042337

Final Incident Case Number

Neighborhood Dispute WP22010861
Neighborhood Dispute WP22011441
Neighborhood Dispute WP22011754
Neighborhood Dispute WP22012501

Off-Road Vehicle Complaint  WP22010383
Off-Road Vehicle Complaint WP22011085
Off-Road Vehicle Complaint  WP22012524

Suspicious - Person - Vehicle WP22010906

Public Works - Utilities
Public Works - Utilities

WP22010310
WP22012934

Search Warrant WSIU22013235

How Reported

911
911

Phone
Phone

Phone

Officer
Officer
Officer
Officer
Officer

911

911
Phone

Phone
Phone
Phone

Officer

Officer

Officer

911
Officer
Phone

Page 5 of 8

24



Incident Start Date/Time

05/31/22 08:47

Initial Call

Sign - Signal Repair

CFS #

2022042544

Suspicious - Circumstances Total: 4

05/10/22 08:12
05/15/22 11:24
05/27/22 09:10
05/30/22 22:44

Suspicious -
Suspicious -
Suspicious -

Suspicious -

2022036179
2022037722
2022041257
2022042478

Suspicious - Person - Vehicle Total: 8

05/03/22 20:54
05/05/22 09:48
05/07/22 20:22
05/13/22 13:18
05/13/22 21:37
05/24/22 15:50

Suspicious - Person -
Suspicious - Person -
Suspicious - Person -
Suspicious - Person -
Suspicious - Person -

Suspicious - Person -

05/27/22 23:21
05/28/22 07:18

Theft Total: 3

Suspicious - Person -

Suspicious - Person -

05/02/22 11:16
05/05/22 17:07
05/23/22 21:01

Theft
Theft
Theft

Theft - Shoplifting Total: 1

05/18/22 01:59

Threats Total: 1

05/26/22 13:50

Theft - Shoplifting

Threats

Traffic - Complaint Total: 12

05/01/22 19:59
05/04/22 19:43
05/06/22 09:51
05/09/22 20:04
05/16/22 14:01
05/18/22 15:51
05/19/22 16:09
05/20/22 16:03
05/24/22 13:59
05/27/22 23:34
05/28/22 21:11
05/30/22 20:40

Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint
Traffic - Complaint

Traffic - Complaint

Traffic - Hazard Total: 2

05/25/22 17:41

05/27/22 21:44

Traffic - Hazard

Traffic - Hazard

Traffic Stop Total: 82

05/02/22 05:32
05/03/22 10:52

Traffic Stop
Traffic Stop

2022034294
2022034677
2022035522
2022037123
2022037274
2022040488
2022041539
2022041575

2022033844
2022034819
2022040265

2022038503

2022041039

2022033713
2022034556
2022034975
2022036062
2022038044
2022038670
2022038947
2022039260
2022040431
2022041541
2022041815
2022042448

2022040840
2022041515

2022033760
2022034132

Final Incident

Civil Complaint
Suspicious - Circumstances
Suspicious - Circumstances

Suspicious - Circumstances

Case Number

WP22011022
WP22011564
WP22012772
WP22013198

Suspicious - Person - Vehicle WP22010399
Suspicious - Person - Vehicle WP22010533
Suspicious - Person - Vehicle WP22010817
Suspicious - Person - Vehicle WP22011340
Suspicious - Person - Vehicle WP22011394

Suspicious - Person - Vehicle WP22012500
Suspicious - Person - Vehicle WP22012879
Suspicious - Person - Vehicle WP22012892

Theft WP22010239
Theft WP22010581
Theft WP22012413
Theft - Shoplifting WP22011830
Threats WP22012684
DUI WP22010193
Traffic - Complaint WP22010491
Traffic - Complaint WP22010630
Traffic - Complaint WP22010984
Traffic - Complaint WPpP22011677
Traffic - Complaint WP22012010
Traffic - Complaint WP22012098
Traffic - Complaint WP22012472
Traffic - Complaint WP22012882
Traffic - Complaint WP22012955
Traffic - Complaint WP22013179
Traffic - Hazard VWP22012633
Traffic - Hazard VWP22012869
Traffic Stop WP22010348

How Reported

Phone

Phone
Phone
Phone

Phone

Phone
Phone
Phone
Phone
Phone
911

911

Phone

Phone

Phone

Phone

911

911
Phone
Phone

Phone

Phone
Phone
Phone
Phone
911

911

Phone

Phone

Officer
Officer

Page 6 of 8



Incident Start Date/Time

05/03/22 13:20
05/03/22 21:27
05/03/22 23:40
05/04/22 16:57
05/04/22 20:40
05/05/22 10:18
05/05/22 13:34
05/07/22 19:15
05/08/22 16:49
05/10/22 04:37
05/11/22 21:44
05/12/22 15:48
05/12/22 22:33
05/12/22 22:39
05/13/22 16:55
05/13/22 20:39
05/13/22 20:52
05/13/22 21:35
05/14/22 10:02
05/14/22 21:47
05/15/22 02:15
05/16/22 00:10
05/16/22 00:59
05/16/22 05:42
05/16/22 10:05
05/16/22 10:21
05/16/22 10:30
05/16/22 10:48
05/16/22 11:22
05/16/22 16:01
05/16/22 17:17
05/16/22 23:21
05/17/22 13:39
05/17/22 13:48
05/17/22 13:58
05/17/22 14:02
05/17/22 14:06
05/17/22 14:15
05/17/22 14:27
05/17/22 14:29
05/17/22 14:35
05/17/22 14:45
05/17/22 14:51
05/17/22 14:56
05/17/22 14:58
05/17/22 15:06
05/17/22 15:11

Initial Call

Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop

CFS #

2022034163
2022034303

2022034325

2022034498
2022034574
2022034686
2022034741
2022035496
2022035722
2022036157
2022036699
2022036857
2022036990
2022036994
2022037182
2022037250

2022037253

2022037272
2022037387
2022037603
2022037661
2022037910
2022037915
2022037926
2022037971
2022037975
2022037980
2022037983
2022037993
2022038081
2022038105
2022038203
2022038330
2022038332
2022038336
2022038339
2022038341
2022038346
2022038350
2022038353
2022038355
2022038360
2022038361
2022038368
2022038369
2022038371
2022038372

Final Incident

Traffic Stop

Traffic Stop
Traffic Stop

Traffic - Complaint

Traffic Stop

Traffic Stop
Traffic Stop’
Traffic Stob
Traffic Stop
Traffic Stop

Traffic Stop

Traffic Stop
Traffic Stop
Traffic Stop
Traffic Stop

Traffic Stop

Traffic Stop

Case Number

WP22010407

WP22010537
WP22010560
WP22010809

Wp22011624

WPpP22011630
WP22011651
WP22011652
WPp22011654
WP22011657

WP22011694

WP22011776
WP22011778
WP22011781
YWP22011782

VWP22011785

WP22011788

How Reported

Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer

Page 7 of 8

26



Incident Start Date/Time Initial CGall
05/17/22 15:12 Traffic Stop
05/M17/22 15:19 Traffic Stop
05/17/22 15:30 Traffic Stop
05/17/22 15:30 Traffic Stop
05M17/22 15:38 Traffic Stop
05/17/22 15:44 Traffic Stop
05/17/22 16:01 Traffic Stop
05/17/22 16:11 Traffic Stop
05M7/22 16:22 Traffic Stop
05/17/22 23:37 Traffic Stop
05/17/22 23:47 Traffic Stop
05/18/22 00:52 Traffic Stop
05/18/22 02:14 Traffic Stop
05/18/22 15:10 Traffic Stop
05/19/22 11:54 Traffic Stop
05/19/22 20:18 Traffic Stop
05/19/22 21:10 Traffic Stop
05/20/22 15:50 Traffic Stop
05/20/22 16:19 Traffic Stop
05/21/22 20:32 Traffic Stop
05/23/22 12:19 Traffic Stop
05/23/22 13:01 Traffic Stop
05/23/22 13:10 Traffic Stop
05/23/22 13:58 Traffic Stop
05/23/22 23:59 Traffic Stop
05/24/22 12:20 Traffic Stop
05/26/22 17:37 Traffic Stop
05/27/22 01:44 Traffic Stop
05/28/22 12:42 Traffic Stop
05/29/22 13:11 Traffic Stop
05/31/22 09:12 Traffic Stop
05/31/22 09:19 Traffic Stop
05/31/22 09:45 Traffic Stop

Unwanted Person Total: 1
05/26/22 14:14 Unwanted Person

Warrant - Attempt Total: 2
05/09/22 14:12 Warrant - Attempt

05/13/22 10:21 Warrant - Attempt

Total Records: 253

CFS #

2022038374
2022038376
2022038380
2022038381
2022038383
2022038386
2022038394
2022038397
2022038399
2022038492
2022038493
2022038499
2022038506
2022038654

2022038866

2022039025
2022039038
2022039254
2022039266
2022039651
2022040097
2022040107
2022040114
2022040132
2022040297
2022040396
2022041108
2022041214
2022041648
2022041981
2022042554
2022042556
2022042564

2022041047

2022035956
2022037082

Final Incident

Traffic Stop
Traffic Stop

Traffic Stop

Traffic Stop

Traffic Stop
Traffic Stop

Traffic Stop

Unwanted Person

Warrant - Arrest

Case Number

WP22011789
WP22011791

WP22011793

WP22011831

WP22012718
WpP22012758

WP22013227

WP22012687

WP22010959

How Reported

Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer
Officer

Officer
Officer
Officer
Officer
Officer
Officer
Officer

o1

Officer
Phone

Page 8 of 8

27



Starting Hours (beginning of month): 3,922.00
M-T-D (detailed below): 499.50 |** Estimated Hours not verified by final monthly payroll
Balance going forward (to next month): 3,422.50
Y-T-D: 2,417.50
Shift Start
Date Shift Start Time Shift Stop Date Shift Stop Time Schedule Position Time Type Regular Hours
1-May-22 10:00 1-May-22 11:00 Montrose/Waverly 4620 Sheriff Gener: 1.00
1-May-22 11:00 1-May-22 16:00 Montrose/Waverly 4620 Sheriff Gener: 5.00
1-May-22 16:00 1-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 4.00
1-May-22 20:00 2-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
2-May-22 10:00 2-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
2-May-22 20:00 3-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
3-May-22 10:00 3-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
3-May-22 20:00 4-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
4-May-22 10:00 4-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
4-May-22 20:00 5-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
5-May-22 10:00 5-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
5-May-22 20:00 6-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
6-May-22 10:00 6-May-22 14:00 Montrose/Waverly 4620 Sheriff Gener: 4.00
6-May-22 14:00 6-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 6.00
6-May-22 20:00 7-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
7-May-22 10:00 7-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
7-May-22 20:00 8-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener; 6.00
8-May-22 10:00 8-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
8-May-22 20:00 9-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
9-May-22 10:00 9-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
9-May-22 20:00 10-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
10-May-22 10:00 10-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
10-May-22 20:00 11-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener; 6.00
11-May-22 10:00 11-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
11-May-22 20:00 12-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
12-May-22 10:00 12-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
12-May-22 20:00 13-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
13-May-22 10:00 13-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
13-May-22 20:00 14-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
14-May-22 10:00 14-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00
14-May-22 20:00 15-May-22 2:00 Montrose/Waverly 4630 Sheriff Gener: 6.00
15-May-22 10:00 15-May-22 20:00 Montrose/Waverly 4620 Sheriff Gener: 10.00



15-May-22
16-May-22
16-May-22
17-May-22
17-May-22
18-May-22
18-May-22
19-May-22
19-May-22
20-May-22
20-May-22
21-May-22
21-May-22
22-May-22
22-May-22
23-May-22
23-May-22
24-May-22
24-May-22
25-May-22
25-May-22
25-May-22
25-May-22
26-May-22
26-May-22
27-May-22
27-May-22
28-May-22
28-May-22
29-May-22
29-May-22
30-May-22
30-May-22
31-May-22
31-May-22

20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
16:00
20:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00
10:00
20:00

16-May-22
16-May-22
17-May-22
17-May-22
18-May-22
18-May-22
19-May-22
19-May-22
20-May-22
20-May-22
21-May-22
21-May-22
22-May-22
22-May-22
23-May-22
23-May-22
24-May-22
24-May-22
25-May-22
25-May-22
25-May-22
26-May-22
25-May-22
26-May-22
27-May-22
27-May-22
28-May-22
28-May-22
29-May-22
29-May-22
30-May-22
30-May-22
31-May-22
31-May-22

1-Jun-22

2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
16:30 Extra Hours: Montrc
2:00 Montrose/Waverly
23:00 Extra Hours: Montr¢
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly
20:00 Montrose/Waverly
2:00 Montrose/Waverly

4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Genern
4630 Sheriff Gener:
4620 Sheriff Gener;
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4620 EOS Premium
4630 Sheriff Gener:
4620 EOS Premium
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener:
4630 Sheriff Gener:
4620 Sheriff Gener;
4630 Sheriff Gener:
4620 Sheriff Gener:
45630 Sheriff Gener

TOTAL:

6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
0.50
6.00
3.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00
10.00
6.00

499.50

29



MONTROSE

MONTROSE

Monthly Activity Report 6‘%’&
Montrose Fire Department @

Prepared and Presented by
Kevin Triplett — Fire Chief

Period: 05/01/2022 thru 05/31/2022 (MAY)

CALLS
Total Calls: 31 # of Calls MAY 2021 = 26
EMS Calls: 15 2021 vs 2022 (2022 = + 5)
Other Calls:
05/31 - #22132 — Gas Leak — Montrose
05/31 - #22131 — Assist WCSO — Montrose
05/30 - #22130 — Powerline Down — Marysville Township
05/30 - #22129 — Traffic Hazard — Franklin Township
05/30 - #22128 — Powerline Down — Woodland Township
05/30 - #22127 — Powerline Down — Woodland Township
05/30 - #22126 — Weather Standby — Montrose/Service Area
05/28 - #22125 — Assist Cokato FD — Structure Fire — Stockholm Township
05/24 - #22123 — Gas Leak — Montrose City
05/23 - #22122 — Tree down on power lines — Montrose
05/21 - #22120 — Motor Vehicle Accident — Montrose
05/15 - #22114 — Mutual Aid to Delano FD — Structure Fire — Franklin Twsp
05/12 - #22112 — lllegal burn — Montrose
05/11 - #22111 — Weather Standby — Montrose/Seivice Area
05/11 - #22110 — Weather Standby — Montrose/Service Area
Total calls to Date 2022 — 132 2021 vs 2022 ( 2022 = +16)
Total calls this time in 2021 - 116
Call Districts
Montrose City: 21 Franklin Township: 2 Marysville Township: 5
Woodland Township: 2 Other: 1 (Stockholm Township)
TRAINING:

05/03/2022 — Staff Meeting/Truck Maintenance

05/10/2022 — Building Construction/De Construction/venting - @ City owned house
05/17/2022 — Ladders/Ropes/Knots — In House

Other Activities, Special Mention, Etc.

Throughout month — Road construction meetings at City Hall
05/18/2022 — Wright County Fire Chiefs Meeting (Tripletf)
05/23/2022 — Montrose City Council Meeting

05/30/2022 — VFW Memorial Service (VonThoma/Paradeise/Johnson/Holman/
DeWitte/Bauernschmitt)

SPECIAL INFO
- Continue to monitor road construction projects throughout the city

30



City of Montrose

Planning and Zoning Commission Meeting
Montrose Community Center

200 Center Avenue South

Wednesday, June 8, 2022

7:00 P.M.

1. CALL TO ORDER

Pursuant to call and notice the Montrose Planning and Zoning Commission met in Regular Session on
Wednesday, June 8, 2022 at 7:00pm.

Planning and Zoning Commission Chair, Mr. Charles Smallwood, called the meeting to order at 7:00 p.m.
No Quorum Present for Meeting ~ No Motions Made

2. ROLL CALL

Present: Commissioner Charles Smallwood
Commissioner Catherine Neiberger
City Council Liaison Sam Solarz

Absent: Commissioner Shawn Cuff
Commissioner Sylvia Henry

Commissioner Roger Fraumann

Staff Present: Ms. Jessica Bonniwell, City Administrator
Mr. Stephen Grittman, City Planner

3. PLEDGE OF ALLEGIENCE
The Pledge of Allegiance was taken.
4. APPROVAL OF THE AGENDA
No quorum present.
5. APPROVAL OF THE MINUTES
No quorum present.
6. OLD BUSINESS
A. No Old Business
7. NEW BUSINESS
A. Fence Ordinance — Chapter 1020 Discussion

Mr. Grittman went over his report as follows:

Page 1 of6



32

There are two particular clauses that have been raised by staff as being at issue in recent fence requests as
follows:

1) Requirements related to boundary line fences, and the provisions requiring neighbor
“sign-off” on a boundary line fence less than 2 feet from the common property line. This can be
burdensome for many, particularly in instances where neighbors are not getting along. Without

the neighbor’s agreement, the fence-building resident effectively gives up access to 2 feet of
his/her property.

Staff would prefer a blanket change that eliminates this clause, and instead allows fences
constructed of “no or low-maintenance” materials (such as coated steel, vinyl, etc.) to be built
with a fence permit, and proof of property line location viasurveyor’s marking. The alternative

for fences that require maintenance (such as wood materials) would maintain the 2-foot setback to
accommodate that maintenance.

2) Side yard fencing on corner lots. The current regulations require that the side yards of
corner lots be treated as front yards for fence height, opacity, and setback purposes. This means
that a property owner on a corner lot who wishes to enclose their rear yard with a privacy fence
could only do so while leaving the 25 feet closest to the side street outside the fenced-in area.
Most residents prefer to enclose as much of their back yards as possible.

A recommended text change would propose that in side yards on corner lots (or rear yards on
through lots), a fence of up to 6 feet in height could be constructed so long as it meets a 10-foot
setback (rather than the current 25 feet). It is noted here that an open 4-foot fence can currently
be constructed up to the property/right-of-way line. This allowance would not change.

The Planning Commission asked for information on surrounding communities’ treatment of this
issue.

i.  InBuffalo, where building setbacks from public right of way are generally 30 feet, the
allowance for rear yard fences on through lots is 6 feet with a 20-foot setback. Buffalo
does not have an allowance for taller fences adjoining side yards on corner lots. Their
code makes an allowance for yards that adjoin alleys. A visual depiction of this is shown

below:
PUBLIC RIGHT OF WAY
COLLECTOR OR ARTERIAL STREET
(il T IF <20 FEET, POLLOW 1 o)
20 FOOT SETBACK FRONT YARD REGUIATIONS 20 FQOT SETBACK
6 FOOT MAXIMUM 6 FOOT MAXIMOM
~ v
2
=) 5 FOOT SETBACK,
6 FOOT MAXIMUM,
5% OPEN SPACE MINIMUM
48 INCH MAXIMUM,
75% OPEN SPACE
MIN INUY
\ = = - i - : S - /

PUBLIC RIGHT OF WAY

Page 2 of 6



ii.  InMonticello, the code permits side or rear fences abutting a public right of way to be up
to 7 feet in height (exceeding their typical 4-foot-high front yard fence), with a

requirement that such fences be set back at least 6 fect and include additional landscaping
in that 6-foot set back area.

iii.  InDelano, the code permits side or rear fences on corner lots abutting a public right-of-
way to be up to 6 feet in height, with a setback of at least 10 feet from the property/right-
of-way line, and provided they are behind the front building line of the home.

As an additional comment, some communities (Monticello is an example) have increased their fence
height allowances in side and rear yards to 7 feet, over the prior requirement of 6 feet. This tracks with
the Building Code changes that create an exemption from building permit requirements for fences of that
7-foot height — the prior standard was 6 feet. This further avoids disputes over 6-foot fences that
occasionally exceed that height due to variations in the ground level at the bottom of the fence.

In sum, the decision points on side/rear yard fences adjoining a public right-of-way are as follows:
A. Should the City permit taller fences in these areas on corner or through lots?

The draft materials attached include this permission.

B. If so, should the taller fence be located behind the rear building line of the home, or behind the
front building line of the home?

The draft materials attached suggest the rear building line.

C.T How tall should the fence be allowed to be?

The draft materials suggest 6 feet, consistent with the current maximum fence height in
rear yards.

D. What setback from the public right of way should the fence maintain?
The draft materials suggest 10 feet, reduced from the current 25 feet.
E. Should the rear-yard fence height be kept at 6 feet, or increased to 7 feet?
This amendment could be made if preferred by the Planning Commission.
The draft ordinance is as follows:
1020-2: FENCES: Fences shall be permitted in all yards subject to the following:

A. Permit Required: No person except on a farm and related to agricultural uses, but not including hobby
farms, shall construct any fence without first making an application for and securing an administrative

permit for fences not exceeding six feet (6') in height, and a building permit for fences exceeding six feet
(6" in height.

B. Locations; Boundary Line Fences:

1. A fence that requires periodic maintenance shall be located no closer than two feet (2') from any side or
rear yard lot line on the property of the person constructing said fence. An exception to this may be
allowed by admmlstratlve fence permlt prov1ded that aﬂ%ﬂfeemem—aédfesaﬁs—eeimme&eﬂ—mam{eﬁm&

Page 3 0of6



npon-written-approval from-the Zonins-Administrater the proposed fence is
constructed of maintenance free materials (vinyl, vinyl-coated steel, metal with a durable finish, etc.), and
is located entirely upon the property of the fence permit applicant, verified by a certificate of survey.

2. A fence that is maintenance free, such as a chain link of steel, plastic or vinyl, and is acceptable as such
to the zoning administrator, may be constructed up to the side or rear yard property line, with submission
of a certificate of survey to verify the location of the fence.

3. The City may require the owner of the property upon which a fence now exists, or may require any

applicant for a fence permit to establish the boundary lines of the property by a survey thereof to be made
by any land surveyor.

4. No fences shall be placed on or extend into public rights of way or onto public property.

C. Construction and Maintenance:

1. Every fence shall be constructed in a substantial, workmanlike manner and of substantial material
reasonably suited for the purpose for which the fence is proposed to be used. Every fence shall be
maintained in a condition of reasonable repair and shall not be allowed to become and remain in a
condition of disrepair or danger, or constitute a nuisance, public or private. Any such fence which is, or
has become dangerous to the public safety, health or welfare, is a public nuisance, and the Zoning
Administrator shall commence proper proceedings for the abatement thereof.

2. That side of any fence considered to be its "face" (i.e., the finished side having no structural supports)
shall face abutting property or street right-of-way.

3. Electric fences shall only be permitted in the UR District when related to agriculture, and on farms in
other districts when related to agricultural purposes, but not as boundary fences.

4. Barbed wire fences shall only be permitted on farms related to agriculture except as provided for by
Section 1020-2.H.3 of this Ordinance.

D. Solid Walls: Solid walls up to eight feet (8') in height that are not part of buildings may be constructed
and maintained only within the buildable area of a lot.

E. Traffic Sight Visibility Triangle: On corner lots, no fence or screen shall be permitted within the traffic
sight visibility triangle specified by Section 1016-7 of this Ordinance.

F. Residential Fencing and Screening:

1. Except as provided herein, fences shall be at least five percent (5%) open for passage of air, light, and
drainage.

2. Except as provided herein, fences may not exceed six feet (6") in height. Montrose Zoning Ordinance
1020-2

3. Fences extending across front yards and-side yards abutting a public right-of-way shall not exceed
forty-eight inches (48") in height and shall be at least seventy five percent (75%) open space for passage

of air and light and shall conform to the traffic visibility triangle requirements of Section 1016-7 of this
Ordinance.

4. Fences extending across side yards adjoining a public right-of-way on corner lots, or across a rear yard
on through lots, shall meet the following requirements:

a. Such fence may be constructed to a height of six feet.

Page 4 of 6



35

b. The fence shall be located behind the rear building line of the principal structure.

c. The fence shall be located no closer than 10 feet from the public right-of-way line.

d. The fence may be constructed as a solid fence for screening purposes, and shall be exempt

from the open space requirements in Section 1020-2 F.3. above. Notwithstanding this exemption,
the traffic visibility requirements of that Section shall continue to apply.

G. Swimming Pool Protection:

1. All in-ground pools regardless of capacity and all aboveground swimming pools that exceed five
thousand (5,000) gallons shall require a building permit before installation.

2. Bach application for a building permit (to construct a swimming pool) shall be accompanied by plans
of sufficient detail to illustrate:

a. The proposed location of the pool and its relationship to the principal building on the lot.
b. The size of the pool.

c. Fencing and other fixtures existing and proposed on the lot, including utility location and trees.

d. The location, size, and types of equipment to be used in connection with the pool, including,
but not limited to, filter unit, pump fencing, and the pool itself.

e. The requirements contained in Sections 1020.G.2 and 1020.G.3 of this Ordinance will be
satisfied including submission and approval of a site plan.

3. All swimming pools for which a permit is required shall be provided with safeguards to prevent
children from gaining uncontrolled access. This can be accomplished with fencing, screening or other
enclosure, or any combination thereof, of sufficient density as to be impenetrable. If fences are employed,
they shall be at least four feet (4') in height. The bottoms of the fences shall not be more than four inches
(4") from the ground nor shall any open space in the fence be more than four inches (4"). Fences shall be
of a non-corrosive material and shall be constructed as to be not easily climbable. All fence openings or
points of entry into the pool enclosure shall be equipped with gates or doors. All gates or doors to
swimming pools shall be equipped with self-closing and self-latching devices placed at a sufficient height
so as to be inaccessible to all small children. The fencing requirements of this Section need only be
provided around the means of access on aboveground pools which have four feet (4") high, vertical or
outward inclined side walls. Prior to filling the pool, the Montrose Zoning Ordinance 1020-3 approved

fence and/or screen shall be completely in place and inspected and approved by the City Building
Official.

4. In all residential districts, swimming pools shall be set back ten feet (10') from all adjoining lots and,
except for fences and pump enclosures, shall be located at least ten feet (10") away from any other
building or structure on the same lot and shall not be located within a drainage or utility easement.

Swimming pools shall not be permitted in a front yard or in the area between the street right-of-way and
the minimum required building side yard setback line.

H. Business and Industrial Fencing:
1. No fence shall be allowed in the front yard of a business use except by conditional use permit.

2. Except in a required front yard, business and industrial fences may be erected up to eight feet (8') in

height. Fences in excess of eight feet (8'), not located in a required front yard, shall require a conditional
use permit.

Page 5 of 6



36

3. Business and industrial fences with barbed wire security arms shall be erected a minimum of six feet
(6') in height (measured without the security arm). The security arm shall be angled in such a manner that
it extends only over the property of the permit holder and does not endanger the public. Security fencing

shall be prohibited within a required front yard or when located along a property line abutting a
residential use.

L. Special Purpose Fences: Fences for special purposes and fences differing in construction, height or
setback that are not constructed within a required front yard may be permitted in any district as a
conditional use permit subject to Chapter 1005 of this Ordinance.

Brief discussion was held between commission members present and staff regarding the proposed fence
ordinance. Mr. Grittman suggested allowing seven-foot (7°) fences since the state building code has
changed and raised the threshold of needing a building to over seven feet. Mr. Grittman also stated that

there would likely need to be an allowance for post caps to exceed the fence height restriction by six
inches (6”).

B. Updates from City Planner

Ms. Neiberger asked about the property at the end of Steamboat Lane that is currently for sale. Ms.
Bonniwell stated that Mr. Prosch has informed the city that he is attempting to sell the land to another
developer to go forward with the approved Preliminary Plat for the property at the end of Steamboat
Lane. Ms. Bonniwell stated that if another developer did buy the property, they would have to submit a

Final Plat proposal within one year of the Preliminary Plat approval date, or they would have to start the
process from the beginning.

8. NEXT MEETING

A. Wednesday, July 13, 2022 to be held at the Montrose Community Center — 7:00 p.m.
PUBLIC HEARING

9. ADJOURNMENT

The meeting was adjourned at 7:35 p.m.

ATTEST:
Charles Smallwood Jessica Bonniwell
Planning and Zoning Chair City Administrator
City of Montrose City of Montrose

Page 6 of 6



37

(1) EUES

Ph: (320) 231-3956
Real People. Real Solutions, Fax: (320) 231-9710

Bolton-Menk.com

June 7, 2022

Jessica Bonniwell

City Administrator

City of Montrose

311 Buffalo Avenue South
Montrose, MN 55363

RE: 2021 Downtown Improvement Project Phase 1
City of Montrose, Minnesota
Project No.: W13.120514

Dear Jessica:

Please find enclosed Payment Estimate No. 3 for the above referenced project. The estimate includes all
work completed through June 1, 2022. We have reviewed the estimate and recommend approval. If you

agree, please sign and date three copies and return one with payment to Kuechle Underground, Inc. and
one to me for our files.

If you have any questions on the above, please call.

Sincerely,

Bolton & Menk, Inc.
""‘,""

Spencer Johnson, P.E.

Project Engineer

Enclosures

H:\MTRS\W13120514\7_Construction\E_Pay Applications\Phase 1\Pay Application 3\Parts\2022-06-07 120514 Phase 1PayApp 3 Cover Ltr.docx

Bolton & Meank is an equal opportunity employer.




Contractor's Application for Payment

Owner; City of Montrose

) Owner's Project No.:
Engineer:  Bolton & Menk, Inc. Engineer's Project No:  W13.120514
Contractor: Kuechle Underground Other Project No.:

Project: 2021 Downtown Improvement Project - Phase 1
Contract: 2021 Downtown Improvement Project - Phase 1

Application No.: 3 Application Date: 6/3/2022
Application Period: From 5/12/2022 to 6/1/2022
1. Original Contract Price § 5,185,007.34
2. Net change by Change Orders [ 55,399.00
3. Current Contract Price (Line 1 + Line 2) § 5,240,406,34
4, Total Work completed and materials stored to date
(Sum of Column G Lump Sum Total and Column J Unit Price Total) s 984,091.95
5. Retalnage
A 5% X § 98409195 WorkCompleted $ 49,204,60
b, X 8 - Stored Materlals $ -
¢. Total Retainage (Line 5.a + Line 5.b) 3 49,204.60
6. Amount eligible to date {Line 4 - Line 5.¢) $ 934,887.35
7. Less previous payments (Line 6 from prior application) 3 429,961,91
8. Amount due this application $ 504,925.44
9. Balance to finish, including retainage {Line 3 - Line 4) 5 4,256,314.39

Contractor's Certification

The undersigned Contractor certifies, to the best of its knowladge, the following:
(1) All previous progress payments received from Owner on account of Work done under the Contract have been applied on
account to discharge Contractor's legitimate obligations incurred in connection with the Work covered by prior Applications for
Payment;

(2) Title to all Work, materlals and equipment incorporated in said Wark, or atherwise listed In or covered by this Application for
Payment, will pass to Owner at time of payment free and clear of all liens, security interests, and encumbrances (except such as
are covered by a bond acceptable to Owner indemnlfying Owner against any such liens, securlty interest, or encumbrances); and
(3) Al the Work covered by this Application for Payment is in accardance with the Contract Documents andis not defective.

Contractor: Ku@ _Cl‘l,(&’ 24 nn(lerf}hri el Tor s

Signature: ﬁ % / Date: G- 2- 22

-

Name: Proselon__Kucchle e Cogject Apuoge

Recommended by Enginear . Approved by Owner
By: 4 '\//4'/ By:

Name: Jafred Voge, P.E. Name:

Title:  City Engineer Title:

Date:  06/07/2022 Date:

EICDC C-620 Contractor's Application for Payment
{¢) 2018 National Society of Professional Engineers for EICDC. All rightsreserved.

38




84

‘pansasal s3ydu ||V DADr3 o4 siaauiSug [eU0iss30.d J0 A1a120S [euoieN 8TOT )

92ud WuN

vioT
juawAed 1oj uonedljddy s,4030e13U0D 0Z9-D DADr3
00°085'yST = 5 5 00'08S'vST 00'65 aAos | 00'029C INIWIAYd AVMIAING JLIYONOD wL i
00°0¥570T = = 5 00:0rS‘v0T 00'vT 14 NIT| 00°0T9VT 8799 NOIS3IA ¥3LLND ®® g4ND 3134ONOD [54
00'0€9°2T E 5 5 00'0£92¢ 00'6 1405 | 00°0L0°E (SdWVY NVIYLS3IA3d) HTVM FLIWONOD 9 [44
0S'ZTT'8TIT = = g 0S'ZTZ'8TT SL'S 1405 [ 00°0S6'LE MIVM 3LIYINOD WS 124
00'02L'ZT 2 = 2 00'0T4TT 00T QA DS | 00°0ES ZT avod ALNNOD ‘HO.LVd SNONINNLIE or
00°0v9°'s 5 2 = 00°079°S 00T QA DS | 00°S€T HOLVd L33Y.LS SNONINNLIS 6€
00'ST9'8T = 3 = 00'ST98T 00°LT QA s | 00°560°T 1NIWIAVJ AVMIAIYA SNONIWNLIE 8E
00/09%'TST 3 = E 00:09¥TST 00°99 NOL | 00°0T8°E (8) XIA 3SYN0D YVIM NON STT dS 3dAL] LE
00'000°EST = 7 = 00:000°EST 00°89 NOL | 00052 (8°2) XIW 3SYN0D ONI¥VIM S'6 dS IdAL 9€
00'0E0E 7 a = 00'0€0'E 00'0€ adAnd | 00°T0T 7 SSY12 (AD) ONIDV4YNS FLYOIYODV SE
00'SSB'T6T %8 000706 00/020'6 08'09€ 00:S£800T 00'SC aAND | 00°SE0'8 5 SSV1D (AD) 3SVE 3LVDIYOOV E
90°0/8°ZL %S v LEY'E Y LEYE 00'CIET 0S'LOE'9L 9T QADS | 00'STT'6C A 3dALDNEYS FILXILO3D €€
TTEIN VT %Y. 8899V TT 88799V TT 7S'E09 00'0£6'S5C 00'6T A ND | 00'0LYV'ET (AD) MOYYOE HVINNYYD LO313S (3
00°00Z°T = 2 2 00'00CT 0000 NOILY.LS QVOd | 009 TVID3dS NOILDVdINOD HONIYL TE
00°0T9TL = = 2 0009 TL 0029 QA ND | 00'SST'T (A7) TVINILVIN Q3LYNIWV.LNOD JO 350dsId 8 INVH o€
00'080°C 3 % 5 0070802 008 UA N2 | 00's88 (A3) 1VID3dS NOILVAVOIX3 6z
00's80°8 5 = & 00'SB0'8 00°Z dAND | 0O'SSTT (A7) 3188NY 40 350ds1a 8 INVH 8Z
007080°L Y = = 000802 008 QA ND | 00’88 (A3) NOILVAWDX3 3189nY Lz
S0°0665°CT %TT S6°6559 S6'655'9 EELEV 00'0SS6T 00'ST aA N> | 00046’ T (A3) NOILYAWYDXI 3avHOdNS 8z _
09’86 ESE %S Or'9eeaT oreze‘atr 9L'TTT'T QO'SZTOLE 00°'ST aA Nd | 00°5£9v2 (d) NOILYAVYIX3 NOWIWOD 14
000008 = g B 000008 00'09T YNOH | 00°0S JOHMOVE GANDS'T T
00:069% %EE 00'0LET 00'0TET 0S'9T 00°000'Z 00°0vT YNOH | 00°0S Y¥3dvOoTanis 14
000052 5 3 - 00°00SZ 00°0ST YNOH | 00°0S Y3avO1 dN3 LNOY¥4 GAND 0°€ [44
000529 = = S 00°057'9 00'SZT YNOH | 00°0S MONYLAAND ZT J54
00°052'9 z 3 2 000529 00'SZT YNOH | 00°0S Y3200 0z
00°000'6 = 3 g 00:0006 00°08T YNOH | 00°0S J3AOHS GAND O'E 6T
00/0SL'E 7 3 = 00'0SLE 00'SL YNOH | 00°0S SYTY08Y1 NOWWOD 8T
00'065°C 2 = S 00°06V°C 009 140S | 00°STY ONIJVISANY1 IOVATYS LT
00:542'T & & 2 00'SL2T 00'SE 14DS | 00°S9 SYIAVd IOVATVS 9T
00:08% z = = 00:08% 00'0T 14 NI1| 00'8¥ 3DN34 IOVAIVS ST
= %00T 00'S/8 00'S/8 00'Z 00'S.8 00'SZT Hov3 | 00°Z XOgTIVIN 3OVATVS| T
00°SeL %9 00'05Z 00°0SC 00°0T 00'SL6 00'SZ HOv3 | 00°6€ NOIS IDVAIVS €T
00°0EL 2 = E 00'0EL 00°0T 14 NI | 00°€L 1IvY Q¥Y¥N9 INOWY (4
00'008'T %YL 00°00E 00°00€ 00'C 00/001C 00'0ST HOv3 | 00'7T auv1108 IAONIY 1T
00'8Z8'E %29 00159T'9 00'S9T9 00'550C 00°€66'6 00'E A DS | 00°TEE'E N1V 3LF¥ONOD IAOWIY 0T
00'950°€ %CS 00'%82°E 00'v8Z'E 00'TZ8 00:0VE'9 007 JADS | 00°585°T 1IN3W3AVd AYMIARD JL38INOD IAONIY 6
00'9ZZY %8V 00'9£8°E 00'9/8°€ 00'696 00°00T'8 007 aADS | 00°520C 1IN3IW3IAVd AVM3IAINA SNONIAINLIE 3AONIY 8
00'7£2'9T %89 00'79VE 00'7¥9'vE 00°ZZELT 00'8T6'0S 00T QA DS | 00'657'5T 1N3NIAVd SNONIANLIE 3AOW3Y L
00°089'% %95 00'9€6S 00'9€6'S 00°78¥'T 00:9T90T 00’7 14 NIT| 0059°C ¥3LLND ANV §¥N2 IAONIY 9
00'008°E o = z 00'008'€ 00°008°E NNS dWNT | 00°'T FLX3IL0ID HLIM AVOY T3AVYO AYVYOJW3L 3dIM .02 S
z %00T 00:00Z 00'002 00'0Z 00:00T 00°0T QA S | 0002 (HsNg) ONIYVITD v
00'0S£°T %TS 001008 | 00°008°T 00'9€ 00'0SS’E 00'0S 3L | 00'TL ONIZENY9 €
00'000°L %IS 00002 00/00ZZ 00'9€ 00/00ZYT 00°00Z 33¥L | 007TL ONI¥VID 4
00'008'86 00'00Z°€S 0000ZES 00/000°CST WNS dWNT | 00°'T NOLLYZITIGOW T
- SHal o
- w1 pig
B S 8 i : v
Z¢/€0/9 :a3eq uonedddy e eZlTO[o0L 03 /Z1/s0 woig :pouad uonesyddy — € ronuopedyddy
T aseyd - 123014 Juawanosdul| umojumoq 120 1JoBJU0D
T aseyd - 393fold Juawanoiduwl] umoilumod TZ0T 93f04d
:*oN 398[0.1d 5, 1032B43U0D punoJgiapun 3jyasny :1030843U0D
YTSOZT'ETM :*oN 300l04d s 429u1Sug U] U g uoljod PECEIERE]
0N 199f014 5,43UMQO 950.3U0IN JO AID H“aumo
40/ 8214d Huf - B1BLISy ssaidoud

1uawAed 1o} uoizedlddy s ooesuod



40

"panJasal s3y3u [V "DAD[3 404 s123uiBu3 [BUOISS3j0.d JO AJa190S |[BUOEN 8TOZ (@)

221d MUN

vio T
JuaWAeq Joj uonedlddy s,4039e43U0D 0T9-D 24D
00'006°T. = = = 00°006°T 00°0S6 HOv3 | 00°C NOYdY dd¥ .ST 68
00/0¥9'2 5 = 2 00'0v2Z 00'088 HOV3 | 00'E NOYdY dJ¥ .ZT 88
00°696'9 7 = 5 00'696'9 00'T0T 14 NI1| 0069 SSV1D Y3IM3S 3did DY WOE L8
T %00T 00'TEY09 00°TEY09 00°649 00'TEF09 00'68 14 NI | 00°6£9 SSV12 ¥3IM3S 3dId DY LT 98
007ZEL0T %6T 00'SYLY 00'SkLY 00'S9 00°4LF'ST 00'EL L4 NI1[ 00'6vE 1 SSVTD ¥3IM3S 3dId DY WvZ S8
00'979'EY 5 = = 00°929'Ey 0099 14 NI1| 00799 1 SSV1D ¥3IM3IS 3dId DY WTT 8
00'Z8T'L i z = 007Z8T' 00°LS 14 NIT| 00'9ZT 11l SSV1D ¥3M3S 3did DY 8T €8
00'68Z'v9 %LT 00'8E0'ET 00'8E0'ET 00'9%2 00:LeE'LL 00'€ES 14 NI | 00'651'T A SSVTD Y3IM3S 3dId DY ST 8
00'8V0S %6 001008 00008 00°00T 00'8V7'SS 00'8Y 14 NI [ 007TST'T A SSV1D ¥3M3S 3dld DY . ZT 8
00'96% %TL 00°05Z°T 00/0vZ'T 00°0Z 00'9€LT 0029 14 NI | 0082 Y3IM3S 3dId dId 8 08
00709 = 5 g 00°09Z 00'8E 14 NI1[ 00°0T 9Z 4as ‘93IM3S 3did DAd .8 6L
00°09S°T %05 007095'T 00:095°T. 00z 00°0ZT‘E 00°08L Hov3 | 00'% 3did WYOLS ONILSIXI OL LOINNOD 8L
00'007°E %09 00'008% 007008 00°E 000008 00009°T HOV3 | 00'S JYN.IONYLS WHOLS ONLLSIX3 OL LDOINNOD LL
00'0T6‘E 6T 00°0T9'T 00:079°T 00°L 00'02S'S 00°0€T HOV3 | 00'vC NISVE HOLVD YO JTOHNVIA WHOLS IAONIY 9L
00°LT802 %SC 0075469 00'SZ6'9 00°SZL 007C6L LT 006 13 NI1 | 00°880°E (U358V1 8 ,2T) 3dId YIMIS WHOLS IAOWIY sL
00°096/ST % * e 00'096'ST 00°000°Z JYIV | 8TT (Q33S) LNIWHSI8V.LSS 38Nl vL
00'STLTE = = = 00'STLTE 00°6 QA DS | 00°S2ZS‘E (gOs) LNINHSIEV.LS3 J¥NL| £L
058566 = = Z 058566 060 TA DS | 00590 TF FoTNINGUAAH “Ho NN ANVEOdWaL| 24
voLT = = % P9LT 100 aAnd | oovosz (A7) MOYHOE TI0SJdOL NOWWOD T~ _
00'008'L6 7 2 = 00'000°L6. 00°000°26 ININS dNNT | 00'T I0SJ0L ONILSIXT aVIHdSIY ‘NIFYDIS ‘IDVATVS] 23
00'0SZS T = Z 00/0SZ'S 00°0SL HOV3 | 00°Z 11X3 NOLLONYLSNOD d3ZMIgv.Ls 69
0000502 % z = 00°005°0¢ 00'05¢ Hov3 | 00°Z8 NOILD3LOYd LITNI NIVYQ WYOLS 89
00'S0T‘E = 2 = 00:SOT‘E SET QA DS | 00°'00€C NE LvD “LIMNV18 TO¥.LNOD NOISOY3 L9
05'268/9 %T 00106 0006 00°09 0572869 0S'T 14 NIT| 00°558% SN 3dAL ‘JON3d LIS 99
00'000°T = 5 z 00:000°T 00'0T L4 NI1| 00°00T ND0Y 3dAL ‘907 10YLNOD LNIWIG3S S9
(00'00€) %002 00'009 00°009 00°00Z 00:00€ 00'E 14 NI1 | 00°00T dIHD OOM 3dAL ‘D07 10¥.LNOD LNIWIQ3S| 9
000647 = o = 00'06%C 00'9 1405 | 00°STY ONIdVISANYT TIV.LSNIZY €9
00'0ST'E = Z B 00'0ST'E 00'0S 140S | 00°'S9 SYIAVd TIVISNIZY 9
00'096 S 2 & 00'096 00'02 14 NI1{ 00'8¥ 3DN34 TIV.LSNIZY 9
00'0SL'T Z Z z 00'0SL'T 00'05Z Hov3 | 00'Z XOg1UVIN TIVLSNIZY 09
00°00% = = = 0000, 00°002 Hov3 | 00T NDIS TIVLSNIZY 6S
00'000'9 2 = = 00:000'9 00°00% HOV3 | 00'ST (3WVYN L33¥LS) NOIS TIVLSNI B HSINYNA 8S
00:02Z'L £ Z 2 00'02Z'L 00°08€ HOV3 | 00'6T 3 3dAL NOIS TIV.LSNI '8 HSINYNA LS
00:098'C = g = 00'098'C 00°0€T HOv3 | 00°'ZC QYy1108 3134DN0D 9s
00082 3 = = 00'08¢ 00'T 14'NI1 | 00082 (LNINOJWODILININ) ONIdIYLS DNINYYIN LNIWIAV ¥ SS
0b'608'9 = = i 0b'608'9 06 1405 | 00'9%L'T ONDYYIA XYM SSOYD NVI¥LSId3d s
00°8LE 2 2 - 00'8LE 00'E 1305 | 009ZT ONDIYYN LNIWIAYJ ONILSIXT IAOW3Y €S
00'008'Z %SE 001002t 00'002Y SE'0 00°000ZT 00°000'ZT NS dAINT | 00'T TOYLNOD DI34VHL| [4]
00'09£°C %S 00'8ET 00'8ET 00'T 00'868C 00'8ET HOv3 | 00'TZ 3DIAY3S ANITNIVYA dWNd JWNS 1S
00°08S = = 3 00'085 00°06¢ HOV3 | 00T TIYMAV3H 313¥DNOD LSVYDIYd ur 0s
00'0STE 3 g g 00'0SC’E 00°0S¢ HOV3 | 00'ET (AVM OML) LNONVITO NIVYd 617
00'/82°T %ST 00'7ET 00'7ET 00'C 007TZST 00°LTT HOV3 | 00°ET (AVM 3NO) LNONVITD NIVYd ¥ 8v
00'ZEY/90T %S 00'8YZ'S 00'8vZ‘S 00'959 00'089'TTT 00'8 14 NI | 00'096'ET NIvYd 3903 DAd ¥ Ly
00:00002 = 5 2 00:0000C 00'0S 140s S3NOA gI.LVONNYL v
00°0SZTY 0010SZTY. JA DS 1NIW3AVd AVMIAIYG JLIYONOD 8 Sy
I o Y uondiosag *oN
W3] pig
SRR e g : v
Zz/€0/90  :e3eq uoneoijddy 72/10/90 03 72/TT/50 woiy :ponad uonedyddy € +oN uonedyddy
T 9seyd - 399[0.4 3uawan0Idw] UmouMoa TZoT 1JoBAUOD
T eseyd - 3090dd uswanoidw] umojumog TZ0Z 309f04d
*oN 308/01d s Jojdesuo) punoJsiapun 3|yasny :1030B13U0D
YTSOCT' ETM *ON 399[04d s, J93ui8ul ‘ou| Hua 7§ uoyjog BEERIEE]
:*oN 193f01d S JouMQ asonuo jo A HELV e}
340/ @214d Hun - d1BWIIST ssaJdodd

j1uswAed Joj uonediddy s,J010e13U0D



41

“pansasal sIyBU [l "DADI3 Jog s1eauiBu3 [euo|ssajoud 4o AIB10S [BuOnEN 8TOZ (2)

@dld HUN

vio €
JusWAe J0} uoneayddy s,4039813U0D 079-D DADM3
00°02L7LT %YE 0006571 00°067'%T 00'€ 00°0TZCh 00°0£9 HOv3 [ 00°29 3700VS 8 dOLS NOILYYOdYOD . T|  VET
00'088 z 5 = 007088 00°0Z2 HOV3 | 00'% JOLS 84N - VID3dS AT8INISSY ONLLSYD|  E€T
00°008/8C 3 = g 00°008°8T 00°009°€ HOV3 | 008 X089 ANV JATVA 3LVD 40T|  TET
00'002'TE %8V 0070098 00'009'8Z 00'TT 00'00865 00'009°C Hov3 | 00'€Z: X08 ANV IATVA3LYD 8|  TET
00'00€'4Z %BE. 00:0089T 00:008'9T 00'8 00°00T‘vY 00°001C HOv3 | 00°'TC XO8 ANV IATVA3LVD ,9|  OfT
00:009'8Y %Y 00'008'ZE 00'008'ZE 00°L 00:007'98 00°00b'S HOv3 | 00°9T (A¥NE .5'8) LNVYUAH| 62T
00/00Z/9T %9E 00:000'6 00°000'6 00'S 001007'ST 00°008'T HOV3 | 00°VT NIVINYILYM ONILSIX3 OL LOINNOD|  8TT
00°005°Z2 %05 00'0057Z 00'005°2¢ 0S'0 00'000'St 00°000'St NS dNNT | 00T 3DINYIS YILVM AYVHOdNIL|  £TT
00'0SE %9V 00'00€ 0000€ 00'9 00'059 00°0S HOv3 | 00°€T INVYQAH IAOW3Y| 92T
00°94L %08 00'72TY 00°vZT'y 00'790°C 00'006't 00z 14 NIT | 00°0S¥°C NIVIANYILYM JAONIY ST
00'0L5'6 z = g 00'0£5'6 00'0EE HOV3 | 00'6C (AUVLINYS) ONILSYD ONIN ANV INVYd Lsnrav| et
00'052 < Tt = 0070SZ 00°0SC HOv3 | 00°'T 1NONVITD - TVID3dS AT8WISSY ONILSYD €CT
00:089'6T = 7 = 00'089'6T 00°0T8 HOV3 | 00'vT (AYV.LINVS) A18WISSY ONLLSYD (443
00'002'L %Ih 00026 00'0Z6 0Ty 00'0TTTT 0000C°T 14 NIT| OT'0T JO¥a 3AISLNO LONY¥LSNOD|  TZT
0EZZ8'S9 %LE 0Lv8Y6E 0L'VBY'6E LELTT 00°£0€’S0T 00°0TE 14 NI1 | OL'6EE 5007 S3d ‘FTOHNYW ¥3M3IS AYVLINYS LONYLSNOD 0zT
00'6YE/9ZE %IE 00'S6ESHT 00'S6E'SYT 00'S6LT 00'WVLTLY 0078 14 NIT| 00%28°S SE 9ds ‘W3M3S 3d1d OAd 8| 61T
00088 = = = 00088 00088 HOV3 | 00T 1NO NV31D AHVLINYS 49 STT
QU'LLTTE %6E Q0’0860 00'086°0¢ 00076 00°Z0T €5 00°EC 13 NIT | 00°60E € 52 UOS ‘Sdid 35IANI3S AUVLINVS OAd L9|_ £TT |
00°008°Cs 6TV 00°000°9T 0000098 00°0E 00’008'88 00°00ZT HOV3 | oo've 9Z ¥AS ‘AM DA .9X.8 9TT L
00'00B‘0T % i & 00:008°0T 00°009°E HOV3 | 00'E ITOHNYIN HIM3S AYVLINYS ONILSIXT QL 123INNOD GTT
000087 %09 007002 00'00ZY 00'€ 00'000°Z 00°00%'T Hov3 | 00'S NIVIA 93M3S AUVLINVS ONLLSIX3 OLLDINNOD|  VIT
00°00b'C %EE 00'00Z'T 00100Z°T 00'9 00°009°E 00'00C HOv3 | 00°'8T FIOHNVIA AYVLINVS IAONIY|  ETT
0S'/EET %LS 00/0STE 00/0ST'E 00'092'T 05°/80'S 0S'C 14 NIT| 00'S6T‘C 3dld YIM3IS AYVLINYS IAONTY|  TTT
0010582 = z 2 00'058'C 00°056 HOV3 | 00'E JTOHNVIN ¥3M3S AYVLINYS 1114 ANVS 8 NOONVEY|  TTT
SS'0€8'9T - o . SS'0E89T 18'L 14 NIT| 00°SST‘C 3d1d ¥IM3S AYVLINYS T1i4 NVS '8 NOONVEY)  OTT
00085 %L6 00/0S8'8T 00:0S8'8T. 00°'S9 00'0EV'6T 00062 HOV3 | 00°29 H1d3d '8 NOILVDO1 Y04 3DIAY3S YIM3IS AYV.LINYS ONILSIX3 3SIATTIL| 60T
(evv2y'T) %ETT 89°TEICT 89'TE9'CT 09°€56'Y ST LOTTT §S'C 14 NIT | 00°S6EY YIM3S AYYLINVS ONILSIX3 3SINTTIL| 80T
00059'T 3 g 3 00:089°T 00'0EE HOV3 | 00'S (IWYOLS) ONILSYD ONIY ANV JNVYd Lsnrav|  £0T
00'005'8Z = 3 = 00°00S8¢ 00°00S HOV3 | 00°LS (INYOLS) A18INISSY ONLLSYD| 90T
000050, 2 2 z 00°00S0F 00°078 HOV3 | 00°0S SONIY NISY8 HOLVD 40 ONINITYONILNI| SO
00'00Z'ST 2 5 z 00:002Z'ST 00'009'T 14 NI1| 056 Z207-8 530 ‘3YNIONYLS IDOVNIVYAD LONYLSNOD|  vOT
00:806'0T %19 00'88ELT 00'88ELT ST'YT 00'962°8¢C 00°02L L4 NI [ OE'6€ Z20v-09 530 ‘JYNIONYLS IOVNIVYA 1ONYLSNOD|  EOT
00T80TT %Ty 0016608 0016608 LS'TT 00'08T6T 00°00Z 14 NIT| ov'LT 020v-09 S3d ‘JWNLONYLS IDVNIVYA LONYLSNOD|  ¢0T
09'95E'El %TT 0v'LCT'S o' LTT'S T8 00'v8b'8Y 00029 14 NI | 028L Z20v-8 53 ‘3WNIONYLS IDVYNIVYA LONYLSNOD|  TOT
09°£29'S %65 Or'CTI'8 Or'ZTT'8 £€6'TT 00'9ELET 00°089 14 NIT| 0Z°0T 0Z0v-8F S3d ‘IYNLONYLS IDYNIVYA LONYLSNOD| 00T
09'WLELT %TT oV Lvh L oV’ LyY'L 61°9T 007ZZ8VE 00°09% 14 NIT| 0L'SL H S3A ‘FYNLONYLS 3DVNIVHG LONYLSNOD 66
00/00T2 = = Z 00'00T'T 00'00T°C Hov3 | 00T T-1vID3dS 533 ‘F¥NLONYLS IOVNIVYQ LONYLSNOD 86
00'0TT'L = S z 00'0TT'L 00°6L aA N | 0006 111 SSY1D ‘dvY diY L6
00'00€’T B S 2 00'00ET 00°00E'T HOv3 | 00T NOYJV 3dId ,OE Y04 QHVND HSVYL 96
= %00T 00:002'T 00'002T 00'T 00'00Z°T 00°00Z'T HOV3 | 00'T NOYJV 3dId ,£Z YO QHVND HSVYL S6
00°00T'T 3 = = 00'00T'T 00°00T'T HOv3 | 00'T NOYdY 3dId /T YO4 QUVND HSWYL| V6
00°096 3 = = 00'096 00°08% HOv3 | 00T NOYJV 3dId ,ST YO Q¥VND HSYYL €6
00°00S'T 3 2 5 00'00S‘T 00°00S'T HOv3 | 00'T NOYdY ddY .0E 6
2 %00T 00'00€'T 00'00€T 00'00E'T HOV3 | 00'T NOYdJY ddY uLZ 16
00:00Z'T 3 HOv3 | 00T NOYdY dO¥ W¥Z 06
e o TAnuEnD waal uojdinsag “ON
: w1 pig
= g i
Ze/e0/50  eseq uonedyddy oo o Ze/Ti/so woug :pouad uopedlddy T & vonuonedyddy)
T 9seyd - 129/044 Juawanoidw| umoumoqg TZoT 130BJUOD
T aseyd - 199lo4d Juswanoiduwl] umolumod TZ0T BEE](F]
*oN 199[0.d S JojoeIuo] punoJgiapun a[yaany :103oBIU0D
YTSOZT'ETM "oN 302[0ud sgaulsuz “5U] S|UBIA g Uoyjog BECINETE]
0N 32foid s JeumQ 95043UON JO A3D umo
]
340/ B214d HuN - @1BWINST ssaidoid

1uawAhed Joj uonedljddy s, 010e43U0D



42

-panssal sYSI IV *DAD[3 404 S193UiBU3 [BUOISS3J0.d JO A3R100S [BUOHEN 8TOT (2)

vio v
juawAed 1oy uoneodyddy s4032e43U0D 029-D 20IM3

SoMd aun

6EWTEISIY S [%6T S6T6086 S| - $[seTe0w86 S | vegoyope’s  $ [sieoL wafodd
R T T o BREE 7 B : SV E1U0D [EUBHO
s $ |%00T 00°66£'SS $ - $ | 00°66€'SS S 00°66E'SS ¢ [sieroL Jepao @8ueyd
~ 00/66€'SS 00'T 00'66£'SS 00°'66€'SS NS dIAN1T | 00T TYIAYO IONVHI|  LPT
: e R __si8pio @BuEYD : S
6EVIESZ'Y  $ |%8T 56'769'826 & 2 $ | s6'769'876 $ PEL00'S8T'S S |SIBI0OLIOBIIUOD [EUIBLIO
00'000/ST 3 S B 00'000'ST 00°000'ST FDONVYMOTIV | 00°T IDINVMOTIV ONIJVISANV]| 9P
0010066 = : 3 00'0066 00°00€ HOV3 | 00°€E X08 IATVA Lsnrav|  S¥T
00°0VL'8E %LT 00:0957T 001095 VT 00°0CT'T 00°00E'ES 00'€ET aNNOd | 00°00TY SONILLIY NIVWYILYM|  ¥vT
00'59LTET = % g 00°S9LTET 00°€L 14 NI | 00°508°T NIVINYILYM DAd 006D .,0T|  EVT
00°005'99T %EY 00'08L'ECT 00'08LECT 00'€90C 00082067 0009 14 NIT | 00°8€E8‘Y NIVIAYILYM DAd 0062 wT
00'TELOT %95 00'SLY'ET 00'SLY'ET 0052 00'90Z'7Z 00'6v 14 NI | 00'v6V NIVINY3LYM DAd 0062 e
OE'6LT'E %W 0£°02T 0£°0TT SS'E 00°00F'E 00'VE A DS | 00°00T NOILYINSNI INJYALSAIOd opT
00'00L'C 3 o 5 00'00I'C 00'1¢C 14 NIT| 00°00T 3did 3DIAYIS ¥YILYM 3d W7 6ET
002£202 %6€ 00°89TE€T. 00'89T'ET 00°€78 00'0bY'EE 00'9T 14 NI | 000602 3did 3DIAYIS Y3LVM 3d WT|  BET
00'00E'E % 5 = 00/00E'E 00°00T'T HOV3 | 00°E X087 dOLS 8YNd . 2|  LET
00'088C 5 i G 00:088°C 00'096 HOv3 | 00'€ 310QVS 8 dOLS NOILYYOdHOD 2|  9€T
00077 €€ 0008y/ZT 00°09L HOv3 | 00°£9 X087 dOLS 8YND 4T  SET
5 e I A3gue uoiduoseq "ON
. Wy pig
72/£0/90 :23eq uonedyddy 72/10/90 0} Tz/Ti/s0 woy :ponad uonedyddy 3 oN uopedlddy
T @seyd - FREIF] JuawaAcsdw] umoumog TZ0T ijoBJ3UOD
T aseyd - 309/01d JuswaAoidw| umolumo( TZ0T :308fold
"o 393f0.d S, J010RI3U0D punoJgiapun ajyaany :J030B13U0D
$TSOCT ETM 0N 199f04d s4eaui8ug ‘ou| HUIIN 73 Uol|og HEERIETE]
:"oN 93foid s Jeumo asojuo jo A sumo
)40/ 2214d HUN - BlBWIIST ssatdodd

juawAhed Joj uonednddy s, Jojoesuo)



43

(1) EUES

Ph: (320) 231-3956
Real People. Real Solutions. Fax: (320) 231-9710

Boltan-Menk.com

June 7, 2022

Jessica Bonniwell

City Administrator

City of Montrose

311 Buffalo Avenue South
Montrose, MN 55363

RE: 2021 Downtown Improvement Project Phase 2
City of Montrose, Minnesota
Project No.: W13.120514

Dear Jessica:

Please find enclosed Payment Estimate No. 2 for the above referenced project. The estimate includes all
work completed through June 1, 2022. We have reviewed the estimate and recommend approval. If you

agree, please sign and date three copies and return one with payment to Northdale Construction
Company, Inc. and one to me for our files.

If you have any questions on the above, please call.

Sincerely,

Bolton & Menk, Inc.

Spencer Johnson, P.E.
Project Engineer

Enclosures

H:\MTRS\W13120514\7_Construction\E_Pay Applications\Phase 2\Pay Application 2\Parts\2022-06-06 120514 Phase 2 Pay App 2 Cover Ltr.docx

Bolton & Meank is an equal oppartunity employer.




et

Contractor's'Application for Payment

Owner: City of Montrose
Engineer:  Bolton & Menk, Inc,
Contractor: Northdale Construction Company, Inc.

Owner's Project No.:
Englneer's Project No.: W13,120514

Agency's Project No.:
Project: 2021 Downtown Improvement Project Phase 2
Contract: 2021 Downtown Improvement Project Phase 2
Application No.: 3 Application Date: 6/3/2022 5
Application Period:  From 5/12/2022 to 6/1/2022

1. Original Contract Price
2. Net change by Change Orders
- 3. Current Contract Price (Line 1 + Line 2)
4. Total Work completed.and materials stored to date
{Sum of Column G Lump Sum Total and Column J Unit Price Total)

5. Retainagé : :
a. 5% X ks I Work Completed
b, X i Stored Materials

c. Total Retainage (Line 5.a + Line 5.b)
6. Amount eligible to date (Line 4 - Line 5.c)
7. Less previous payments
8. Amount due this gpplication
9. Balance to finish, including retainage (Line 3 - Line 4)

Contractor's Certification

The undersigned Contractor certifies, to the best of its knowledge, the following:
(1) All previous progress payments received from Owner on account of Work done under the Contract have been applied on
account to discharge Contractor's legitimate obligations incurred in connection with the Work covered by prior Applications for
Payment; :

(2) Title to all Work, materials and equipment incorporated in said Work, or otherwise listed in or covered by this Application for
Payment, will pass to Owner at time of payment free and clear of all liens, security interests, and encumbrances (except such as

are covered by a bond acceptable to Owner indemnifying Owner against any such liens, security nterest, or encumbrances);
and '

(3) All the Work covered by this Application for Payment is in accordance with the Contract Documents and is not defective.

Contractor: Northdale Construction Company, Inc.

Signature: _MW M Date _ H—7-2P2 P,
Name: \ Ghveyfs Loxe b Title: ‘/,Dﬁﬁ’i)/llfﬁ{

Recommended by Engineer i Approved by Owner
By: 4 W By:
4
Name: Jared Voge. P.E. Name:
Title:  City Endgineer ; Title:
Date: 06/07/2022 ‘Date:

EJCDC C-620 Contractor's Application for Payment )
{c) 2018 National Society of Professional Engineers for EJCDC. Allrights reserved. )

44




45

*pantasas sysu |y "DAD(I 104 s193uIBUT [UOISSBJ0.d JO Ay=10s [euonen 8TOT (2)

2o1id 3uN

€40 T
juawAed Joy uojedyddy s,1030e43U0D 029-D DAD(3
mw.mmw«w - z z 5 99'S60°T TTS9E Hov3 [ 00°€ QUVTI08 3L3WONOD| 6V
05'ST8E : 2 = - wmmmm = 1405 | ooovs SNBIVIA YTV SSOYD NvIU1s3a3d| _ 8v
A - i D - z ; 0 14 NIT| 00°0£8°S DNIJIYLS ONDIYYN INIWIAVd MOTIIAI18NOA p| LY
MMMMM ot - NG STEBIL 0 2 ov'sZLy 0052w NS NN | 00T ORINOD D1viL]| 5%
85'080'T = 5 . 5 DL LL6LE HOV3 | 00°0T I0IAN3S INMNIVYA AN dWNS| S
9TTLS T = _ - %M.‘wwm T ww.mwm HOV3 | 00°E 1IN0 NV3T0 NIvYd 3903 - VID3dS AT8NESSY ONILSYD|  v¥
“E0T B T 7 o Ly HOv3 | 00T TIVMAV3H 313YONOD | EV
.MMMMM : — H.m - ﬁm 8 oo = 6LT6Y'E 16°£8¢ HOV3 | 006 (AVM OM.L) LNONVITO NIVHA ¥ (44
TPEL” ] - - = GHiaoh E8'6YZ HOV3 | 00 (AVM 3NO) LNONVITO NIV¥d v|  T¥
MM.MmMm - L L BOUL DOiacs 3 OE'E9TT0T 07T 13N | 00°06TZ NIVQ 3503 DAd b| OV
00°068°85 = - = 5 00'SVL' 00°€S A DS | 00°S9T ININ3AVd AVMIAIID SNONINNLIE| 6
$7°898/9T = = - Oouomm.mm ST°86 dA DS | 00°008 INIW3IAVH AVMIAING LIYINOD wl 8€
DT - 2 - 5 ST'898'9T S8'LT 13 NI [ 00'576 $Tva NOISIA YILLND '8 8YND JLFYONOD|  LE
00'990'8 % = = = Omwmvw..«cﬁ on”vﬁ 14 NIT [ 00°50T ‘2 8798 NDISIA ¥Y3.LLND 2 §¥ND ILIYONOD 9€
R - : = 00'v90°8 00°€9 13705 | 00'8CT S3INOAQ OILVONNML|  SE
06 LLTTTT = - - = vhmmm“mﬁ 8L°ST 140s | 00°€88 (SJAVY NYIN1SIa3d) MIVM 313¥INOD 3| PE
e e = 06°LLT'WTT Sb'9 14 DS | 00°20L°LT NT¥M 3134INOD .S 3
T T - - = = 00'66t'2 00'2k QA DS | 00°08 VIuY AYTY3IA0 B TIIW ‘HOLYd SNONIWNLIE]  CE
00002807 = = = - 0Z'LYY'6/T 0'5L NOL | 00'06€ (877) XUN 358N00 HV3M NON S L dS 3dAL|  TE
STBYTT - 2 2 . mm.ww@mom wmm ozmw 00005 (7] XIT 3501102 ONRIVIM 56 d5 JGAL| _ OF
- - £ = = A 00'6L T SSV12 (AJ) ONIDVAYUNS 3LVDIUOOV 6Z
o T sm o e e
¥9°8e8/CCL T 97b58aT S7hCEaT AT - IRV v ADS | 00°058'ST A3JdALONEYH 31LXIL030| LT |
OO ~ e < : 06Z89'6ET 8612 dAND | 00'SSED (AD) MOYYOd UVINNYYD 1DT13S| 92
PEOE0/6/T 79 59 EhE T S EnET T — oo.Sm‘ vt 8‘3 GAND | 00°690°T (A3) NOILVAYOX3 3avy98NS| ST
e - 2 = > O0'0BET6T 00/ aAND | 00°0L9°ET (d) NOILVAYOX3 NOWWOD| ¥
07759°E = . - 2 Om.mﬁv.m om.mmﬁ YNOH | 00°ST ONId3IIMS L33ULS| €z
T - s E : 0TTSS'E es9E YNOH | 00°0T JOMMOVEQANDST| ¢
SoTTE - = = z OL0BE'T Lo'88T YNOH | 00'0T ¥aavolams|  ie
0569E'T = - - e OHATTE L97LTE YNOH | 00°0T ¥30vO1aN3 LNOYd GANDO'E| 0
SO - < = = 05'69E'T SG9ET YNOH | 00°0T SONULOA MO CT| 6T
TeEeE - - = = OLHOT'E LyOTE YNOH | 00°0T wazod| st
DG00TZ - 2 = = OLBERY Lg'esy YNOH | 00°0T JINOHS GAMD O'E| LT
T - - : : 0010072 00'S0T YNOH [ 000z Su3woavI NOWWOD| 9T
= SZ00T AR o = TSCHL 698 13N 00'6LT 3DN34 3OVATVS| ST
00957 E S - - SHEBEE SL8L HOV3 | 00'6Z XOGIVN 3OVATYS| VT
ozy8y - = = - 001957 0ic HOV3 | 00'8T NOISIOVATVS| €T
00'00Z B s . = Oce iz 14 NIT| 0006 3ON3J INOWTY| 7T
08°LYS S = = - MM.WNM mm.w.Mﬁ ﬂuﬁ %%.WN Jivi Q¥vNo 3nOWRY| 1T
: 5 T o - QuvTios IAOW3Y| 0T
o e o — S o
00D el e Nw.mmw = OD'0SG'E 0001 JADS | 00°S6€ IN3IW3AVA AV3IAING 3138ONOD 3A0W3Y| 8
7 00T T e g.mm.a.m 2 OapRrs 05'L GADS [ 00°'SOT IN3W3AVd AVMIAINA SNONIWNLIE IAOWIY L
e - : : T : SLESY'EE e ADS | 00°'STo'ET INIW3AVd SNONIWNLIE IAOW3Y 9
00'592Z 00'SE0'E SR SoiZ00 z 0SiGEEET SO QADS | 00°0£8°¢T ININIAVA SNONIWNLIE TN WS T| S
: 00'00E’S 00'S 13 N[ 00°090°T ¥3LLND ANV 8¥N2 IAON3Y v
- 2 SCTBUT 00'6 3 STT8TT SCTEL 33UL| 006 ongamis| €
T om.wﬁm.m oa..mSHm 00i6 5 0051973 00'SEL 334L| 006 oNvID| <
i ETBE0'8 €T'8€0°8 Sz0 7 0S'ZST'TE 0S'ZST'CE NNS dINNT[ 00T NOILVZITI8OW T
o
w3} pig
R e v
ra3eq uonealddy zz/T0/9! 01 2z/T1/50 woud :popiad uoneayddy z o uopedjddy
7 aseld 329/04d JusWwanosdu| umoumog T20T :19B43U0D
Z oseyd 393[04d JuaWwanoldW| umoumog 10T no9fodd
#'oN pelorg sihausdy 50| ‘Auedwo) UoRINIISUO) B[BPYHON 1l032€43U0D
PISOTT ETM 0N 393044 s,493ulduz O AT e
aso13uo Jo A Bumo

ON 393[0.d S, J8UMOD

juswAed Jo} uonedyddy s,4010e43U0D

SO/ 8214d 31U - 23ews3 ssa1dold



46

“pantasal sIYSU ||V "DQD[3 104 s199UlBUT [BUOISS104d JO Aya10s [euoneN 8TOT (2)

221d 3UN

€40 T
juawAed 1o} uonedyddy s,41032e43U0D 029-D 2AD(3
MM..MMM 75T «.m.mR qm..mﬁ o.o.ﬁ wm.‘mmoa ve'ELT HOV3 [ 00'% INVHOAH 3AOW3Y| 66
89'E70°9 % = - Spi0G6" 69 14 NI | 00°S5T NIVINYILVM T1id GNVS ANV NOONYaY| 86
. = £ - wm.ga‘m T51L9 Hov3 | 006 (AUVLINVS) ONILSVD ONIN ANV 3NVYd Lsnray| 46
S i St 508 : 0S¥’ OS'ELL HOV3 | 00°Z (AUVLINVS) A18IN3SSY ONLLSVD| 96
IS0 %19 VI 9SE6T [ 16TV TT'CC8TE 6T'I9Y 13N | 0069 5700v NDIS3d ‘FUNIONYLS IDVNIVYA IDNYLSNOD|  S6
06'862'SE wum mﬁmmmmm ET°965LE 00°TZ9 €0'S68'2L £0°9S 14 NIT| 00°TOET SEYAS YIMIS 3dIdDAd 8| V6
MM.MMW %CT om.ﬁﬁ_m om”m:um 00°09 09'pEQ'PT 86'TS 14N [ 000z 97 A5 ‘3did IDIAYIS AUVLINVS ONd w9| €6
B8E'TOET MMM MMMNM.W MM..WMM\M oo.w m.n.omm\m No..c.ﬂm HOv3 oo..m 97 UAS “TAM DAd u9Xu8 [4
pa = e EOE? 00T 9LH09'T BEZOETT HOv3 | 00°Z NIVIA 43M3S AYV.LINYS ONLLSIX3 OL 1DINNOD|  T6
EIZ 3 TLBELT 00'E 07'59SY v0'ET6 HoV3 | 00'S JTOHNVIN ABVLINYS 3SAOWNIY| 06
LS, , 5 = LEVIT'Y £6'789 HOV3 | 00'6 ONILSVYD TIVLSNIZY B 3OVATVS| 68
0€'9T2T 3 = = 0E9TCT 9T EVY HOV3 | 00°S (INGOLS) ONILSVO ONIY ANV 3WvYd Lsnrav| 88
om“m.ﬁ“om = - - 0S'SCT'0E 20'602°T HOV3 | 00°ST (INYOLS) A18N3SSY ONILSVYD L8
057e9s’Le 5 = e 05C9S'LT 05'£8L HOV3 | 00°SE SONIY NISVE HOLVD S0 ONINIT YOIYILNI o8
m.n..o_NwHS = & z 61°0v90T 62°L96 14 NIT| 00'TT 0Z0v-7Z 53a ‘FYNLONYLS 3IDVNIVHA LONYLSNOD S8
nm.nvﬂoa %6LT mv,a.nouq SV TLOY. GO'S S8'8S9°PT TT'88L 14 NIT| 09°8T 020v-09 §3d ‘IYNLONYLS IDVYNIVYA LONYLSNOD 8
SL MNW {4 %6 6VLITT 67 LITT o'y PTLLTT ET'VTS 14 NI | Ov'EV Zz0v-8v $3d ‘FYNLONYLS IDVYNIVHA LONYLSNOD €8
cTsaTE s - - EoEotiE oc'ces 14N 08'S 020b-8b S30 '3YN1INYLIS IOYNIVYQ LINYISNOD| 78
MM..“M.M” 6Ly .mm v89°0T ﬁw‘vwmda LT bEBEC2Z mmum.B\ 14N cﬂ.nm 1-¥53d me:bsz._.wmw<z_<xn_ 1ONYLSNOD, 8
: X S i LT WeLL'T HOV3 | 00T T-7V1D3dS S30 3YNLINYLS JOVNIVYQ LOMKLSNOD| 08
= wﬁ%ﬁ wﬁwmmﬁ m 9TT59'E 009T STiaoiE STBLL QAND | 0091 TSSviD dvadn| oL |
o 9T96ST 00°C 91965 T 80'86L HOV3 | 002 NOYJV dOd w51 Y03 QYVNO HSVHL S
& %00T 80'8ZET 80'8ZET 00T 80'8ZET $0'v9T'T Hov3 [ 00T NOYdV dO¥ WST| £
00'S6LCT = . - 00'S6L°2C 8T'T6 14N | 00°05Z 111 SSV10 ¥3M3S 3dId D8 WTT| 9L
85'698/6€ %Y. 89'EK8'T 89'cy8'T 0072 STELLTY 78'9L 14 N1 | 00°EvS SSV1D ¥IM3IS 3dId DY .8T|  SL
08606'8T %8¢ 00°ELT'L D0'ELT'L 00°00T 08'Z8T'9¢C £L°TL 14 NI1[ 00°09€ ASSVID ¥3IM3IS 3dId DY WST| YL
08'LTZ6T %61 08'LLEY 08'LLEY 00'65 09'S65°EC 0TvL 14 NI1[ 00'8TE ASSVI0 ¥3IM3S3dId DY WZT| €L
T5'S9LT z E g 2SS9L'T 88°09 13NN | 0062 97 Yas ‘4IM3IS IdId DA W8] ZL
ST'ESS'T %05 STESS'T STESS'T 00'T 05'90T‘E STESS'T Hov3 | 00T 39NL1ONYLS WHOLS DNILSIX3 OL LDINNOD| T
88'CLE'T %EE wy98T'T vy '98LT 00T ZEBSS'E ¥'98T'T Hov3 | 00'E 3d1d IWYOLS ONLLSIX3 OL1DANNOD| 04
80'9Z8'T & = - 80'928'T $0'ET6 Hov3 | 00T NISVE HOLVD 40 JTOHNVIA WYOLS IAOW3Y| 69
T6TEE'S %8¢ 06'660'C 066602 00°STT ZBTEV/L 9781 13 N1 | 00°L0F (439YV1 78 ,2T) 3did YIM3S WHOLS IAOW3Y| 89
88'L19'S & 3 = 887LL9'S 0STIS'S 3OV [ €0'T (q33s) INJWHSNgvLSa d¥nL| L9
66'LSY/9T 3 = e 66'L51'9T £6'8 QA DS | 00°EV8‘T (00S) IN3WHSIIav.ISI Nt 99
06'85t'y = 5 = 0685Vt 680 gADS | 00'0T0°S HOTNWOYAAH ‘HOTNIN AYVYOdNIL S9
08'8ET'CS P 2 = 08'8ET'CS 8E'TY aAnd | 0009Z'T (A1) moYY0g 110Sd0L NOWWOJ 9
SP'EOT'ST B = g Sy E0T‘8T SYE0T'8T WNSdNNT | 00T J10SdOL SNILSIX3 GVIYdSIY ‘NIFYIS FOVAIVS €9
ISTVLT = = = TSTYLT TSTVLT HOv3 | 00T 11X3 NOILONYLSNOD a3zIgvLis| 29
20°pSTY %05 20YSTY Z0PSTY 00°€T bO'BOE'S ¥S6LE HOv3 | 0092 NOILDILOYd 1TINI NIV¥a WYOLS| 19
06'ZV0'E 3 g = 067ZH0'E v'T QA DS | 00°0£0°T 0Z LvD ‘13%NV18 TOULNOD NOIsoy3| 09
(08'09€) %S0T 80°90v'Z 80/90v'L 00'80Z‘Y 8TSKO'L 9T 14 NI | 00°€00"% SIN 3dAL ‘FON3d LIS 65
0Z'L06 %t 08'LE 08'LE 00"t 001S¥6 14 N | 00°00T 00N ‘901 10¥INOD INJWIG3S| 85
00'STE 5 Z £ 00'STE 14 N1 | 00°00T JIHD JOOM 3dAL ‘D01 TO¥LNOD LNIWIAIS| LS
00'SP9’E = £ s 00'SK9‘E 14 NIT[ 0006 FDONIIINANIVHI »| 95
0008 Z = - 00°0v8 1405 [ 0002 SYIAVd TIVASNIZY|  SS
08'09Z'S 7 2 Z 08'092'S 14 NI | 00°0¥T 3DN34 TIVISNIZY 7S
ST'908'E 5 = - S7'908'E HOV3 | 00°'6C XOgTIVA TIVLSNIZY| €S
05'LEB'T = S = 05'LEBT HOV3 | 00°S NOIS TIVLSNIZY 143
001002’ Hov3 | 00'8 (3NVN 13341S) NOIS TIVLSNI B HSINYNS| TS
00'52L. HOV3 [ 00°6 3 3dAL NOIS TIVLSNI B HSINYNG|  0S
| Kypuenp W=y | uonduasaa SON.
: ! i wiRY| Pig
- £
o . e el v
2z/€0/90 72/10/90 o 2e/zT/50 wouy :pouad uonedyddy 4 0N uopeol|ddy|
Z aseyd 13014 Juswianodwl] Umoumog 120 :19B43U0D
7 aseyd 129/0.d JuaWwanoldw| umoumoqg 1Z0T :3oafoad
“5u| “Aueduwio) UoRINJISU0D 3[BPYHON :1039B13U0D
YISOTT'ETM "oN 393f0dd s 4eaui8ul “Dul HUaIN 7§ UoHog eauiug
2s0.43UoA Jo 11D uUMO

juswAed 1o} uoneolddy s, 1030e43u0)

SHOM 291dd 31U - 83ewlsT 5591304d



41

€40 €

-pantasal sySN ||V DADIF 403 S192UIBUT [BUOISS3401d 40 A1R100S [BUOHEN BTOT (0)

juswAed Joj uonedyddy s4032e43u0D) 029-D 2AI(3

2014d UN

ﬁoﬂ .Mﬁow Mmm T $|%vT 88'Sp8'679 S| - $ |'88:5v8'629 S = S 6L/657'885'C _ $ |SIE30LI9eAu0] [euBlio
o SETE - l 5 oadcmu» 00°005Z JONVMOTIV | 00'T IO NVMOTIY DNIdVOSANY| _ 9TT
2 = = $9°S6T'E 98T §
OTESHZ o7 IR T o - e i HOV3 8. vT X08 INWVALSNIay|  STT
YZ509'9 %0L 987289°ST TR oo = 0L TLULT8 HOV3 | 00'% X0g INIVA OV1d3Y|  ¥TT
ZE'v99 %007 38°959'STT STvSoeTT 002657 = om.hmmmm 6S°ET ANNOd | 00°0¥9°T SONILLIS NIVINY3LYM|  ETT
95262 D 778" VT e OCT'6TEITT v0'€8 L4 NI 00°509°C NIVINYILYM MYY DA 006D WZT|  ZTT
~om %95 v0'LT879 v0'LT8Z9 007bT'T = 09'pTT'ETT T6'7S 14 NI1|[ 00090 1323
9£'p90'T %68 v0'Z9r'8 7029’8 - 5 57 > o
o e e ,Hm‘mww~v mm.ﬁmm ? 081925 ¥095 1IN | 000ZT NIVINEILYM DA 0062 .9 _ OLT
9961 %cE £3860C T i - mm.mmn.w 162 13NN | 00'soz 3dld 3DIAY3S ¥3LVM 3d WT| 60T
86'S60'C %EE 66'250°T CeT50T S0C - HO6E 19669 HOV3 | 00'6 X088 015 8¥NJ ., T| 80T
A - < LEENT'E EE'6VE Hov3 | 00'6 JO1S NOILYYOdH0D . T|  £0T
— = = TE0TL 9T'09€ HOV3 | 00'C 1V123dS A18IN3SSY ONILSY: 90T
0S'ST6'9T %05 0S'ST69T 0S'ST69T g = - . . SV ONILSVD
RIET S T e MN.M : 0TEREE STE18T HOV3 | 00T X08 ANV 3ATVA 31D ,8|__ SOT
797881 T L SSTIb 6T eTIver 00°C 5 wo.ﬁmﬂﬁ TL'890C HOV3 | 00°L X089 ANV IANTVA3LVD 9| V0T
Yz5oL B oTe" ) LT°09CTY. TEV68'S HOV3 | 00°2 (A4Ng ,5'8) LNVHAAH|  EOT
T'SSL'S %EY EYITED EY9TEY 00'E = 19°'TL0'0 "8EY” ;i
EV'0ET'E %05 Y OET6 0 0ET6 o. T T8BEVT HOv3 | 00°L NIVINYILVM DNILSIX3 OL 1DINNOD| 20T
T e 18:092'8T £8°097'ST ANS dWNT{ 00T 30IAY3S YILVM AUVYOdNIL|  TOT
: e JADS | 00°0C NOILVINSNI 3NI¥ALSAIOd u¥| 00T
o | GoRdimsed “oN
. w3 pig
ERa i
poE ) : =
i —_—
zz/£0/30 @ieq opedyiddy 7z/10/90 03 e/eT/so woig :poiad uonedijddy z o uonedrddy
Z as5eyd 199(01d Juswano.du| umoumog TZoT 110BIIUOD
-oN 180014 S Aouagy Z 9seyd 193(0.d Jusanoidw] umoumog TZ0T :399f01d
i 4 U] ‘Auedwiod u :
PISOTT'ETM 0N 19afodd sa93uidul 241 AUBELICD o_u.u:b‘m:ou SIEPYHON 4018 RUC)
++op 398001d $,10UMO U] HUBN %§ U0YOg BECTENE]
5 : 3S013UON JO A: :13UMO
SHOM 8211d 11U - 83ewnsy sseddold

juawAed 10} uonedljddy s,10310e43U0)



48

2040 High 12 East
Bo LTO N Willmar, T\lﬁ\l g’:gm-ﬁsam
& MENK

Ph: {320) 231-3956
Real People. Real Solutions. Fax: (320} 231-9710

Bolton-Menk.com

MEMORANDUM

Date: May 20, 2022

To: - Honorable Mayor Moynagh
Members of the City Council

From: Jared Voge, P.E.
City Engineer

Subject:  Forest Creek Trail Repairs Quotes
2021 Downtown Improvement Project
Montrose, Minnesota
Project No.: W13.120514

The Forest Creek Trail is in need of repairs. At the request of Council, Bolton and Menk staff requested
quotes to complete this work from the Downtown Improvement Project contractors. The enclosed plan
sheet and estimated quantities were provided to both contractors. Kuechle Underground submitted the
enclosed low quote of $25,810 and Northdale Construction submitted the enclosed quote of $41,769.20.

If Council desires to proceed with the Forest Creek Trail Repairs, we recommend that council pass a
motion authorizing the preparation and execution of a change order to the Downtown Improvement
Project Phase 1 contract with Kuechle Underground for the Forest Creek Trail Repairs.

If you have any questions on the above, please call.

JAV/sjj

Enclosures

H:\MTRS\W13120514\1_Corres\C_To Others\2022-05-19 Forest Creel Trail Repairs Change Order Memo\2022-05-19 120514 (ouncilMemo_Forest Creek Trail Repairs.docx
Baolton &

Mank is an equal eppartunity employer.



ESTIMATED QUANTITIES

TOTAL
ITEM ESTIMATED
NO. ITEM UNIT QUANTITY
BRECKENRIDGE TRAIL
1 SAWING BIT PAVEMENET (FULL DEPTH) LIN FT 10
2 REMOVE BITUMINOUS TRAIL PAVEMENT sQYD 315
3 REMOVE CONCRETE WALK sQ.YD 24
4 6" CONCRETE WALK SQFT 210
5 TRUNCATED DOMES SQFT 32
6 CURB AND GUTTER LINFT 40
7 TYPE 12.5 WEARING COURSE - TRAIL TON 50
8 AGGREGATE BASE CLASS 5 (CV) cuYD 65
9 COMMON EXCAVATION (P) (CV) cUYD 150
10  |TURF ESTABLISHMENT SQYD 70
11 |TOPSOIL cUYD 10
12 |SILT FENCE TYPE HAND INSTALLED LINFT 130
NOTES
(P)  PLANNED QUANTITY BASIS OF MEASUREMENT
(CV)  CUBIC YARDS, COMPACTED VOLUME (MEASURED IN PLACE)
(EV)  CUBIC YARDS, EXCAVATED VOLUME (MEASURED IN PLACE)

CUBIC YARDS, LOOSE VOLUME

49



50

——r—

L 5505y

34 3L3HINCD

SNONIWNLIE

-

e B W W e -

{:]

T J123[04d NQILYLNIAVHIY TVELIZFED 153404 ey Sua st oo V— z m z d SVMHYA T NS m
£ LI 7 £
7 SINGNEAGLAPNACTNA T 0 T wnnemeomnn  NOLTOE i s o o 4
s VIOSINNIA ‘ISOUINOW 40 ALID — b e e My et o st i
i e = :

= £

RN

TR, TR TOTOT RO =
feors 7 T TI T T EETET -
JHOISTTRVHVA -~ ~< JHOTSTIVIVA
S el

- ~—

et g
Coraswsi
Vs o

-

{r122) 510 '35Y8 ALVOUDDY u5T

TIVUL~3S¥N0D DNIUYIAR SNOMHALE S2T dS JIAL WS'T

NOLIES TIVEL TYIIdAL

aNV g4nd

SINOA
QILVONNYL

diAYd

TivEL




Kuechle Underground Forest Creek Trail Répéirs Quote
Downtown Improvement Project Phase 1 Change Order

|Unit Price . |Total Price
SAW BIT PAVEMENT 10[LF 1$ 11.00| $ 110.00
REM BIT TRAIL PAVEMENT 315|SY | $ 9.001$ 283500
REM CONC WALK F24|SY | $ 11.00 | $ 264.00
6" CONC WALK 210|SF | $ 16.00 | § 3,360.00
TRUNCATED DOMES 32|SF | $ 53.00 | $§ 1,696.00
CURB & GUTTER 40|LF | $ 37.00 | $ . 1,480.00
12.5 WEAR COURSE TRAIL 50TN | § 137.00|$ 6,850.00
AGG BASE CLASS 5 CV 65|CY | § 47.00 | § 3,055.00
COMMONEXP CV 150|CY | $ 29.00 | $ 435000
TURF ESTABLISHMENT 70l1SY | '$ 9.00]$ 63000
TOPSOIL . 10[CY | $ 53.00 | $ 530.00
SILT FENCE HAND INSTALLED 130|LF | $ 500 %. 65000
TOTAL BRECKENRIDGE TRAIL $. 25,610.00

. Page 1




PROJECT:
CITY:

ENGINEER:

QUEST #
BID DATE:
ADD. #1
ADD. #2
ADD. #3

ITEM

© oo ~NOOohON =

NORTHDALE CONSTRUCTION COMPANY, INC.
9760 71ST STREET NE
ALBERTVILLE, MN 55301

Office: 763-428-4868 Fax: 763-428-4997

Forest Creek Trail Rehiabilitation Project

Montrose
Bolton & Menk

ADD 1 - DATE
ADD 2 - DATE
ADD 3 - DATE

DESCRIPTION

Sawing Bit Pavement (Full Depth)
Remove Bituminous Trail Pavement
Remove Concrete Walk

6" Concrete Walk

Truncated Domes

Curb and Gutter

Type 12.5 Wearing Course - Trail
Aggregate Base Class 5 (CV)
Common Excavation (P) (CV)
Turf Establishment

Topsoil

Silt Fence Type Hand Installed
TOTAL BID

UNIT

LF
SY
SY
SF
SF
LF
TON
CcY
CY
SY
cY
LF

QUANTITY

10
315
24
210
32
40
50
65
150
70
10
130

QUOTED BY:
Nick Ostlie

CELL #

763-428-4868

UNIT PRC UP TOTAL

$10.00
$25.00
$30.00
$35.85
$85.20
$131.25
$157.50
$41.88
$34.97
$8.88
$42.25
$5.25

$100.00
$7,875.00
$720.00
$7,528.50
$2,726.40
$5,250.00
$7,875.00
$2,722.20
$5,245.50
$621.60
$422.50
$682.50
$41,769.20



89

2040 Highway 12 East
EOMI-E?IE Willmar, hﬁ\l gg{]1-5§18

Ph: (320) 231-3956
Fax: (320} 231-9710
Bolton-Menk.com

Real People. Real Solutions.

MEMORANDUM

Date: June 8, 2022

To: Honorable Mayor Moynagh and Members of the City Council

City of Montrose, Minnesota

From: &Jared Voge, P.E.
t\ City Engineer

Subject: ~ Wastewater Treatment Facility Plan
City of Montrose
Project No.: W13.120188

The City of Montrose’s Wastewater Treatment Facility (WWTF) is in the process of a Minnesota Pollution
Control Agency (MPCA) and National Pollutant Discharge Elimination System (NPDES) 5-year permit
renewal. Staff has determined that the WWTF is operating at 83% capacity and expected to exceed

100% capacity within the next 2-3 years. The future needs of the WWTF depend on projected growth
and emerging limits throughout the permit renewal process.

The City of Montrose’s WWTF was upgraded in 2004 with a design life of 20years. The process includes
a fine screen, high intensity aeration ponds, polishing ponds, final clarifiers, and a UV disinfection
system. A facility plan is necessary to help the City determine its needs and the most suitable, cost-

effective alternatives for the next 20 years of development. It is the first step in pursing funding for
improvements.

The facility planning process is summarized below:

e A project kickoff meeting will be held at the WWTF with City and wastewater treatment

operations staff to identify, discuss, and gather information necessary for the preparation of the
report.

The existing wastewater flow and loading data will be reviewed and projections updated for the
20-year planning period. Based on the population and wastewater data projections, the design
criteria will be developed which will be used for the treatment alternative evaluation.
Population projects are critical to the facility planning process and will require City Council input
and approval. The City Planner will also need to be involved in the process.

* Evaluate the existing system and identify any deficiencies.

Review treatment and disposal alternatives to address current needs and proposed changes.
¢ Provide estimated operational and construction costs.

e Provide discussion on financing alternatives.

e Provide environmental review worksheet to MPCA.

H:AMTRS\W13120188\1_Corres\C_To Others\2022-06-08 120188 Wastewater Facility Plan Memo.docx




54

Honorable Mayor Moynagh and Members of the City Council
June 8, 2022

Page 2

Bolton & Menk, Inc. will attend a meeting with the City of Montroseto review the completed
report and discuss recommendations with staff and council members.

Bolton & Menk, Inc. will attend a public hearing for presentation of the facility plan to
Montrose’s residents as required by MPCA, if funding is pursued.

Assist the City in submitting the report to MPCA for Clean Water Revolving Fund (CWRF)
financing and any grant opportunities through the Minnesota Putlic Facilities Authority (PFA).

A preliminary schedule has been identified below and is subject to change based on MPCA permit
renewal effluent limits.

June 2022 Data Collection and Kickoff Meeting Preparation
July 2022 Kickoff Meeting

October 2022 Draft Report

November 2022 Review Report with City

January 2023 Finalize Report

February 2023 Public Hearing

March 2023 Submit Facility Plan to MPCA

Should council desire to proceed with the Facility Planning process, we recommend adoption of the
enclosed Resolution.

During the planning process and into potential construction, it will be important to review future
development proposals with respect to existing WWTF capacity.

If you have any questions, please call.

Enc.

H:AMTRS\W13120188\1_Corres\C_To Others\2022-06-08 120188 Wastewater Facility Plan Memo.docx

Bolton & Mank is an equal oppartunity employer.



i3

CITY OF MONTROSE
COUNTY OF WRIGHT
STATE OF MINNESOTA

EXTRACT OF MINUTES OF MEETING OF THE CITY COUNCIL OF THE CITY
OF MONTROSE, MINNESOTA

Pursuant to due call and notice thereof, a regular meeting of the City Council of the City of

Montrose, Wright County, Minnesota, was duly held in the Council Chambers of Montrose in
said City on the 13th day of June 2022, at 7:00 o'clock p.m.

The following members were present:
were absent: . Member

introduced the following resolution and moved its adoption.

and the following

RESOLUTION NO. 2022 - 24
RESOLUTION ORDERING PREPARATION OF REPORT ON IMPROVEMENT

WHEREAS, The city is in the process of a Minnesota Pollution Control Agency (MPCA) and
National Pollutant Discharge Elimination System (NPDES) 5- year permit renewal,

AND WHEREAS, the city’s Wastewater Treatment Facility is operating at 83% capacity,

THEREFORE BE IT RESOLVED, that the Facility Planning process be referred to the City
Engineer for study and that he is instructed to prepare a Facility Plan for the council with all
convenient speed advising the council in a preliminary way as to whether the proposed
improvements are feasible and as to whether they should best be made as proposed or in

connection with some other improvement, and the estimated cost of the improvements as
recommended.

Adopted and approved by the City Council this day of s 2022,

By:
Mayor

Attest:

City Clerk



STATE OF MINNESOTA
CITY OF MONTROSE
COUNTY OF WRIGHT

I, the undersigned, being the duly qualified and acting Clerk of the City of Montrose, Minnesota,
DO HEREBY CERTIFY that I have compared the attached and foregoing extract of minutes
with the original thereof on file in my office, and that the same is a full, true complete transcript
of the minutes of a meeting of the City Council of said City, duly called and held on the date

therein indicated, insofar as such minutes ordering the preparation of a report for an
improvement.

WITNESS my hand and the seal of said City this day of 2022.
2020

City Clerk

(SEAL)

56



57

2040 High 12 East
S 0 gy 7

Ph: {320} 231-3956
Real People. Real Solutions. Fax: (320} 231-9710

Bolton-Menk.com

MEMORANDUM
Date: June 8, 2022
To: Honorable Mayor Moynagh
Members of the City Council
City of Montrose

From: k]ared Voge, P.E.
}\ City Engineer

Subject: ~ Water Treatment System Study
Montrose, Minnesota
Project No.: 0W1.123744

To address the city’s manganese levels within the water system which exist above the MDH

recommended Health Based Values, council authorized the preparation of a Water Treatment System
Study. Please see the enclosed report.

The report evaluates the city’s water system including:

e Historical water demands

e Conservatively low population projection
»  Future water demands

»  Existing water supply

e  Existing water storage

»  Existing water quality

This information led to three options for removing manganese:

1. Construct a new treatment facility using gravity filtration
2. Construct a new treatment facility using filtration and lime softening
3. Construct a new treatment facility using filtration and reverse osmosis

The design process will be a minimum of 36-months working from preliminary engineering through
project completion. This preliminary schedule is approximate due to specific funding deadlines, plan

approval deadlines, and construction delivery unknowns.

Please find enclosed the Water Treatment Report. A presentation will be provided at the June council
meeting.

If you have any questions, please call.

\\Willmar4\h\MTRS\0W1123744\1_Corres\C_To Others\2022-06-07 123744 Water Treatment Study.docx

Balton & Menk is an equal oppartunity employer.




58

BOLTON
& MENK

Real People. Real Solutions.

June 8, 2022

Water System Study

City of Montrose, MN

0W1.123744

Submitted by:
Bolton & Menk, Inc.
1960 Premier Drive
Mankato, MN 56001
P:507-625-4171

F: 507-625-4177

NTROSIEE

It's good to be home.




Certification

Prepared by: Bolton & Menk, Inc.
Water System Study — Montrose, MN | OW1.123744

Water System Study

For

City of Montrose, MN

O0W1.125362

June 2022

I hereby certify that this plan, specification, or report was
prepared by me or under mydirect supervision, and that |
am a duly Licensed Professional Engineer under the laws of
the State of Minnesota.

By: \(}\(\\IAA\;\W/\ & )f‘\

Jentfifer Olejat, P.E. {
License No. 59177

Date: 6-8-2022

Certification Page

59



Table of Content

I. INTRODUCTION '

..................................................................................................................................... 1
Al BACKBIOUNG iouuiieiic ettt e e s et srs st s sttt s s s saes e srsees 1
B, PUIPOSE ANU SCOPE 1ouviviuiiercuneseisisnitae e sese o eseseess e sesesse e ssars e o st sssrss s bsssasisssessssssensssses 1
C. Water DeMANG PrOJECION ... evvuuuiiivvereriseeesseesciuesneeeseesseesesssees s oo s sssssessssissesonsisssenmsnnseness 1
D.  Source, SUpply, and CAPACILY EVAIUALION . ccuurrrvevevverseoernreesssssss o sser e ene s ssssssssoseens 1
E.  Existing Water Quality O O ORI 1
F.o Water Treatment OPtiONS ......ecvivrrinvuseesesisiaesaessissses s sssssesime s s s s sssssesssssssssssssasssssssnseses 1
G. Water Storage.......... OO PO OT PO TSRO ORPRTIN 2
He  Water DIStrIDULION ciiveviiicic et s sian e s et st sssessassss s ssesssssnecs 2
I Water Treatment Plant and Water Source Wells..........cc.ovivveumme s s sssase s 2
L Staffing Review and ANBIYSIS 1overiieii it er et st seereesee s esen s e setsbe srste s sbetraesebe s ere s e sratne 2
. WATER DEMAND PROJECTION ...covviuieiecrcteisees v s e cee s sesis e s sen s sssssessesssssssssasssssasassonas .3
A, Population :Review_. ....................................................................................................................... 3
B. Water'Supplied ............................................................................................................................. 5
G, Future Water REQUITEMENTS..ccuiiiiirieeeentiie et sesves e essass o sriers sesses st snsasenssessorsensssseses &
ll.  WATER SOURCE, TREATM ENT, AND CA_PACITY EVALUATION ..ot esimcvre ensnesessse s essessesaesesennes 11
A Water SUPPIY coii i s s s s st 11
B.  RAW WALEr SOUICES....uvurerrierneeerrisesserenessssraseisesssessssssssssssssassms s snasemsssssesessssssssisssssssssssssesssnns 11
. WAt QUANIEY coveveeeieriiiieiisceteenerseestreseestnseesbsse st sssresasesssresos sts ssemss masbes s 4ebses stetersassesnsenenresroson 12
D, DiStriBUTION SYSTEM woeiiieiicc ettt e s sstase s s s ssbs e bossratassrabains 12
E.  Existing Treatr_nen’t EVAIUATION .ttt s s e 13
F.  Finished Water STOrAEE EVAIUGTION cuvviieiieeecr st ettt st s o mes omsene oot ene s toresges e aeseensecanee 13
V. EVALUATION OF WATER QUALITY ittt sttt sie s a1 sartss etesannsesnsn asseansassennsareas 16
A INTrOAUCTION .ttt s e ettt ese s nares 16
B.  EXisting RaW Water QUAIILY ..ovevvvvevesieieriessesssesssessssssssssessesssn e s sns s stssssssoesessesnssoncssesnsens 16
C.  Federal and State RUIES SUMIMAIY ..cceriiiererrerieneeeenseerserisreise s e eie susse severssvsssessnersesnisorsosins 16
D Recommended Treatment ODJeCtiIVES...ccii it s s ssetre s s cstrresesaeneeerons 19
V. WATER TREATMENT OPTIONS . ..ottt siennts sttt stieire s sas sre et dasate s essssaeserssssrsassoronne 20
A, Treatment Process SCrEEMING .. ittt eeenriirirrtesennreesetee e e are sedses ssaes sressossssosssassans sossres 20
B. Improvement ltems Common to All AlternatiVesS. ..t e e s cnessessessnens 22
£, TrEAMENE ARLEINALIVES...vvvevveveerssivserrrssissiemssssesssssaesssssssssesssssssssisn s s soeses seessssessnn rnsesessessnssrsess 23
DL Future Capital IMprovement lEMS .t e e st ss e sbe s ereons 39
VI STAFFING REVIEW AND ANALYSIS 1 ettt tim s st strvse s ensvs s s s aastenser e 40
VI, RECOMMENDATIONS AND CONCLUSIONS (ovei ittt st st st retes st sneaeea 41
Prepared by: Bolton & Menk, Inc. Table of Contents

Water System Study — Montrose, MN | 0W1.123744

60



A.  Treatment Alternatives Evaluation DiSCUSSION................... OO 41
B. Alternative Recommendation ................. 42
L. USEr RAE ANBIYSIS wooucvenciitiini ittt seese it as s s s it s s ssansansd .42
Dl FINGNCIAE OPHONS crrvvviarrereeeeessseeeessseebesssesssseesssseessseeess o st et 42
E. IMPIEMENTAtION vttt es et s s essse e ssessesessesisessaenees B3
Figures
Figure 2.1 MOontrose WatermMain .......viiicesieeereeiernirneessnnsesssses e e s e it ssbese sessisenssssasiommasessssssnsanins 4
Figure 2.2: City of Montrose Popu‘lation Trend and ProJECLIONS ... uviirs s scesis sevensasresresssisseesionssssenessisens .5
Figure 3.0 Well PUMPAZE ANGIYSIS t1oviiiiee st eeeeeeeeeeesesteesserassesesessssssense smssrasssassssassssssranes e 12
FIGUTE 3.2 PROTO OF tOWET NO. 1 0N THE I8t ..uurervveeeeerrrersssssssersesesssssssseseame e st eressssssssesessssess s 14
Figure 3.3 Photo of tower No. 2bon the right...covceeieneece et e e st sensssereonss 14
Figure 3.4 Average Déy Deman’d VEISUS STOTAEE cuvviriiriitiiicenirteritreeencraaimire siesre sostre cssesnesssessnmtsnsecnssneessans 15
Figure 5.1 Inclined Lamella Plate Gravity Settler....ovvvniceieccecein, st ite e e ereana s erbre s e bis e e aeaeerseraensares 23
Figure 5.2 GraVIty FilEration PrOCESS FIOW w...veeevrssveessossesssesssiessessesassssssssam e ssres soessssssstseseressnsessssesonseses .24
Figure 5.3 Gravity Filtration Layout Optidn Lo rresrrr e e eses SO w27
Figure: 5.4 Gravity Filtration LAYOUEOPLION 2 e eveeeeeeeereeemsessssseseesboesseses e st s ssesi e 28 .
Figure 5.5 Lime SOftening ProCess FIOW.........uieiciiirieniieiniecensioesiencressscsns s sresrs sessenessassssssssssssssssnsnes 30
Figure 5.6 Lime Softening Layout Option Lttt et tereerrrtr e e s ee e s cs s e b nt et st st it atem sh e st e srbeRn R bR et e neanr e e e bsesnsrors 31
Figure 5.7 Lime Softening Layout Option 2. oo nesrcine s s e s s sssressnie et eecreenrinne 32
Figure 5.8 Reverse Osmosis Procéss FIOW w1ttt iin s s e v 35
Figure 5.9 Reverse Osmosis Layout Option e e s e ens 36
Figure 5.10 Reverse Osmosis Layout Option 2 ettt e et e 2 tait st seea et 37
Tables
Table 2.1: Population PrOJECLIONS ovvuecinnruncensirtemcsiiss bttt e s s s st 5
Table 2.2: Historical Total YEarly PUMPAEE «....vvivvererrenireseseseosessesesssesiiss s s sovsss sessnsssestsssssssasssranessomseens 6
Table 2.3: Historical Maximum Daily Well PUMPAZE ..cccciiiiieriin s s st eversssvannsesinsessssse s 6
Table 2.4: Average Daily Water Pumpage (gallons per day)..... it e s secne v sresesesinnesessesees 7
Table 2.5: Historical Annual Peak Water Pumpage ...................................................................................... 7
Table 2.6: Average Per Capita Water CONSUMPLION .o e e e srconsesesiesbssas e snsssesesenns 8
Table 2.7: Max Per Capita Water COnSUMPLION oot e s st e sesest i anea et 8
Table 3,01 RAW WaTET ...ttt s b s s ks 11
Table 3.2: Raw Water Well Manganese ConCentrations ..ot nin s v s viresrnsssnssessssessensens 12
Table 3.3: WaLer SEOTAZE TANKS urererreerrreureeererivtiriss st esste st sises e ems bt erets et o bbise e sestraebessenesasssesarasns 15
Prepared by: Bolton & Menk, inc. Table of Contents

Water System Study — Montrose, MN | 0OW1.123744

61



Table 4.1: Raw Water Well Manganese Concentrations.................... Ceresia e s Vernenes ST 16
Table-4.2 - MCLGs and MCLs for Dlsmfectlon Byproducts .......................................................................... 18
Table 5.1 - Alternative Treatment Technology SUMMATY..ereeeeaeen, i eraruesare o e A e r bt 20
Table 7.1 DECISION IMALIIX 1uvvitiiicviiicines et st s s st s et ek sbi s 41
Table 7.2 - ESHMALET PrOJECT COSt..vivuumrirrumiiieemeeesseeseesesssssssssessass s sesss et sessesesniesessissssssivessossossees 41
Table 7.3 - Sample IMplementation SCNEAUIE ...........v.rveeeeeseeseiees s ss s o sreer et seemseseseeeeesssesseersseses 44
Appendix

Appendix A: Raw Water Quality

Appendix B: National Primary and Secondary Dr‘inking:Watér Regulations Summary

Prepared by: Bolton & Menk, Inc. Table of Contents

Water System Study — Montrose, MN | 0W1.123744

62



I, INTRODUCTION
A, Background

The water supply and treatment system in Montrose consists of two elevated storage tanks
and three municipal wells, No. 4, No. 5, and No. 6. The raw water is currently treated by
chlorine disinfection, fluoridation, and polyphosphate. Raw water from all three wells

exceeds the Minnesota Department of Health (MDH) health-based recommended value of 0.1
mg/L of manganese or less.

B.  Purpose and Scope

The City of Montrose has engaged Bolton & Menk to evaluate the existing water supply and
explore treatment options for the high level of manganese present in the water.

The purpose of this Drinking Water Study is to provide the City of Montrose with necessary
information regarding existing water supply, storage, and treatment. The City of Montrose
can utilize the information gathered here to establish priorities, plan, fund, and implement
future water system improvements. This report will look at the current and projected future
water supply, demand, treatment, and distribution. This report will review the current and
potential future drinking water standards and evaluate the options which the city can utilize to
continue to meet those standards. This report will provide a roadmap of how the city has
provided safe drinking water to its customers, and how it can continue to do so in the future.

C.  Water Demand Projection

Drinking water demand projections are based on historical population and historical water

data. An estimate of average day and maximum day water demand will be 276,000 gpd and
607,000 gpd respectively in 2045.

3. Source, Supply, and Capacity Evaluation

The existing water supply and treatment system in Montrose consists municipal wells No. 4,

No. 5, and No. 6. Wells No. 4 and No. 5 are located in well house No. 2, while well No. 6 in
well house No. 3.

All the wells draw from the Quaternary Buried Artesian aquiferto provide the city with
drinking water. The total well capacity is 1,560,000 gpd. Firm well capacity is 960,000 gpd.
Firm well capacity is considered as the total available delivery rate with the largest well out
of service. Capacity is expected to be sufficient through 2045.

Section IIT provides an evaluation of the existing system capacity.

E.  Existing Water Quality

The raw water drawn from the existing wells is of poor quality but does not violate EPA
primary drinking water standards. High concentrations of manganese are the main concern,
with measured values averaging over 0.8 mg/L. Manganese occurs naturally in rocks and
soils across Minnesota and is commonly found in Minnesota ground and surface water.
Manganese can stain plumbing black and may pose a health risk to sensitive populations.

Section IV evaluates the existing water quality.

L)

Water Treatment Options

Prepared by: Bolton & Menk, Inc.

INTRODUCTION
Water System Study — Montrose, MN | 0OW1.123744

Page 1



Manganese removal is the priority contaminant for removal in this analysis due to MDH 2020
health-based guidance. The new guidance sets a secondary maximum concentration level of
0.05 mg/L. This guidance was implemented because of the potential adverse health effects
due to chronic exposure of Manganese from drinking water.

Further discussion on the current treatment of drinking water can be found in Section V.

G.  Water Storage

The city has 300,000 gallons of storage which is split between the two elevated storage tanks,
tank No. 1 is 50,000 gallons and tank No. 2 is 250,000 gallons. Tank No 1. was built in 1930
and maintenance is expected to be expensive since the tower coating is suspected to be lead
based. Therefore, replacement of Tower No.1 with a new 250,000-gallon storage tank should
be considered to compensate for future demands. Tank No. 2 was constructed in 1967.

H.  Water Distribution

Water mains in the City of Montrose range in size from 4” to 12” diameter. The current
distribution system provides adequate pressure for everyday demand but would have a
difficult time moving the large amounts of water required for a fire emergency. All future
constructed mains should be at least 8 inches in diameter to account for fire emergencies.

I. ‘Water Treatment Plant and Water Source Wells

Montrose does not currently have a water treatment facility. The city performs chemical
addition to the raw well water before it is pumped to the distribution system. To adequately
remove manganese from the raw water, the City of Montrose will need to construct a water
treatment facility. The treatment plant would allow for manganese removal and the ability to
improve other secondary standards such as iron and hardness.

L Staffing Review and Analysis

Staffing for the current water system includes three employees. Each employee works part

time on the water system. Total time allocated from the employees for the water system is
equivalent to one full time employee.

Prepared by: Bolton & Menk, Inc.

INTRODUCTION
Water System Study — Montrose, MN | 0W1.123744

Page 2



Prepared by: Bolton & Menk, Inc.
Water System Study — Montrose, MN | 0OW1.123744

WATER DEMAND PROJECTION

A reliable estimate of the quantity of water required for residential, commercial, and industrial uses
within the city water system service area must be made before the system can be designed to
transport, treat, and distribute these flows. The development of future water requirements is based
on several factors including past population trends, future population projections, water use trends,
water quality, and water system capacity. These factors are reviewed to develop and estimate future
water requirements. City documents and records provided the primary data for the evaluation.

A,

Population Review

There is a close relationship between the population of a community and total water
consumption volumes. Future water sales can be expected to generally reflect future changes
in the service area population. Similarly, commercial, public, and industrial water

consumption will also tend to vary proportionately with the observed population growth of
the city. ;

1.Service Area

The City of Montrose is located 35 miles west of Minneapolis along US highway 12 in

Wright County. The city has an area of 3.2 square miles (2054 acres) and a 2020
population of 3,775 people.

The existing water system is shown in Figure 2.1.

2.Planning Period

It is generally not feasible to make frequent changes to the capacity of supply, storage,
treatment, or distribution of water for a municipality. Typically, infrastructure and
facilities are designed for a 20-year period. The planning period used in this study ends
the year 2045. Population is the primary basis of determining future municipal flows.

3.Population Trends and Projections

The population of Montrose has grown over the last 10 years. The Minnesota State
Demographer provides population estimates for counties, cities, and townships between
the decennial census years. Although the State Demographer does not provide
projections for cities or townships, projections can be extrapolated to the city level
using the U.S. Census State Demographer data. Using the Wright County population
projections and the historical percentage represented by Montrose, a linear regression
was used to estimate the future population of Montrose through the design year. This

method aligns with the Montrose Comprehensive Plan’s conservatively low population
estimate.

Population projections for the City of Montrose are summarized in Table 2.1 and
presented graphically in Figure 2.2.

WATER DEMAND PROJECTION
Page3

65



2

-
ONTROSE

_ Watermain System Map

Figure 2.1

k|VIE

1t's good to bg hamp.

City of Montrose, Minnesota

January 2022

66

BOLTON
& MENK

Real People. Real Solutions.

!

CROFOOT AVE SW.

L ESTHST SW

8 o

2:25:50 PM

\

trs WatermainSystem_85x11.mxd | Date Saved: 1/4/2022

T R

sstHstsw [ |

NTY ROAD 12iS

cou

f‘_‘q.

Marysville
Township

Malardi Lake

—

i
JRQ_SJ‘_S}'{

Legend

Watermain (By Diameter) Type
=3
u Water Tower

e 47 or Less

Map Document: \arcserverf\gis\MTRS\ Basemap\ESRI\Maps\2021\M

e

- e
e 100

# Ciy imits
e 12°
= i —+}— Rairozds
s T

=0
i;} County Boundary

" Lownsi
{3 § Township Boundary

0 1,700
[ ——
Source: Wright County, MnDot

L
a e Ll ;
il ;éi I [ o
2SW O e & NELSON BLVDJ_J_.I
pau] F i 7 !
B [t £l
2 el /
gL ={zH11| 5 !
2 O % S W e W e W l = "}
: s L /
¢ "_g | ,0.
ol Sl /
24 ¥ N
AT Yo i
AN T !
nosim_ L.
1 u.-.< 7 X
o o 5 1
Woodland g e L
Township u
g
COUNTY "/-)
10| ; RRCE R |
] i F-
|9 FERE b Mud Lake

Nt Tl et

0 0 et 23 23

T 2 2 e

T
LY

e NS




Table 2.1 Population Projections

Year City of Montrose
2010 2,847
2015 3,110
2020 3,775
2025 3,963*
2030 4,148%*
2035 4,320*
2040 4,479%
2045 4,626*
*Population projected as % of County

Montrose Population Projection

6,000
i
= 5,000 &
.9 1 %@g@
= 1
< ! P
5 4,000 | WQ
5 1 D
A< 3,000 e,ﬁi%ﬁﬁ’?
= :
1%]
£ |
2 2,000
o)
=
1,000 @Historical Data
F _ OFuture Projections
2000 2010 2020 2030 2040 2050 2060

Year

Figure 2.2: City of Montrose Population Trend and Projections

B, Water Supplied

A water pumpage and consumption review can provide insight into the past development of a
water system and water utilization trends. Pumpage represents the quantity of water which is
appropriated from the supply source and delivered into the production and distribution
facilities. Consumption represents the quantity of water utilized by utility customers. In the
following subsection, the material, pumpage, and consumption information is reviewed and
evaluated to aid in estimating future water requirements.

1. Water Pumped History

Pumping data was obtained from Montrose Monthly Operating Reports (MORs) and
the DNR Permit and Reporting System (MPARS) for the public water supply
Appropriations Permit Number 1984-3186.

Table 2.2 and 2.3 summarize historical raw water pumpage for Montrose on a total

Prepared by: Bolton & Menk, Inc.

WATER DEMAND PROJECTION
Water System Study — Montrose, MN | 0W1.123744

Page 5

67



68

yearly and maximum daily basis. Table 2.4 summarizes average historical raw water
pumpage for the city on a monthly and yearly basis. An average of 72.3 million gallons
(MG) per year or about 0.40 million gallons per day (MGD) was pumped by the city.
The maximum raw water pumped in one day was 0.46 MGD on July 5, 2020.

Table 2.2; Historical Total Yearly Pumpage

s Total Water Pumped to the City (gallons per year)
Well 2 Well 3 Well 4 Well 5 Well 6 Total
2016 24,725,000 . 22,206,000 21,883,000 N/a 68,814,000
2017 27,111,000 = 22,035,000 23,136,000 N/a 72,282,000
2018 23,653,000 - 21,379,000 27,255,000 N/a 72,287,000
2019 24,565,000 - 19,935,000 23,856,000 N/a 68,356,000
2020 5,427,000 - 34,698,000 33,495,000 5,950,130 79,570,130
Average 21,096,200 = 24,050,600 25,925,000 5,950,130 72,261,826

| Table 2.3: Histarical Maximum Daily Well Pumpage
Max Day (Gallons per day)
Year Well House 1 Well House2  Well House 3 i Peak Day
(Wells2and 3) (Wells 4 and 5) (Well 6) Date
2016 232,000 143,000 0* 375,000 July 3rd
2017 211,000 198,000 0* 409,000 June 4th
2018 269,000 171,000 0* 440,000  June 7th
2019 143,000 166,000 0* 309,000 June 16th
2020 0* 455,000 172,720 455,000  July 5th
5-yr Max Day 455,000
* Well house 1 demolished in October 2020. Well house 3 began operation in October 2020.

Prepared by: Bolton & Menk, Inc. WATER DEMAND PROJECTION

Water System Study — Montrose, MN | 0W1.123744

Page 6



Table 2.4: Average Daily Water Pumpage (gallons per day)

Month 2016 2017 2018 2019 2020
January 166,355 166,355 174,258 164,226 167,323
February 161,000 161,679 160,429 164,893 165,724

March 160,806 160,806 169,355 162,387 171,161

April 173,100 174,900 173,000 167,733 198,333
May 209,613 215,226 247,387 219,581 244,323
June 221,467 267,400 223,933 226,933 312,767
July 261,161 300,903 259,129 217,452 309,161
August 219,548 221,097 267,387 218,516 280,935
September 180,733 211,633 208,567 193,433 225,433
October 169,355 169,839 166,097 174,613 188,644
November 162,867 156,833 160,233 168,400 171,720
December 168,000 166,806 162,290 167,226 171,245
Annual Average 188,016 198,033 198,047 187,277 217,405
5-yr Average 197,756

2.Historical Peaking Factor

A maximum day peaking factor for a water system is the ratio of the peak-day water
demand to the average-day water demand. Peaking factors are a useful way to help

determine an actual temporal change in water demand, If water usage increases during
a specific time of year, for example because of summer irrigation, then peaking factors
will be similarly large each year. However, if there are watermain breaks or other
distribution issues, peaking factors may vary significantly fiom year to year and may
not occur during the same season. Typical maximum day peaking factors range from
1.5 to 3.0. Smaller cities tend to have higher peaking factars due to summer peaks
when irrigation and recreational activities increase water usage and there are no large
industrial users to balance the summer peaks.

Table 2.5 presents the historical peaking factor for Montrose between the years 2016-
2020. The peak days occurred in June and July whichisagpod indication the peaking
factors are seasonal due to summer irrigation and recreation,

Average Day )
Year Peak Day {gpd) Peaking Factor
Pumpage (gpd)

2016 188,016 375,000 1.99

2017 198,033 409,000 2.07

2018 198,047 440,000 2.22

2019 187,277 309,000 1.65

2020 217,405 455,000 2.09
Average 197,756 -

i 2.22

Maximum 455,000

Prepared by: Bolton & Menk, Inc.
Water System Study — Montrose, MN | 0OW1.123744

WATER DEMAND PROJECTION

Page 7

69



70

3.Per Capita Water Usage

The historical per capita water usage can be derived from previous information about
population and water usage. The historical per capita water usage for Montrose has
ranged from 56.4 to 135.5 gallons per capita per day (gped), with a five-year average of

59.6 gped, as can be seen in Table 2.6 and 2.7. Per capita values will be used to project
future water usage.

Tahle 2.6: Average Per Capita Water Consumption

Y Montrose Average Raw Water Average Gallons
Population Demand (gpd) per Capita per Day

2016 3,136 188,016 60.0

2017 3,151 198,033 62.8

2018 3,247 198,047 61.0

2019 3,320 187,277 56.4

2020 3,775 217,405 57.6
Average 197,756 59.6

_ Table 2.7:Max Per Capita Water Consumption

Montrose Peak Raw Water ;
Year g Gallons per Capita per Day
Population Demand (gpd)
2016 3,136 375,000 119.6
2017 3,151 409,000 129.8
2018 3,247 440,000 135.5
2019 3,320 309,000 93.1
2020 3,775 455,000 120.5
Average 397,000 119.7
4. Waverly Water Usage

Waverly is a neighboring community with similar water quality concerns as Montrose.
The population of Waverly was 1,609 people in 2019 and is expected to pump 30
million gallons in 2021. The two cities may benefit from regionalization.

C.  Future Water Requirements

Average day demand and peak day demand are important to the design of water treatment
facilities. Maximum hour demand seldom lasts longer than a few hours, and the impact is
primarily felt in the distribution and storage systems. Using the 2045 population projections
and the current per capita usage, the predicted average demand in 2045 would be 276,000

gpd. Using the 2.2 peaking factor gives an estimated maximum demand of 607,000 gpd for
2045.

1.Demand Distribution

Water demands at any potable water facility are variable. Demands vary throughout the
day and throughout the year. Annually in Minnesota and other midwestern states,
heaviest water demand occurs during the summer months when irrigation increases and
recreational activities like swimming increase water usagg.

Prepared by: Bolton & Menk, Inc. WATER DEMAND PROJECTION
Water System Study — Montrose, MN | 0W1.123744 Page 8



Water demand varies by season and fluctuates throughout the day. Commercial and
industrial users are typically more consistent and predictable regarding daily uses since
industries follow strict operating hours. Residential demands are less predictable and do
not naturally follow strict schedules. Typical residential demands increase after
daybreak, often peaks by late afternoon when lawn watering, meal preparation, and
laundering occurs, then decreases during the evening hours.

Due to the variability in demand, a minimum firm capacity of water supply should be
equal to the peak day demand. This is a recommendation of the Great Lakes — Upper
Mississippi River Board of State and Provincial Public Health and Environmental
Managers in the Recommended Standards for Water Works (commonly referred to as
Ten States Standards). The Minnesota Department of Natural Resources (DNR)
requires water supply design meet these standards. The City of Montrose has a current

firm well capacity greater than the predicated maximum demand in 2045, so the city
currently meets the recommendations.

Storage tanks are used to help supplement the water supply during peak demand.
Potable water storage is also useful to supply water during a fire. When water demand
is low, typically early morning, excess water is produced and stored. If demand exceeds
the production rate, the stored water can make up the supply deficit. The storage tank
will again fill once demand lowers, and the storage cycle continues.

2.Average Day Demand

Average day demand is the total quantity of water required annually divided by 365
days. The average day demand for the City of Montrose was computed by the design
year population and the historic per capita water usage.

Montrose 2045 Average Day Demand = Design Year Population + Design Year Usage
= 4,626 persons * 59.6 gallons/person
= 275,750 gallons perday (gpd)

3. Maximum Day Demand

Seasonal fluctuations in water usage are important factorsin designing and sizing water
supply and storage facilities. Maximum (peak) daily water demands usually occur
during the summer months during hot days and when additional water is used for lawn
irrigation, gardening, bathing, and industrial cooling. The maximum day demand is the
amount of water pumped during a single day of the year with the highest water usage
and is often expressed as a ratio of the annual average day pumpage. This ratio is
known as a peaking factor. The maximum day pumpage is of particular importance to
water system planning because water supply facilities are sized to meet this demand.

Yearly peaking factors for Montrose are presented in Table 2.5. From 2016-2020, the
maximum peaking factor (ratio of maximum day to average day pumpage) was 2.2
(220%)). This study projected future demand variations would resemble the variations
observed over the historical analysis period. To evaluate future water supply and
storage needs, a peaking factor of 2.2 was used for this study.

Prepared by: Bolton & Menk, Inc. WATER DEMAND PROJECTION
Water Systern Study — Montrose, MN | 0W1.123744 Page 9



Montrose 2045 Maximum Day Demand = Design Year Population - DesignYear Usage + PF
= 4,626 persons 59,6 gallons/person = 2.2
= 607,000 gallons per day (gpd)

Prepared by: Bolton & Menk, Inc. WATER DEMAND PROJECTION
Water System Study — Montrose, MN | OW1.123744 Page 10

72



1. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION
A, Water Supply

The City of Montrose currently obtains raw water from three active wells. Water sources,
supply capacity, quality, distribution, treatment, and storage will be evaluated in this section.
In Section II the average day and maximum day demand for the city water supply system is

projected to be 275,750 gpd and 607,000 gpd by the year 2045, whichis capable of being met
with the existing wells.

B. Raw Water Sources

The well depths range from 150-200 feet, drawing from the Quaternary Buried Artesian
aquifer of the North Fork Crow River watershed. The raw water sources are summarized in

Table 3.1.

o i _ Table3.1:RawWater |
Well Unique P i Depth
i Year Installed Aquifer u1.11p|ng B
Name  Well # Capacity (gpm) (ft)
Well2 235853 1975/sealed 2020 Quater.nary BLTHEd 290 184
Artesian Aquifer
1978/converted to Gt S ;
uaternary Bu
Well3 149692  environmental well e s 300 181
: Artesian Aquifer
in 2020
t Buri
Well4 700302 2003 QUaElnan BaNee 400 175
Artesian Aquifer
Quaternary Buried
Well5 700301 2003 ; ; 400 175
Artesian Aquifer
Quaternary Buried
Well6 843402 2019 ; ) 500 165
Artesian Aquifer
Rated Total Capacity (wells 4, 5, and 6) 1,560,000 gpd
Rated Firm Capacity (wells 4, 5, and 6) 960,000 gpd
1.Summary of Existing Supply Capacity
The design water supply capacity of the potable water sy stem is about 1,300 gpm
(1,560,000 gpd). The average historical pumping rate isabout 198,000 gpd with a
historical peak pumping rate of approximately 455,000 gpd. Total cumulative runtimes
for the well pumps to achieve the average day demand is estimated to be 7.6 hours, and
the total runtime for the well pumps to supply for peak day demand is an estimated
17.5 hours. It is occasionally necessary to take a pump out of service for periods of
several days to several weeks for maintenance. Firm capacity is considered as the total
available delivery rate with the largest pumping unit out of service. Thus, firm pumping
capacity of the system is 800 gpm (960,000 gpd).
o Bstimated Total Well Capacity: 1,200 gpm (1,440,000 gpd)
e Estimated Firm Capacity: 800 gpm (960,000 gpd)
Prepared hy: Bolton & Menk, Inc. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION

‘Water System Study — Montrose, MN | 0W1.123744

Page 11

13



The existing pumping capacity is expected to be sufficient through 2045 as both, the
design year average day demand and maximum day demand, are below the firm
capacity at 275,750 gpd and 607,000 gpd, respectively.

Well Pumpage Analysis
1,600,000

1,400,000

1,200,000

e e e -

800,000
600,000
400,000

i
1 WO PP —
200 ,000 % o /\umwvv/\'\wwa

0

Jan-16 May -17 Sep-18 Feb-20
Date

Average Daily Pumpage == Max Pumpage
e Well Capacity e Firm Capacity

Figure 3.1: Well Pumpage Analysis

a

Water Quality

The raw water quality meets all EPA primary water standards but exceeds the MDH health-
based value for concentration of manganese. Manganese is the main water quality concern;
concentrations of manganese are listed in Table 3.2.

Table 3. 2* Raw Water Well Man nganese Conce ntvauons

; Average Manganese :
i 11
Well Name ~ Unique Well # Aquifer Dbttt L

Quaternary Buried
Well 4 700302 1.070

Artesian Aquifer

Quaternary Buried
Well 5 700301 0.810

Artesian Aquifer
Quaternary Buried
Well 6 843402 ; i 0.423
Artesian Aquifer

*Data from historical water testing for City of Montrose 2-5-2021

The manganese concentrations present in wells No. 4, 5, and § are high. The EPA has a
secondary maximum contaminant level (SMCL) guideline for Manganese of 0.050 mg/L. The
average concentration of manganese in all the city supply wellsexceed the EPA SMCL.

D.  Distribution System

Water mains in the City of Montrose range in size from 4 to 12 in diameter. The current
distribution system provides adequate pressure for everyday demand but would have a
difficult time moving the large amounts of water required for a fire emergency. As the system
is improved, the city should upgrade water mains to a minimum of 8” to provide better fire
protection.

Prepared by: Bolton & Menk, Inc. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION
Water System Study — Montrose, MN | 0W1.123744 Page 12



The trunk watermains in the City of Montrose are in good locations, such as the 10” line on
Buffalo Ave. As growth in the city occurs, it is recommended fo loop the trunk watermain.
This practice will minimize pressure loss during extreme events, such as fires and watermain
breaks and provide excellent service to the citizens of Montrose.

E.  Existing Treatment Evaluation

1.Capacity

Based on experience and historical demand, Montrose can pump sufficient water to
residents through the design year 2045. The chemical feed system and well house
facilities provide sufficient capacity to produce enough finished water.

2.Chemical Feed

Although the city can maintain current treatment, manganese concentrations are a
problem for the existing treatment system. Manganese concentrations in each well
exceed the EPA recommended standard of 0.05 mg/L. A centralized water treatment

facility would allow the city to remove manganese prior to distribution, see Section IV
for further details.

The chemical feed systems are maintained by the city and are repaired as needed.
Chlorine, polyphosphate, and fluoride are added at the well houses before storage and
distribution. Parts of the chemical systems should be replaced as necessary, including
feed tubing, metering pumps or pump wear parts, and accessories. The city conducts
pump inspections on a rotating basis. Chemical feed inspections should be conduct in
conjunction pump inspections.

3. Well Houses

The City of Montrose has two operational well houses. Well house No. 3 was

constructed in 2020 followed by the demolition of well house 1. Both, well house No. 2
and 3, are currently in good condition.

4.Electrical and Controls

The electrical SCADA system is anticipated to remain operating for the design period.

The existing SCADA system would be fully integrated and updated as part of the new
water treatment facility.

F.  Finished Water Storage Evaluation

Water storage is used to provide a constant supply of water and pressure during variable
demand conditions. During high demand periods, part of the demand can be met by storage
reserves. During low demand conditions the high service pumps continue to operate,
pumping the excess supply to the storage tanks for future demands. Storage is also used as an
emergency water source in the case of supply failure such as power outage, intake repair, or
raw water {ransmission main breaks or during a fire.

The total storage capacity for the City of Montrose is 300,000 gallons and is split between a
50,000-gallon elevated storage tank and a 250,000-gallon elevated storage tank. Additional
storage may be needed to compensate for future demand and account for periods of high
demand such as a fire emergency.

1.Condition

Tank No. 1 is in poor condition and is coated with lead based paint. The tank was
constructed in 1930 and is rusting. This tank should be taken out of service and
replaced with a higher capacity storage tank. Despite being built in 1967, tank No. 2 is

Prepared by: Bolton & Menk, Inc. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION
Water System Study — Montrose, MN | 0W1.123744 Page 13



in good condition and will continue to serve the community. The city should maintain
inspections of water towers every 5 years and budget for a repaint every 20 years.

Figure 3.2 Photo of tower No. 1 on the left,
Figure 3.3 Photo of tower No. 2 on the right.

2.Capacity

The existing towers supply Montrose with 300,000 gallons of storage. Several criteria
are used to determine the storage requirements for the system. The Ten States
Standards has the following recommendations:

“Storage facilities should have sufficient capacity, as determined from engineering

studies, to meet domestic demands, and where fire protection is provided, fire flow
demands.

a)  The minimum storage capacity (or equivalent capacity) for systems not providing
fire protection shall be equal to the average daily consumption. This requirement may
be reduced when the source and treatment facilities have sufficient capacity with
standby power to supplement peak demands of the system.

b)  Excess storage capacity should be avoided to prevent potential water quality
deterioration problems.

¢)  Fire flow requirements established by the appropriate state Insurance Services
Office should be satisfied where fire protection is provided.”

Prepared by: Bolton & Menk, Inc. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION
Water System Study — Montrose, MN | 0W1.123744 Page 14



Table 3.3: Water Storage Tanks ‘

Tank Constructed Candtiy Material
(gallons)
Elevated Storage 1 1930 50,000 Steel
Elevated Storage 2 1967 250,000 Steel
Total Storage Capacity 300,000

The Ten States Standards recommends having a minimum storage capacity of the
average day demand. The current storage of 300,000 gallonsis greater than current and
projected average day demand. However, with the recommendation to decommission
the 1930 tank, the city would only have 250,000 gallons. Average day demand is
expected to exceed this by 2032. In this situation the water supply would be
supplemented by drawing from additional wells or utilizing emergency connections. It
is also recommended to have sufficient storage for fire needs. Fighting a fire at 3,000
gpm for 3 hours would require an additional 540,000 gallons of storage for a total of
approximately 800,000 gallons of storage. A larger storage structure is needed for
future growth and fire flow demands

Average Day Demand and Storage
350000

300000 —

250000 ———— W”"“‘ ——n

150000 |
100000
50000

0 .
2020 2025 2030 2035 2040 2045 2050
w-@-=Average Demand (per day) == Current Storage =-=-=Storage WithoutOldest Tank

Figure 3.4 Average Day Demand versus Storage

3.Emergency Power

The new treatment plant will need emergency power frorm an appropriately sized
generator.

Prepared by: Bolton & Menk, Inc. WATER SOURCE, TREATMENT, AND CAPACITY EVALUATION
Water System Study — Montrose, MN | OW1.123744 Page 15

g



78

IV.  EVALUATION OF WATER QUALITY

A, Introduction

Due to the concern for safe drinking water, many federal and state agencies have instituted
statutes which regulate drinking water quality. Finished water must be acceptable to the local
community regarding taste, odor, hardness, and color. The Environmental Protection Agency
(EPA) has recently been restricting the concentrations of contaminant such as nitrogen and

phosphorus. The United States EPA provides guidelines for producing and supplying safe
drinking water.

Included in this section are discussions related to raw water quality as well as water treatment
rules and regulations. These treatment regulations assist in identifying water treatment
objectives which are used in evaluating water treatment. Discussions are presented to

evaluate the existing raw water quality and the state and federal regulations impacting the
Montrose Water Treatment Facility.

B.  Existing Raw Water Quality
The raw water of City of Montrose is supplied by three wells. The water quality from these

wells meets all primary EPA drinking water standards but does have high levels of
Manganese. Manganese can cause adverse health effects, especially in infants.

| Table 4.1:Raw Water Weil Manganese Concentrations |
Average Manganese

Well Uni i
ell Name nique Well # Aquifer Cloncentiation, me/n

uat Buried
Well 4 700302 uaternanyEltle 1.070

Artesian Aquifer
uaternary Buried

Well 5 700301 Sale e 0.810
Artesian Aquifer

uaternary Buried
Well 6 843402 o Y 0.423

Artesian Aquifer

C.  Federal and State Rules Summary

The United States Environmental Protection Agency (EPA) hasestablished basic water

quality rules to protect public health. The Minnesota Department of Health is used to enforce
the water quality rules.

Relevant rules and regulations include:
o Safe Drinking Water Act (SDWA)
e National Primary Drinking Water Regulations (NPDWRs)
¢ Stage 1 and Stage 2 Disinfectants and Disinfection By-Pro ducts Rules (DBPRs)
¢ Revised Total Coliform Rule (RTCR)
e Radionuclide Rule
e Drinking Water Contaminant Candidate List (CCL)
¢ Secondary Drinking Water Standards

This report focuses on evaluating the water quality as it pertains to the primary and secondary
drinking water standards.

Prepared by: Bolton & Menk, Inc. EVALUATION OF WATER QUALITY
Water System Study — Montrose, MN | 0OW1.123744 Page 16



1.Safe Drinking Water Act (SDWA)

Through the passage of the Safe Drinking Water Act (SDWA) in 1974, the U.S.
Congress authorized the United States Environmental Protection Agency (EPA) to
establish drinking water regulations which apply to all public water systems in the
United States. State governments are responsible for implementing and enforcing the
Act's provisions through the health departments and environmental agencies.

Under the SDWA, the EPA initially proposed the National Interim Primary Drinking
Water Regulations (NIPDWR). The regulations were referred to as "interim" because
the regulations were to be revised upon further research and special studies. The
interim regulations were adopted as the National Primaty Diinking Water Regulations
(NPDWRs) upon the passage of the 1986 Amendments 1o the SDWA.. There were 83
contaminants to be regulated at that time.

Changes were made to the SDWA by the 1996 amendments. These amendments
retained most of what the NPDWRs previously enacted. The 1996 amendments did
change the process for selecting contaminants to be regulated and did mandate new
rules regarding arsenic, uranium, radon, and groundwater disinfection. The 1996
amendments placed an increasing emphasis on ensuring all new and existing water
systems have the technical, managerial, and financial capacity to comply with
NPDWRs. Systems which do not commit the resources required to comply with these
rules may not be eligible for Drinking Water State Revolving Fund (DWSRF) loans
and may be vulnerable to enforcement actions. There are currently over 90 parameters
regulated by the SDWA.

The regulations discussed below fall under the Safe Drinking Water Act, as the SDWA
provides the process the EPA must follow to create drinking water regulations.

2.National Primary Drinking Water Regulations (NPDWRs)

National Primary Drinking Water Regulations (NPDWRs) are the enforceable
standards (maximum contaminant levels and treatment techniques) with which water
suppliers must comply. Currently, there are standards for more than 90 contaminants,
including turbidity, 6 other microorganism indicators, 4 disinfection byproducts, 3
disinfectants, 4 radionuclides, 16 inorganic contaminants, and 53 crganic contaminants.
The EPA is required to review and revise, as appropriate, sach NPDWR every six
years. The most recent review was completed in December 2016. Another review is
currently in progress and is expected to be completed in 2023. Based upon the 2016
review, the EPA has identified Chlorite, Cryptosporidivm, Giardia lamblia, and
Haloacetic Acids (HAAS) rules as candidates for revision. Appendix B includes a
summary of all standards for regulated contaminants.

3.Stage 1 and Stage 2 Disinfectants and Disinfection By-products Rules (DBPRs)

In December 1998, the EPA established maximum residual disinfectant levels for water
systems which use a chemical disinfectant under the Stage | Disinfectants and
Disinfection Byproducts Rule (DBPR). The Stage 2 DBPR added to the Stage 1 Rule
by increasing compliance monitoring requirements for Trihalomethanes (TTHM) and
Haloacetic acids (HAAS). The maximum residual disinfectant level is 4.0 mg/L of
chlorine as free chlorine. The compliance date for groundwater systems was November
2003. Maximum limits have been established to limit the health effects of disinfectant
byproducts.

Table 4.2 shows EPA Exhibit II-I, which identifies the Maximum Contaminant Limits
(MCL) and Maximum Contaminant Limit Goals (MCLG) for disinfection byproducts.

Prepared by: Bolton & Menk, Inc.

EVALUATION OF WATER QUALITY
Water System Study — Montrose, MN | 0W1.123744

Page 17



Table 4.2 - MCLGs and MCLs for Disinfection Byproducts

Prepared by: Bolton & Menk, Inc.
Water System Study — Montrose, MN | 0W1.123744

Disinfection Byproduct MCLG (mg/L) MCL (mg/L)
Total Trihalomethanes ND 0.080
(TTHM), consisting of:

Chloroform ND ND

Bromodichloromethane 0 ND

Bromoform 0 ND

Dibromochloromethane 0.06 ND

Five Halo Acetic Acids (HAA5), ND 0.060
consisting of:

Monochloroacetic Acid ND ND
Dichloroacetic Acid 0 ND
Trichloroacetic Acid 0.3 ND

Monobromoacetic Acid ND ND
Dibromoacetic Acid ND ND

Chlorite 0.8 1.0
Bromate 0 0.010

ND — not determined

These limits should not be an issue for the City of Montrose provided disinfection
control systems are adequately maintained and operated.

4 Revised Total Coliform Rule (RTCR)

EPA promulgated a Total Coliform Rule on June 29, 1989, and revised the Rule on
February 13, 2013. This Rule applies to both surface water supplies and groundwater
supplies. The Revised Total Coliform Rule became effective on April 1,2016. The
revised Rule establishes a maximum containment level for E. coli and uses E. coli and
total coliforms to initiate a "find and fix" approach to address fecal contamination
which could enter the distribution system. It requires public waste systems (PWSs) to

perform assessments to identify sanitary defects and subsequently take action to correct
any defects.

Recommended guidelines for total coliform control are:

s Maintenance of detectable disinfectant residual throughout the distribution
system.

o Proper repair/replacement/maintenance of the distribution system
5.Radionuclide Rule

The EPA Radionuclide Rule went into effect in 1977 and was revised in 2000. This
regulation requires monitoring and sets maximum contaminant levels for combined
Radium 226 and Radium 228, Uranium, gross Alpha particles, and Beta/photon
emitters. The overall goal of the rule is to protect customers from radionuclides.

6.Drinking Water Contaminant Candidate List (CCL)

The EPA has drinking water regulations for more than 90 contaminants, and the
complete list is presented in Appendix B. The SDWA includes a process which the
agency follows to identify new contaminants which may require regulation in the
future. The EPA periodically releases a Contaminant Candidate List (CCL) with
contaminants which need to be evaluated to determine if future regulation is necessary.

EVALUATION OF WATER QUALITY
Page 18

80



81

The first list was published in March 1998 and had 60 unregulated contaminants. The
fourth version of the list was published on November 17,2016 and contains 97
chemicals or chemical groups and 12 microbial contaminants. This list includes, among
others, chemicals used in commerce, pesticides, biological toxins, disinfection
byproducts, pharmaceuticals, and waterborne pathogens.

7.Secondary Drinking Water Standards

In addition to the National Primary Drinking Water Regulations, which cover the
contaminants that affect public health, EPA recommends Secondary Drinking Water
Standards with recommended limits on contaminants that affect the aesthetic qualities
of drinking water. The secondary regulations are intended to serve as guidelines and are
not federally enforceable. Although water utilities are not required to treat to Secondary
Drinking Water Standards, keeping the quality of drinking water within these
guidelines makes it more acceptable to consumers, thereby decreasing customer
complaints. EPA Secondary Drinking Water Standards can be found in Appendix B.

3. Recommended Treatment Objectives

The raw water quality for the City of Montrose can be treated through conventional means. It
is recommended the city reduce manganese levels below the Secondary Drinking Water
Standards. Treatment of manganese can be accomplished in the following ways:

s Gravity filtration

¢ Pressure filtration

* Lime softening with filtration

* Gravity filtration followed by reverse osmosis

It is recommended the city construct a new water treatment facility for the removal of
manganese. All four options can achieve the objective of removing arsenic, manganese, and
iron. The city may also choose to soften the water and remove hardness.

Treatment alternatives are discussed in Section V.

Prepared by: Bolton & Menk, Inc. EVALUATION OF WATER QUALITY
Water System Study — Montrose, MN | OW1.123744 Page 19



82

V. WATER TREATMENT OPTIONS

A

Treatment Process Screening

The water treatment objectives for the City of Montrose are to provide residents with safe and
palatable water fit for domestic and commercial uses, while wasting minimal water in the
process. This section summarizes alternative treatment processes and the benefits of each
process. From this analysis, treatment trains were developed for detailed comparison. A

summary of the ability of each treatment process to meet or aid in meeting the water quality
objectives is given in Table 5.1.

Centralized water softening limits the treatment options for the city to reverse osmosis or
lime softening. Home water softeners can remove hardness if residents choose to operate one.
The issue with home water softeners is the cost to consumers and the increase in chloride

load to the wastewater system, which can negatively impact the environment and is costly to
remove.

5.1 - Alternative Treatment Technology Summary.
Primary Treatment (Removal)

Contaminant

Gravity Filtration
Pressure Filtration
Lime and Soda Ash

Softening with
Filtration
Gravity Filtration and
Reverse Osmosis
(RO)

Iron and Manganese
Removal -

>
>
x
>

Hardness Removal X X

Chloride Production to Residential  Residential ( Silm(: ﬁas\,;ced = CoE:egd:dt
WWTF Waste Waste L el i

sludge to offsite) Waste
Note: X = Process will achieve or aid in achieving the treatment goalfor the indicated parameter

1.Gravity Filtration

Filtration is a proven water treatment technology which has been used since the early
19th century and is commonly used to remove iron and manganese. Since water from
underground aquifers is in direct contact with rock and ground layers, the water has
higher concentrations of iron, manganese, and hardness. Gravity filtration is one of the
primary treatment techniques used to remove iron and manganese from ground water.
Hardness is not removed using gravity filtration, so further treatment would be
necessary to reduce hardness. Filters can be constructed out of concrete or steel.

Steel filters are less expensive and are a competitive option for small facilities, while
concrete filters are more economical for larger facilities, Steel filters will need
maintenance and recoating in 15-20 years, whereas concrete filters would service the
community for the next 40 to 60 years. The life cycle analysis makes concrete filters
more economical than steel filters for plants designed for a maximum day demand of
approximately one million gallons.

2.Pressure Filtration

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | OW1.123744 Page 20



83

Pressure filters are another common way to remove iron and manganese. Pressure
filters are enclosed vessels which force pressurized water through the filter media,
usually sand. Like gravity filters, pressure filters do not soften water so additional
treatment would be needed to reduce hardness. While pressure filters have a low initial
cost, there are many disadvantages which come with pressure filters. The inability to
observe the pressure filters while in operation and possible premature breakthrough of

contaminants. Due to these concerns pressure filters are not recommended and were not
investigated further.

3.Lime and Soda Ash Softening with Filtration

Hard water is defined as water containing the sum of calcium, magnesium, and other
divalent cations. The raw water for Montrose has a hardness of approximately

420 mg/L, CaCOs. The raw water falls in the "very hard" classification based on the
American Water Works Association (AWWA) definition. Centralized softening
eliminates the need for home water softening units. Without the use of individual water
softeners, the amount of chloride discharged into the wastewater system is greatly

reduced. This can also help the City of Montrose stay ahead of any potential future
chloride discharge limits.

Lime softening can also remove iron and manganese from drinking water. In the
presence of oxygen, the oxygen will react with these compounds to create ferric and
manganic hydroxide. Lime reacts with iron and manganese to precipitate as ferric
hydroxide and manganic oxide which are then captured using filtration. The oxidation

reaction rates for iron and manganese are accelerated by the high pH levels present in
lime softening.

Lime softening is a process which requires an understanding of the chemical reactions
occurring, additional testing, monitoring, and a significant amount of equipment,
resources, and time. The lime softening process involves creating a lime slurry using
water and a powdered lime source, feeding the slurry into a clarifier, allowing the
chemical reactions to occur, and aliowing the solids to settle out. The lime clarifier
effluent water has a high pH which will need to be lowered through re-carbonation to
stabilize the water and prevent scale deposits on the subsequent filter media. Lime
softening will require additional staffing to operate the treatment system, treat the lime

sludge, and will require additional staffing compared to typical gravity filtration
facilities without softening.

4. Reverse Osmosis Membrane Filtration

Reverse Osmosis (RO) is another type of treatment process which offers the finest level
of filtration available. The membrane acts as a barrier to all dissolved salts and
inorganic molecules as well as most organic molecules with a molecular weight greater
than 100. Water molecules can pass freely through the membrane which creates a
purified effluent stream. The dissolved salts and molecules which remain on the
opposite side of the membrane barrier flow out of the system as a concentrate or reject
stream of water. The amount of water used for the concenirate stream varies from 5 to

30 percent of the total water supplied to the RO system but is generally in the 20 to 25
percent range.

5. Chlorine Disinfection

Primary disinfection by the City of Montrose is currently accomplished by free
chlorination. Free chlorine is applied using chlorine gasinjection. The inactivation of
microorganisms such as Giardia lamblia, Cryptosporidium, and viruses is based on
contact time multiplied by the chlorine residual (CT). The required CT is a function of
Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744

Page 21



other water treatment parameters, such as the organism being inactivated, water
temperature, and pH. Chlorine is applied not only to perform disinfection as part of the
treatment process but also to provide residual disinfection in the distribution system.
The free chlorine method of disinfection is relatively simple to use but can lead to the
formation of disinfection by-products such as TTHMSs or HAAs.

Chlorine could also be used for disinfection by chloramination. Chlorine is added to the
water along with small amounts of ammonia, which react together to form chloramines.
Chioramine is a long-lasting disinfectant and is relatively stable.

Chlorimation requires a specific balance between chlorine and ammonia in the water
supply. Sufficient chlorine must be added to react with the ammonia in the water
supply and form chloramines for disinfection. However, iftoo much chlorine is added,
monochloramines begin to breakdown dichloramines resulting in taste and odor issues.
If chlorine levels are even higher, breakpoint chlorination can be reached, when all of
the ammonia in the water is broken down and a free chlorine residual is left, which can

lead to the formation of DBP. Chloramination also has a greater space and storage
requirement than chlorination.

B. Improvement Items Common to All Alternatives

1.Additional Water Storage

As previously discussed, the 50,000-gallon storage tank built in 1930 should be
decommissioned due to the age and condition. The Ten States Standards recommend
having a minimum storage capacity of the average day demand. While 250,000 gallons
of storage is sufficient for the current demand, the project demand is expected to
exceed the finished water storage capacity around 2032. It is recommended the city
install an additional 250,000-gallon elevated storage tower with a clearwell at the
proposed WTP to meet necessary usage and fire flow dermands.

A new elevated tank would serve as an additional pressure equalizer in the distribution
system. However, if the projected growth of the city will not develop areas of low
service pressure, ground storage may be sufficient. The economics of ground storage
make it the most practical if it is built in conjunction witha new treatment plant.

2.New Water and Wastewater Piping

The source water wells, water storage structures, and the distribution system will need
to be connected to the new WTF. The existing wastewater collection system should be
adequate for any future WTF. However, sanitary sewer system improvements may be
needed for the reverse osmosis option due to the amount and concentration of reject
water.

3. Plate Settlers for Water Reclaim

The City of Monfrose should consider installing a package plate setiling system in
addition to the backwash tanks. Plate settlers are used to increase the amount of water
reused and can be sent back to the treatment process instead of wasting it to the sewer.
The plate settling system would have a smaller area footprint than a standard
sedimentation basin due to the layers of plates which create additional surface area for
settling within the unit. The plate settler is able to return about 98 percent of water,
whereas about 85-90 percent is returned without the use of plate seftling. See Figure
5.1.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 22



Lamella Gravity Settler

Undactide
{ehitge)

Figure 5.1 Inclined Lamella Plate Gravity Settler

.  Treatment Alternatives

After considering the treatment goals and process alternatives, three specific treatment
alternatives were developed. Pressure filter systems were not considered due to the previously
mentioned disadvantages. These alternatives are as follows:

1. Construct a new treatment facility using the gravity filtration
2. Construct new treatment facility using filtration and lime softening
3. Construct new treatment facility using filtration and reverse osmosis

The treatment process recommended for each alternative begins similarly — aeration and
detention for iron oxidation, use of potassium permanganate for manganese oxidation,
filtration for iron and manganese removal, followed by softening technology, chlorine for
disinfection, the addition of fluoride, and addition of a corrosion inhibitor. The average and

peak facility flows in 2045 are predicted to be 276,000 gpd (192 gpm) and 607,000 gpd (422
gpm) respectively.

All alternatives will include new water treatment buildings to house the treatment equipment
and materials. Potential locations will be analyzed during a future water model study.
Building and structure layout and sizing would be finalized during the design process.

1. Construct a New Gravity Filtration Process

This method includes the construction of a new gravity filtration process designed to
remove iron and manganese as well as provide disinfection. The process flow for a
gravity filtration process is shown in Figure 5.2.

The existing wells are expected to provide sufficient water for current and future
demands. A water treatment facility would be constructed to enclose the treatment
processes and associated equipment and provide room for expansion.

Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744

Page 23



86

{~+— 31VYHdSOHdA10d
F=—3aront
F=—3NIOTH

Y=
NOILNEGIN1SIa T1IMEVITD
oL 3 4I0AY3S3Y
YIMIS AUVLINVS
ol
3INIMOTHO —==

INIYOTHI —=

3LVNVONVINYI —==
YIWAI0d QIV ¥3 LTI —=

¥31LL3S SINVL
31V WIVID3Y
! [
: |
g
=
2 m
| [
SyaLTI SINVL
ALIAVYO NOILN3L3Q

3LVNVONVYAYI —

INIYOTHI —

SHOLVY3IV

v ‘€
ST13M ONILSIX3
INOY4 HILYM MVY

]

V.LOS3INNIW ‘SOYLNON 40 ALID

17049 @ NOILYYLHE ALAYYD - 2°5 JUNDH

SNOILAO INJNLIYIYL YILVM - AGNLS ¥3LVA



87

The process begins with the aerator. The aerator would be an induced draft aerator
constructed of aluminum with PVC internal components and designed for the
maximum flow rate. Water cascades downward through the aerator, releasing gases in
the water, while oxygen is provided from the upward flowing of air which is drawn
through the aerator by fans located on top of the structure. This type of aeration
provides the most efficient oxidation and gas stripping, providing the greatest treatment
flexibility. The water flows from the aerator to the detention basin.

The detention basin allows complete oxidation of the iron and would be sized for 40-
minutes of detention time. Detention time provides iron additional time to form floc,
resulting in more thorough and efficient filtration.

Water flows to newly constructed filter cells located in the treatment building. The
filter cells would consist of filter backwash troughs, gravel underdrains, support media,
a Greensand Plus (or silica sand) layer, and an anthracite layer on top. The water
treatment facility would be constructed to enclose the filters and associated equipment
and provide room for expansion.

The filters would be designed in multiple units to allow taking a unit off-line for
maintenance. The optimal design filtration rate is 2.0 gpm/sq. ft. The filter system
would consist of four rectangular filters, each with approximate dimensions of up to

10-feet by 10-feet. This design would be able to process 600 gpm with three of the
filters operating.

The underdrain system would be designed to prevent scaling on the surface dus to the
extreme hard water. The backwash system would incorporate both air and water wash.
The use of air in the backwashing system reduces the time and water volume required
for backwashing,. It also improves the cleaning of the media, reducing mud balls and
extending media life. A dedicated backwash pump would be used to provide water for
backwashing and a dedicated blower would be used to provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. The system would consist of a steel
tank with inclined lamella settling plates, as previously described, to receive backwash
water as it is discharged from the filters. After settling, the clarified water would be
recycled and blended with the raw water. Solids from the bottom of the tank would be
discharged to the sanitary sewer. Polymer can be used increase the amount of solids
removed by the plate settler.

Water flows to the newly constructed filter cells located in the treatment building. The
concrete filter cells would consist of filter backwash trowghs, underdrains, support
media, and a Greensand Plus (or silica sand) layer and an anthracite layer on top.

A new two-chamber baffled clearwell could be constructed to provide the appropriate
contact time per chamber and to provide finished water storage. High service pumps
would be used to pump water from the clearwell to the distribution system and elevated
storage tanks. Each will be provided with a variable frequency drive for flow
adjustment. The clearwell will provide storage for finished water and for backwashing.

Chemical feed systems will be installed. Potassium or sodiurn permanganate will be
used for oxidation of metal ions present in the raw water. Chlorine will provide
disinfection and residual disinfection in the distribution system. Fluoride will be added
for dental health. Polyphosphate can be added to the effluent so residual iron and
manganese might be sequestered after treatment or during bypasses.

A new SCADA system will be installed as part of the new facility and integrated with
the existing SCADA system to provide for one fully functional system. Emergency

Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744

Page 25



88

power will be added at the facility for backup use.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping, There will also be an operations control room and a
restroom. A garage and work area could be constructed as part of the treatment building
to allow the operators a place to park trucks and work on equipment.

Figures 5.3 and 5.4 shows potential layout for the new treatment facility; the exact
sizing of the layout would change once the design is determined. There are multiple
layouts to consider, and the building and structure layout and sizing would be finalized
during the design process and in consultation with the city.

Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0OW1.123744

Page 26



89

OIL e .9-.88 =
[} A A
INOOY m
HOLVY¥INID o 2
A av1/ sadiddo o SWWOoOoM ,
S S IVDINGHD
» \
=
= ) 18
& TIAMYYID ANY | G S )
a INOOY dINNd = o= B
= (@) =Z [oNe) = ﬂ
= N] miE S
& E 2
/ | |
\ i i
N} N
A4ITIVO 3dld | D
anv s¥aLid | g ! 2
5 2> Y
= m
=)
N M M =Z o
i HOINYISTY >0 22 e
% =X o) = P
nE - o MNVL S
<5 1 m INIVTD3Y S
N =
| m
S =
JINVL NOILNILAa | =
Y | s | |
oor .09C .0-.89 S A .0-.05 g
- .0-0T¢ ks

@ VLOSINNIN ‘ISOHLNOW 40 ALID
NOLLVYLTIE ALIAVYD - €°5 "ON 3iNJId LNOAVT ALITIDVE INFWLYIYNL HILYM




90

|
ﬁ‘ .0-.08¢
i W9 TL W0-.CV 29,97 il .0-,02T
A i i
nood
HOLVYINID — 2 swoou
N dv1/S301440 5 TYDIATHD
il i
= IDVHOLS / 3IOVHYD 5
i Y w3 S
N Il e ] =
% TIAMYVITD anvy| 9 S
Q INOO0Y dIANd 2 [ > m ks
= = s 3
& = 8
| |
|
AYITIVO 3dId | S
aNv syaLld |
= :
ZE | |
= 5 5 Wl =
e YOINY3ISTY > O N 5
2 =% el = )
oS i MNVL S
e ; ! NIVTO3Y Q
MNVL NOILN3LIA T, = =
N m
__/w =
Y | |
= :OJO._N = :Ol.@N g :On_wm N :On.@N . :Ol.Om, =
55 .0-.0TT " .0-.0L
MNIW B JOVHYO JOVHOLS HLIM VLOSINNIA‘ISOYLNOW 40 ALID
NOL7049 NOLLVHLTH ALIAVYO - 'S “ON JHNDId 1N0AYT ALITIDVY INFINLVIYL YILVM



91

2.Construct a New Lime Softening and Gravity Filtration Treatment process

Alternative 2 consists of constructing a new treatment facility with a lime softening
treatment with two solids contact clarifiers. The two solids contact clarifiers provide

operational flexibility and allow for maintenance on one clarifier while maintaining
treatment.

The process flow diagram is shown in Figure 5.5, and the potential plant layouts are
shown in Figures 5.6 and 5.7. The building structure, layout, and sizing would be
finalized during the design process and in consultation with the city.

The existing wells are expected to provide sufficient water for current and future
demands. A water treatment facility would be constructed to enclose the treatment
processes and associated equipment and provide room for expansion.

The aerator would be an induced draft aerator constructed of aluminum with PVC
internal components and designed for the maximum flow rale. Water cascades
downward through the aerator, releasing gases in the water, while oxygen is provided
from the upward flowing of air which is drawn through the aerator by fans located on
top of the structure. This type of aeration provides the most efficient oxidation and gas
stripping, providing the greatest treatment flexibility.

Lime soda ash softening is a system which causes chemical precipitation of hardness
ions to soften the water. Lime (calcium hydroxide) is used to remove chemicals which
cause carbonate hardness and soda ash (sodium carbonate) is used to remove chemicals
which cause non-carbonate hardness. Many municipal water systems use lime
softening only and remove primarily carbonate hardness. However, the raw water

contains both calcium and magnesium hardness, which indicates a combined system
will be the most effective.

The softening system would be provided with hydrated lime and soda ash storage,
feeding equipment, upflow clarifiers for water softening, carbonic acid feed system, a
basin for recarbonization, and lime sludge storage and disposal. Water is pumped into
the lime clarifiers where it is mixed with hydrated lime andsoda ash. The softened
water then flows to a recarbonation basin where it receives a pH adjustment by liquid
carbonic acid and is then pumped into the filtration system. This system requires a
large building footprint and the storage of both raw lime and lime sludge on-site. This

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0OW1.123744 Page 29



92

3
3
=2 2
38 2
NOILNEIY1SIa TIEMYYITO
o e 8 HIOAYISIY
¥IMIS AUVLIINYS \
oL | |
INNOTHD —=
y31L13S . SNV
(o7 — NIY1D3Y
fe—= INIYOTHD
[
f=— INIYOTHD
| |
Syl * NISYE * (S)¥aI1¥vId

23 3 =  IDVINOD YOLYYIV .

ALIAVYD m_m NOILYNOSVYI3Y s | e 4 f

E5 2 2

= 5 5

J z Z

1n0avo1 SS3Yd mm_@_%&m YINATOM
YONUL YDINVLS VD SIS ‘HSY vaos
MONYL IV INIT JNIN TN ‘INVINDVOD ‘NI

VLOSINNIN ‘FSOYLNON 40 ALID

ONINILIOS FNIT GNY NOLLYHLT ALIAVYD - 575 3401

SNOLLAO INTALYIUL HILVM - AGOLS NILVM

INOYH ¥ILVM MVY




93

[}
.0-07C
— .0-0F 5 .0-.79 = ,0-05 ,0-05 e
I )
INOOY SOTIS AN
YOLVYINID —
= TIIMYVITO NV — S
N av1 INOOY dINNd S
=) / S321440 swood
- TVOIATHD
m
P |
9 INOOY HSY ] i
! 2 vaos / 3ni IOVHOLS R
] = / "HOAN &
|
A i
=
% AYITIVO 3dld | NN
% A anv s¥altd | & e S
= ac | SYIHIYYT - 4
o0 = - 3= - > 1DVINOD SaIos | & i
1 o) cC 2 m ‘ T = _O N
o = QO wn ) mZ = N
= W m-re= > B e o - =
ﬂ b ) - n B 9 = :wl_mm :@.._mm Q_J
w (72] b~ (=) > o | =
Z 0 E 2 ! ! /
= m w m >
n 1% X~ 2 |
gp =
. ¥31L13S 31Vd
Ul
¥ JNVL =)
WIVID3Y S
“ 7 i
09 | g0tE . a0nsC . 0TS TR 40,05 i
B L0~ 76T i

22X
=11
oL
oY

VLOS3INNIN‘ISOHLNOW 40 ALID
LNCAYT ALITIDVYY LINFWLVIYL Y3 LV

)

ONINILIOS AT ANV NOILVELTE ALIAVED - 975 3¥NDId



94

.0-,9€ .0-07 .0~ 79 ,0-,05 ,0-,.08
NOOY
YOLVHINID
\ i
T1IMYVYITO ANV 2
I ; an | swoo INOOY diNNd HoEsd &
TV2IAITHD m IOVHOLS
= WOOY HSY \1 / "HOAW
= vaos / i 7 3
(@) ~
= / N
= a
ﬁ
o AYI1IVO 3dId | SIS
o IDVHYD - v (& _ , anv syalld o S |8
Ou = -] - .0 = = =
= S5 | L SHIHIN¥YT w
mm =i h s =m 1DVLNOD SAIlos | [
2 JE|Re m 5 2 N
mlp2l=c ©3 \9-6€ 15-6€ 4
7 > m =2 i
Zm (8 m >
%) s w =2
2 o ¥31.L13S 31vid
MNVL =
WIV1D3d )
40-.0CT +09E W0zCE a045C OmTE ' 40-,08 '
+0-,09€
ANIW B FOVHVYO FOVHOLS HLIM VLOSINNIN ‘ISOHLNOW 40 ALID
Nol108 ONINILIOS AT ANV NOILYYLTIS ALIAVYD - £°S "ON J¥NDId 1NOAVT ALITIDVYS INJWLYIHL HILVYM




system could reasonably reduce hardness to less than 100 mg/L of hardness as CaCOs.

The filters would be designed in multiple units to allow taking aunit off-line for
maintenance. The design filtration rate is 2.0 gpm/sq. ft. The filter system would
consist of four rectangular filters, each with approximate dimensions of up to 10-feet
by 10-feet. Filter media is proposed to be a combination of anthracite and greensand,
with a gravel underdrain system. The use of air in the backwashing system reduces the
time and water volume required for backwashing. It also improves the cleaning of the
media, reducing mud balls and extending media life. A dedicated backwash pump

would be used to provide water for backwashing and a dedicated blower would be used
to provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. This would allow for multiple
filters to be backwashed immediately in series. The system would consist of a reclaim
tank and a steel tank with inclined lamella settling plates to receive backwash water
from the filters. Plate settlers increase the amount of water reused from about 85-90
percent, to about 98 percent. After settling, the clarified water would be recycled back
to the detention tank to be blended with the raw water. Solids from the bottom of the
tank would be discharged to the sanitary sewer. Polymer can be used increase the
amount of solids removed by the plate settler.

A new chemical feed area would be incorporated into this alternative. A chemical room
would be provided for the potassium permanganate and corrosion inhibitor with room
for future chemicals. The softening chemicals would be located in dedicated rooms.
The fluoride would also be located in a dedicated room, as the fluoride vapors are very
corrosive and are isolated to reduce corrosion damage. The chlorination would be

stored as required by current building codes. Chlorine will provide disinfection and a
residual in the distribution system.

Lime soda ash softening generates a significant amount of shudge. There are two
options for disposal: lagoons, or storage and contracting adisposal agency. Lime
sludge can be stored in a lagoon and the water allowed o evaporate or infiltrate until a
thickened sludge remains. This sludge would need to be dredged from the lagoon every
3 to 5 years and then either land applied or landfilled. Alternately, lime sludge can be
stored in a minimum of two dedicated storage tanks and then dewatered to
approximately 60 percent solids and then land applied. A minimum of two presses are
proposed for this system to allow for operational flexibility and the ability to press
sludge while maintenance is performed on the other press. The dewatered sludge would
be discharged into a truck and then land applied. The city would need to source
appropriate sites for land application.

A new SCADA control system would be added with the new facility. The remaining

control features will be replaced, and all systems will be integrated to provide for one
fully functional system. The system would allow control of the facility from multiple
sites and would provide secure communications.

Emergency power will be provided by a new generator onsite.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping. There will be an operations control room and a restroom.
A garage and work area would be constructed as part of the treatment building to allow
the operators a place to park trucks and work on equipment,

Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study —Montrose, MN | 0W1.123744

Page 33



96

3.Construct a New Treatment Facility with Gravity Filtration and Reverse Osmosis

The improvements for this alternative include gravity filiration, plate settling, and
reverse osmosis membrane filtration with recovery. With Reverse Osmosis (RO), 20 to
25 percent of the raw water pumped is discharged as reject water. The average influent
flow to an RO facility would need to be 327,000 gpd for a finished water demand of
261,000 gpd and the maximum flow would need to be approximately 759,000 gpd
rather than 607,000 gpd. This reject water would be roughly 66,000 gallons for average
day use in 2045. The reject water would then be wasted to the sanitary sewer.
Depending on location of the new treatment facility, alarger diameter sewer line may
be required to handle the additional flow from the RO process. It is also important to
consider whether the current wastewater system can handle this larger incoming flow.

The process flow for this alternative is shown in Figure §.8. Figures 5.9 and 5.10 shows
potential layouts for the new treatment facility. There are multiple layouts to consider,

and the building and structure layout and sizing would be finalized during the design
process.

The existing wells are expected to provide sufficient water for current and future
demands and would continue to be used to supply raw water for treatment even with
the increased raw water demand from an RO system. A water treatment facility would
be constructed to enclose the treatment processes and associated equipment and
provide room for expansion.

The aerator would be an induced draft aerator constructed of aluminum with PVC
internal components and designed for a maximum flow rate of 759,000 gpd. Water
cascades downward through the aerator, releasing gasesin the water, while oxygen is
provided from the upward air flow drawn through the acrator by fans located on top of
the structure. This type of aeration provides the most efficient oxidation and gas
stripping, providing the greatest treatment flexibility.

The detention basin would be provided to allow complete oxidation of the iron. The
tank would be sized to allow 40-minutes of detention time. This detention time allows
the iron additional time to form floc, allowing more thorough and efficient filtration.

The filters would be sized to treat 759,000 gpd of water, total. The filters would be
designed in multiple units to allow taking a unit off-line for maintenance. The design
filtration rate is 2.0 gpm/sq. ft. The filter system would consist of four rectangular
filters, each with an approximate dimension of up to 10.5-feet by 10.5-feet. Filter
media is proposed to be a combination of anthracite and greensand, with a gravel
underdrain system. The underdrain system would be designed to prevent scaling on the
surface due to the extreme hard water. The backwash system would incorporate both
air and water wash. The use of air in the backwashing system reduces the time and
water volume required for backwashing. It also improves the cleaning of the media,
reducing mud balls and extending media life. A dedicated backwash pump would be

used to provide water for backwashing and a dedicated blower would be used to
provide air.

To minimize the amount of backwash water wasted and discharged, a backwash water
plate settler reclamation system would be installed. The system would consist of a steel
tank with inclined lamella settling plates, as previously described, to receive backwash
water as it is discharged from the filters. After settling, the clarified water would be
recycled to the filters to be blended with the raw water. Solids from the bottom of the
tank would be discharged to the sanitary sewer.

It is estimated lamella plate settling process will recover about 98 percent, and

Prepared by: Bolton & Menk, Inc.

WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744

Page 34



97

3
3
g ez
:zZ 2
i
zo_S%F_Ema SINVL T13MYVITD
IDVHOLS ¥ALVM
A1VHYLINID [CEREINIE]
[} A
— SINVL _
mk%%%%mn la— 3INIYOTHD
H.. - e N =
YAM3IS AUVLINYS
oL
¥
JNVL ¥31L13S - m_\_%oﬂmmo
NIVID3Y 3LVd ESVENEN 4
l<— Y3IWA10d 2
G
=
11 I a
28 g
INOTHD =2
WW
‘ 2
[
I S -
SY3aLld JINVL N =
ALIAVYD NOLN3LIG [ f f R v7E

Y3IWAI0d
QY Y307 —=

FLYNVONYIANYId —=

3NIYOTHD

3LVNVONVIAYId

3NIYOTHD —=

ST13M SONILLSIX3
INOYS YILVM MV

|

VLOSINNIN 'ISOULNOW 40 ALID

SISOIAISO 3SYIAIY ANV NOLLVHLTE ALAVES ~8'5 3UNSId

SNOILJO INJNLYIUL HILYM - AGOLS YALVAL



98

I? 0-2L oz | 097 =
i |
Oy}
]
= S
NOoOY dv1/s3dlddo mOJ” ._wn_“,___m_wmu b
YOLVHINID |—m E
\
]
e - B
& |mamuvapanv| 9 oL =
& INOOY dAINd 2 =2 S |
2 Ny os S
i 5
o ~ =)
| |
I J
N
AMITIVO 3dld | (5
anv syaLld | & 2
a HOINY3SIY s Y
= ¥3LvyM aIanIigd = o i
= anv oy m 5 <!
as N =
=3 o) &=
{on = m 18;]
e g YINVL S
uf <o m WIV1D3d Q
Z I—
= YINVL IDVHOLS 2 1 m
S (o)}
% ILVHLNID YNVL NOILNILIA | -
I | _ | 13
— 007 0-9C 089 g i 005 =
:O'—OHN

VLOSINNIA ‘TSOULNOW 40 ALID

@ SISONISO 3SYIATY ANV NOILVYLTIE ALIAVYD - 6°S "ON JHNOLH

LNOAYT ALITIOV LNINLVIYL HILVM



99

1
[ W0-TL 0.2V .0-,9% .0-,0¢CT
1
& SWooY
ooy avi/sadiddo S TYIINTHD
HOLVYINID f— =
1 .
N
m < IOVHOLS / IDVIVD =
= / wn m S
N m Yo 2
& |1amyvapanv| 9 o<
& | Wooddnnd = ) 2= ”
2 ~ =
|
A
A¥ITIVO 3dld  |&
anNv sy¥alld  |e
w YOIAYISIY -
[y .
o |d4avmaianTigl s 5 ;
= anNv od o o o
) T
v O (i V
== ! = -
_ o i 3 JNVL g
<5 m WIV1D3Y S
I = =
= | JNVL3IovdolLs i m
J D
o ALVHLIND INVL NOILLNZLAA ¢ = _
ST B S R .0-.89 T Al .0-05 o .0-0L g
-
:O.._OWN )
NI B FOVHVO FOVHOLS HLIM VLOSINNIA'ISOYLNOW 40 ALID
NOl1108 SISOINSO 3ISHIATY ANV NOLLYHLTIE ALIAVYD - 0T°S "ON JHNOI LACAYT ALITIDVY INFWLVIIL YILVM




100

the RO process is estimated to have an 80 percent recovery rate of water from the
settler. The plate filters and plate settler will provide excellent pre-treatment for the RO
system and will likely result in greater membrane longevity. Polymer can be used to
increase the amount of solids removed by the plate settler.

After gravity filtration and plate settling, the water would flow into the reverse osmosis
membrane system. This system would reduce the hardness of the water by
approximately 70-75 percent.

Reverse osmosis treatment uses pressure to drive water through an artificial membrane
and effectively remove nearly all contaminants in the water. The membrane divides the
water into two parts: the concentrate stream or reject water, and the permeate or
product water. The concentrate stream is water and other constituents rejected by the
membrane. The permeate stream is the water which has passed through the membrane
and is nearly 100 percent pure water. This pure water is extrerely soft and corrosive
which may cause problems in the distribution system. Corrosion is combated in two
ways: the permeate stream is blended with the filter effluent and the final product is
treated to a pH adjustment to make it less corrosive. The blending process mixes the
permeate stream with 15 to 30 percent of the filter effluent not passed through the RO
system. Blending filtered water with the permeate adds  portion of the hardness-

causing minerals back into the water, reducing the corrosivity and helping to reduce
taste concerns for customers.

The reject stream typically consists of 20 to 25 percent of the water directed through
the RO system, or 15 to 25 percent of the total water flow, and is discharged into the
sanitary sewer system. The reject stream is highly concentrated; however, most of the
water originally pumped is ultimately discharged to the sanitary sewer system, meaning
the final waste stream does not have significantly higher concentration of contaminants
than the raw water. Additionally, reverse osmosis removes many impurities and
provides added protection for any potential future drinking water standards or well
contamination. Reverse osmosis is a time-tested membrane technology which has been
used in various communities in Minnesota for these purposes.

The volume of water filtered through the RO process can be chosen based on desired
finished water quality and capacity. The RO process would soften the water, remove
manganese, and allow the city to treat many additional contarminants.

It is possible the sewer mains may have to be replaced with larger diameter mains, or
the facility would need to install its own sewer line. The Montrose wastewater
treatment facility should also evaluate the impact of additional flow to the facility from
the additional water used for RO treatment.

Filtered water would gravity flow to a baffled concrete clearwell (size to be
determined). After the filtered water and RO permeate are blended in the blended
clearwell, the water will be chlorinated, and high service pumps would be used to pump
water from the clearwell to the distribution system and e] evated storage tank. Bach
pump will be provided with a variable frequency drive for flow adjustment. The
clearwell will provide storage for pumping and backwashing.

A chemical feed area would be incorporated into this aliemative. Chemical feed
systems will include permanganate, sodium bisulfate, antiscalant, liquid hypochlorite,
fluoride, and potentially polymer. Sodium bisulfate will be provided for cleaning RO
membranes and antiscalant for preventing scale build-up on the membranes during and
between treatment. Chlorine will provide disinfection and aresidual in the distribution
System.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 38



101

A new SCADA control system will be added with the new treatment facility. The
remaining control features will be replaced, and all systems will be integrated to
provide for one fully functional system. The system would allow control of the facility
from multiple sites and would provide secure communications.

Emergency power will be provided by a new generator onsite.

The facility will be designed with a common office/lab area to allow water sample
analysis and record keeping. There will also be an operations control room and a
restroom. A garage and work area could be constructed as part of the treatment building
to allow the operators a place to park trucks and work on equipment.

D.  Future Capital Improvement Items

In addition to the recommended treatment improvements described in the various
alternatives, there are some recommended capital improvement projects the City of Montrose
should consider keeping or adding to the capital improvement plan during the design period.

1.Construct new water storage structure(s) to ensure demand and fire flow requirements
are less than or equal to finished water storage capacity. As mentioned previously, the
city should replace the 50,000-gallon elevated storage tower with a new 250,000-gallon
elevated storage tower. Tower No. 1 is past its design life and the additional storage
would help the city meet increasing demand and provide adequate water pressure.

A clearwell is another storage option for the city to consider. Clearwells are very
economical and are very easy to maintain. This can be accomplished by adding a
concrete clearwell to any of the options outlined earlier in this report.

2.As the City continues to expand and grow, additional distribution system improvements
are needed such as trunk watermains and the addition of new booster stations. The timing
for the watermain extensions and booster stations all depend on timing for growth and
expansion of the city. These improvements will be dictated by growth.

Prepared by: Bolton & Menk, Inc. WATER TREATMENT OPTIONS
Water System Study — Montrose, MN | 0W1.123744 Page 39



102

VI. STAFFING REVIEW AND ANALYSIS

This section will look at the existing staffing and evaluate needs for future staffing based on
whether a treatment facility is constructed.

The current staffing for the water system is led by a few staff members, totaling one full time
employee. If a new water treatment facility is added (Alternative No. 1—TIron and Manganese
removal), it is suggested that two utilities operators are staffed to allow for additional time required
to operate and maintain the facility. If Alternative No. 3, Reverse Osmosis, is selected, one
additional staff operator is recommended in conjunction with the two needed for Alternative 1. This
is due to the additional operation and maintenance for the reverse osmosis membranes, chemical
feed, and associated equipment. For Alternative No. 2, the lime softening plant, two additional staff
members are recommended in conjunction with the two needed for Alternative No. 1, thereby
requiring a total four staff. A lime softening plant will require additional Labor to handle the lime
feed and equipment and disposal of the solids waste product.

A summary of the staffing requirements for each option are noted below:
[ [ ]

- Gravity Filtration — ﬂ T

® L ® @
- Lime Softening with Gravity Filtration — w w w ﬂ
@ L3

- Gravity Filtration with Reverse Osmosis — T w w

When a treatment facility is constructed, it is suggested to move the Utilities staff to the new

facility to centralize operations. This requires adequate office space tobe included at the new
facility.

Prepared by: Bolton & Menk, Inc. STAFFING REVIEW AND ANALYSIS
Water System Study — Montrose, MN | 0OW1.123744 Page 40



VIl. RECOMMENDATIONS AND CONCLUSIONS

A, Treatment Alternatives Evaluation Discussion

All three alternatives described in Section VI will provide quality water for the City of

Montrose.

Alternatives No. 2 and No. 3 will provide the most improved water quality over the existing
process and reduce the high levels of manganese and hardnessin the raw groundwater.
Residents and businesses which currently use point-of-use water softening systems will be
able to reduce or eliminate softener usage. This can result in reduced chloride discharge in

wastewater.

' Table 7.1 - Decision Matiix

Primary Treatment (Removal)
O
L f =y
S < s c g
= w 'S c 2
o T 3 g =] £
ltem = 3w 8=
Ll e =)
e = = o K
a cc = iL n ~—
= 0 -oqa, T > o
> o = . 2 g
o £ 8) S 0
(U] = ©
G}
Ability to Meet Water
g Good Excellent Excellent
Quality Goals
Expandability Potential Excellent Excellent Excellent
Ability to Meet Future
Excellent Excellent Excellent
Average and Peak Demand
Ease of Operation Excellent Maoderate Moderate

e

Option 2 Lime and

103

Project Range (+/-15%)

$11.4M - $17.2M

$14.8M -$22.2M

Toth Opti(.)n 1 G:ravity Soda A and Option 3 Filtration
Filtration : : and RO
Filtration

WTF Cost $8,000,000 $11,000,000 $9,500,000
New Water Tower $2,000,000 $2,000,000 $2,000,000

Added Site Work, Land Costs, etc. $200,000 $200,000 $200,000
Total Construction Cost $10,200,000 $13,200,000 $11,700,000
Contingencies (20%) $2,050,000 $2,650,000 $2,350,000
Engineering/Legal/Admin (20%) $2,050,000 $2,650,000 $2,350,000
Total Project Cost $14,300,000 $18,500,000 $16,400,000

$13.1M - $19.7M

Estimated Annual OM&R Cost

$250,000

$325,000

$300,000

Prepared by: Bolton & Menk, Inc.

Water System Study — Montrose, MN | OW1.123744

RECOMMENDATIONS AND CONCLUSIONS

Page 41



104

B.  Alternative Recommendation

Each of the three options will achieve lower manganese concentrations and comply with the
current health recommendations. Alternatives No. 2 and No. 3 have the added benefit of
softening the water. Alternative No. 2 wastes the least amount of water, however, solids from
the lime treatment system must be disposed of via land application or landfill. Alternative 3
does utilize the most water, however, reverse osmosis does remove many impurities and

provides added protection for any potential future drinking water standards or well
contamination.

A gravity filter plant can be designed to allow for future addition of lime softening or RO
treatment. However, to do this, the city would need to select asoftening option before
construction to allow for the most efficient initial design of the facility for future expansions.

C.  User Rate Analysis

One way to structure user water utility rates is to include a monthly service charge on top of
usage rate. The monthly service charge does not include any water use and is intended to pay
for the portions of the system costs which are required no matier how much water is
produced. These costs include the distribution system, overhead and administration expenses,
loan payments, some maintenance and repair costs, and some utilities. The usage rate is
charged to the customer for any amount of water usage and is intended to pay for the system
costs which vary depending on demand. These variable costs include chemical costs, some
maintenance and repair costs, and some utilities. Often times, municipalities will have
different rates for residential customers, commercial customers, and industrial customers.

The existing rate system for Montrose is structured with variable rates and a monthly service
charge. Residential rates get a monthly flat base charge of $5.10, and additional charges
based on quantity of water used. Increasing the base charge or usage rates is one way
Montrose could raise additional funds for its water treatment facility.

I».  Financing Options

There are several funding options the City of Montrose can explore to help finance these
improvements. A brief review of these options is included in this section.

1.Bonding

The City of Montrose could sell general obligation bonds, local improvement, of
revenue bonds to raise the capital costs to fund the proposed project. The proceeds of

the bonds would need to be repaid through property taxes, assessments, or user charges
to the system.

2.Drinking Water Revolving Fund (DWRF) Loans

The Clean Water Revolving Fund (CWRF) is a loan program operated by the State of
Minnesota that was created under the Clean Water Act. This fund is intended to help
communities build or upgrade water infrastructure. The program is not meant to fund
new development and will only fund the part of the treatment facility for existing users.

The Drinking Water State Revolving Fund (DWSRF) is aloan program operated by the
State of Minnesota that was created under the Clean Water Act. The Minnesota
revolving loan program provides below market rate loansto public water system
improvements. The Minnesota MN Department of Health (MDH) administers the
environmental and permitting aspects of a project to prepare it for financing, while the
MN Public Funding Authority (PFA) provides and admixisters the financial aspects of
the loan review and disbursements. Funds are provided from sources including US

Prepared by: Bolton & Menk, Inc.

REC OMMENDATIONS AND CONCLUSIONS
Water System Study — Montrose, MN | 0W1.123744

Page 42



105

EPA, state matching funds, loan repayments, and the PFA revenue bond proceeds. To
be eligible for funding, the City of Montrose must submit a proposal to be put on the
Project Priority List (PPL). The project funding priority is ranked based on different
categories including public health, adequate water supply, and financial need. A project
must be listed on the PPL to be eligible for a loan through the DWSRF. A city must
then submit a Preliminary Engineering Report (PER) to the MIDH for approval,
complete an Intended Use Plan (IUP) application to request inclusion on the quarterly
TUP list, and also submit an Environmental Review Checklist for environmental

review. Once an application is on the list, the city is eligible to apply for an DWSRF
construction loan.

The standard loan term for all applicants is a 20-year loan period at a low-interest rate.
Interest rates have historically been around 1.08 percentbut vary based on the current
market. The DWSRF also offers extended loan terms of 30 years, with different interest
rates based on the financial need of the community. A loan secured through the

DWSRF program may be repaid through local property tax rates, user fees, or
assessments.

3.USDA Rural Development Loan or Grant

The City of Montrose may be eligible to secure a loan or grant through the USDA
Office of Rural Development to help finance water and wastewater system
improvements. Repayment could be through an increase in local property tax rates, user
fees, or assessments. A portion of the project costs may be eligible for grant funding as
part of this program, depending on the city customers' econoric status. Based on the
initial analysis, the recommended alternative would likely cause user rates that are
considered affordable by USDA RD and are not likely to allow the project to be
eligible for some grant funding.

To be considered for Rural Development monies, a Preliminary Engineering Report
(PER) and Environmental Report (ER) must be completed and submitted to RD for
their review and approval. Upon approval, RD would allocate alow-interest, fixed-rate
loan and/or grant to be used to help finance the project. Loan rates are typically a low
fixed-rate interest for up to 40-year terms. Depending on economic status, grants may
be available for up to 49 percent of the project cost.

Rural Development uses an Equivalent Dwelling Unit (EDU) calculation determining
the amount and type of funding for which a community i s eligible. Although a 40-year
loan term is favorable from an annual cost basis, water treatment facilities typically
require a significant upgrade after 20 years. Since the facility is designed for shorter
than the loan term, it is generally not advisable to consider paying for water treatment
facilities with this method (i.e., The City might be in perpetual debt for the WTF).

The construction phasing of the project will depend on what the city decides to do. All the
alternatives will have similar construction staging where the new buildings and equipment are
installed. Some phasing will be needed as wells are converted to pump to the new treatment
facility instead of directly to the system. However, this phasing should result in minimal
impact to existing users and allow the system to still meet all water demands.

This section will be finalized after the city chooses how to proceed.
E.  Implementation

The implementation schedule for a WTF construction project will depend on how the city
chooses to proceed. A sample implementation schedule is shown in Table 7.3, and this shows
the quickest schedule to move forward with water treatment improvements. This schedule
will be updated as the city moves through this process. Next steps would include meeting

Prepared by: Bolton & Menk, Inc. RECOMMENDATIONS AND CONCLUSIONS
Water System Study — Montrose, MN | 0W1.123744 Page 43



106

with the City Council, conducting a public engagement process, a meeting with City Council,
and then final adoption of the report.

! Table 7.3 - Sample implementation Schedule |

Task Month #

Initiate Preliminary Design 0
Initiate Final Design 6
Submit Plans/Specs to MDH _ 10
Council Approval of Plans and Specs for Bidding 14
Advertisement for Bids 15
Bid Project 16
Award Contract 17
Start Construction 18
Project Completion 36
Note: Month each activity is shown to occur is approximate

Prepared by: Bolton & Menk, Inc. RECOMNMIENDATIONS AND CONCLUSIONS
Water System Study — Montrose, MN | 0OW1.123744 Page 44



107

Appendix A: Raw Water Quality



108
CONSUMER CONFIDENCE REPORT

Montrose

2017 DRINKING WATER REPORT

Making Safe Drinking Water

Your drinking water comes from a groundwater source: three wells ranging from 175 to 184 feet deep, that draw water from
the Quaternary Buried Artesian aquifer.

Montrose works hard to provide you with safe and reliable drinking water that meetsfederal and state water quality

requirements. The purpose of this report is to provide you with information on your drinking water and how to protect our
precious water resources.

Contact Daniel Remer, Water Operator, at 763-238-2389 or wwtp@ montrose-mn.com if you have questions about Montrose’s
drinking water. You can also ask for information about how you can take part in decisions that may affect water quality.

The U.S. Environmental Protection Agency sets safe drinking water standards. These standards limit the amounts of specific
contaminants allowed in drinking water. This ensures that tap water is safe to drink for most people. The U.S. Food and Drug

Administration regulates the amount of certain contaminants in bottled water. Bottled water must provide the same public
health protection as public tap water.

Drinking water, including bottled water, may reasonably be expected to contain at least smallamounts of some contaminants.
The presence of contaminants does not necessarily indicate that water poses a health risk. More information about

contaminants and potential health effects can be obtained by calling the Environmental Protection Agency’s Safe Drinking
Water Hotline at 1-800-426-4791.

Montrose Monitoring Results

This report contains our monitoring results from January 1 to December 31, 2017.

We work with the Minnesota Department of Health to test drinking water for morethan 100 contaminants. It is not
unusual to detect contaminants in small amounts. No water supply is ever completely free of contaminants. Drinking
water standards protect Minnesotans from substances that may be harmful to their health.

Learn more by visiting the Minnesota Department of Health’s webpage Basics of Monltoring and Testing of Drinking
Water in Minnesota (http://www.health.state.mn.us/divs/eh/water/factsheet/com/sampling.html).

How to Read the Water Quality Data Tables

The tables below show the contaminants we found last year or the most recent time we sampled for that contaminant. They
also show the levels of those contaminants and the Environmental Protection Agency’slimits. Substances that we tested for but
did not find are not included in the tables.

We sample for some contaminants less than once a year because their levels in water are not expected to change from year to

year. If we found any of these contaminants the last time we sampled for them, we induded them in the tables below with the
detection date.

We may have done additional monitoring for contaminants that are not included in the Safe Drinking Water Act. To request a
copy of these results, call the Minnesota Department of Health at 651-201-4700 or 1-800-818-9318 between 8:00 a.m. and 4:30
p.m., Monday through Friday.

Definitions

AL {(Action Level): The concentration of a contaminant which, if exceeded, triggers treatment or other requirements
which a water system must follow.
= EPA: Environmental Protection Agency

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016 PAGE 1



109
CONSUMER CONFIDENCE REPORT

MCL (Maximum contaminant level): The highest level of a contaminant thatis allowed in drinking water. MCLs are set
as close to the MCLGs as feasible using the best available treatment technology.

MCLG (Maximum contaminant level goal): The level of a contaminant in drinking water below which there is no known
or expected risk to health. MCLGs allow for a margin of safety.

Level 1 Assessment: A Level 1 assessment is a study of the water system to identify potential problems and determine
(if possible) why total coliform bacteria have been found in our water system.

Level 2 Assessment: A Level 2 assessment is a very detailed study of the water system to identify potential problems
and determine (if possible) why an E. coli MCL violation has occurred and/orwhy total coliform bacteria have been
found in our water system on multiple occasions.

MRDL {Maximum residual disinfectant level): The highest level of a disinfectantallowed in drinking water. There is
convincing evidence that addition of a disinfectant is necessary for control of microbial contaminants.

MRDLG (Maximum residual disinfectant level goal): The level of a drinking water disinfectant below which there is no

known or expected risk to health. MRDLGs do not reflect the benefits of the use of disinfectants to control microbial
contaminants.

*  NA (Not applicable): Does not apply.

NTU {Nephelometric Turbidity Units): A measure of the cloudiness of the water (turbidity).

*  pCi/l {picocuries per liter): A measure of radioactivity.

ppb (parts per billion): One part per billion in water is like one drop in one billion drops of water, or about one drop in
a swimming pool. ppb is the same as micrograms per liter (pg/l).

ppm (parts per million): One part per million is like one drop in one million drops of water, or about one cup ina
swimming pool. ppm is the same as milligrams per liter (mg/l).

= PWSID: Public water system identification.

TT {Treatment Technique): A required process intended to reduce the level of a contaminant in drinking water.

Variances and Exemptions: State or EPA permission not to meet an MCL or a treatment technique under certain
conditions.

Water Quality Data Tables

| LEAD AND COPPER - Tested at customer taps.

Number
4 of
Contaminant EPA's ERa 90% of
‘ : Ideal Homes il i
(Date, if sampled | Action Goal Results Were i Violation | Typical Sources
in previous year) Level (MCLG) Less Than High
Levels
Copper 90% of | Oppm 1.01 ppm 1 out of NO Corrosion of
(06/21/17) homes 10 household
less plumbing.
than 1.3
ppm
Lead (06/21/17) 90% of 0 ppb 1.5 ppb 0 out of NO Corrosion of
homes 10 household
less plumbing.
than 15
ppb

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016 PAGE 2



INORGANIC & RGAIC CONTAMINANTS —

Tested in drinking water.

CONSUMER CONFIDENCE REPORT

Contaminant (Date, if | EPA’s EPA’S Hgghest Ra"ge 4 ;
sampled in previous Limit Lt Average_ of Delecen Violation Tykplcal
~ Goal Highest Single Test : Sources
year) (MCL) ,
(MCLG) Test Result Results
Barium (06/27/13) 2 ppm 2 ppm 0.09 ppm N/A NO Discharge of
drilling wastes;
Discharge
from metal
refineries;
Erosion of
natural
deposit.

CONTAMINANTS RELATED TO DISINFECTION ~ Tested in drinking water.

Substance (Date, if | EPA’s Limit EPA'S nghest , Ronge of
3 , Ideal Goal Average or Detected | ... . .. -
sampled in (MCL or : : Violation Typical Sources
ey MRDL) (MCLG or | Highest Single Test
5 4 MRDLG) Test Result Results
Total 80 ppb N/A 1.6 ppb N/A NO By-product of
Trihalomethanes drinking water
(TTHMS) disinfection.
Total Haloacetic 60 ppb N/A 1.6 ppb N/A NO By-product of
Acids (HAA) drinking water
disinfection.
Total Chlorine 4.0 ppm 4.0 ppm 1.53 ppm 0.84 - NO Water additive used
2.08 ppm to control microbes.
Total HAA refers to HAAS

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016

PAGE 3




CONSUMER CONFIDENCE REPORT

Substance (Date, if EPA’s EPA’s Highest Average or Ra.nge of e
sampled in previous Limit Ideal Goal | Highest Single Test De_‘;:’zed Violation 535;225
year) (MCL) (MCLG) Result Feits
Fluoride 40ppm | 4.0ppm 0.77 ppm 0.73 - NO Erosion of
078 natural
ppm deposits;
Water
additive to
promote
strong teeth.

Potential Health Effects and Corrective Actions (If Applicable)

Fluoride: Fluoride is nature's cavity fighter, with small amounts present naturally inmany drinking water
sources. There is an overwhelming weight of credible, peer-reviewed, scientific evidence that fluoridation
reduces tooth decay and cavities in children and adults, even when there is availability of fluoride from other
sources, such as fluoride toothpaste and mouth rinses. Since studies show that optimal fluoride levels in
drinking water benefit public health, municipal community water systems adjust the level of fluoride in the
water to a concentration between 0.5 to 1.5 parts per million {ppm), with an optimal fluoridation goal between

0.7 and 1.2 ppm to protect your teeth. Fluoride levels below 2.0 ppm are not expected to increase the risk of a
cosmetic condition known as enamel fluorosis.

Some People Are More Vulnerable to Contaminants in Drinking Water

Some people may be more vulnerable to contaminants in drinking water than the general population. Immuno-compromised
persons such as persons with cancer undergoing chemotherapy, persons who have undergone organ transplants, people with
HIV/AIDS or other immune system disorders, some elderly, and infants can be particularly at risk from infections. The
developing fetus and therefore pregnant women may also be more vulnerable to contaminants in drinking water. These people
or their caregivers should seek advice about drinking water from their health care providers. EPA/Centers for Disease Control

(CDC) guidelines on appropriate means to lessen the risk of infection by Cryptosporidium and other microbial contaminants are
available from the Safe Drinking Water Hotline at 1-800-426-4791.

Learn More about Your Drinking Water
Drinking Water Sources

Minnesota’s primary drinking water sources are groundwater and surface water. Groundwater is the water found in aquifers
beneath the surface of the land. Groundwater supplies 75 percent of Minnesota’s drinking water. Surface water is the water in
lakes, rivers, and streams above the surface of the land. Surface water supplies 25 percent of Minnesota’s drinking water.

Contaminants can get in drinking water sources from the natural environment and from people’s daily activities. There are five
main types of contaminants in drinking water sources.

Microbial contaminants, such as viruses, bacteria, and parasites. Sources include sewage treatment plants, septic systems,
agricultural livestock operations, pets, and wildlife.

Inorganic contaminants include salts and metals from natural sources (e.g. rock and soil), oil and gas production, mining
and farming operations, urban stormwater runoff, and wastewater discharges.

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016 PAGE 4

111



CONSUMER CONFIDENCE REPORT

Pesticides and herbicides are chemicals used to reduce or kill unwanted plants and pests. Sources include agriculture,
urban stormwater runoff, and commercial and residential properties.

Organic chemical contaminants include synthetic and volatile organic compounds. Sources include industrial processes
and petroleum production, gas stations, urban stormwater runoff, and septic systems.

Radioactive contaminants such as radium, thorium, and uranium isotopes come from natural sources (e.g. radon gas from
soils and rock), mining operations, and oil and gas production.

The Minnesota Department of Health provides information about your drinking water source(s) in a source water assessment,
including:

. How Montrose is protecting your drinking water source(s);

. Nearby threats to your drinking water sources;

. How easily water and pollution can move from the surface of the land into drinking water sources, based on natural
geology and the way wells are constructed.

Find your source water assessment at Source Water Assessments (www.health.state.mn.us/divs/eh/water/swp/swa/) or call
651-201-4700 or 1-800-818-9318 between 8:00 a.m. and 4:30 p.m., Monday through Friday.

Lead in Drinking Water

You may be in contact with lead through paint, water, dust, soil, food, hobbies, or your job. Coming in contact with lead can

cause serious health problems for everyone. There is no safe level of lead. Babies, children under six years, and pregnant
women are at the highest risk.

Lead is rarely in a drinking water source, but it can get in your drinking water as it passes through lead service lines and your

household plumbing system. Montrose provides high quality drinking water, but it cannot control the plumbing materials used
in private buildings.

Read below to learn how you can protect yourself from lead in drinking water.

1. Letthe water run for 30-60 seconds before using it for drinking or cooking if the water has not been turned on in over six

hours. If you have a lead service line, you may need to let the water run longer. A service line is the underground pipe that
brings water from the main water pipe under the street to your home.

You can find out if you have a lead service line by contacting your public water system, or you can check by following
the steps at: Are your pipes made of lead? Here's a quick way to find out
(https://www.mprnews.org/story/2016/06/24/npr-find-lead-pipes-in-your-home).

The only way to know if lead has been reduced by letting it run is to check with a test. If letting the water run does
not reduce lead, consider other options to reduce your exposure.

2. Use cold water for drinking, making food, and making baby formula. Hot water releases more lead from pipes than cold
water.

3. Test your water. In most cases, letting the water run and using cold water for drinking and cooking should keep lead levels
low in your drinking water. If you are still concerned about lead, arrange witha laboratory to test your tap water. Testing
your water is important if young children or pregnant women drink your tap water.

Contact a Minnesota Department of Health accredited laboratory to getasample container and instructions on how
to submit a sample:

Environmental Laboratory Accreditation Program
(https://apps.health.state.mn.us/eldo/public/accreditedlabs/labsearch.seam)
The Minnesota Department of Health can help you understand your test results.

4.  Treat your water if a test shows your water has high levels of lead after you let the water run.

. Read about water treatment units:
Point-of-Use Water Treatment Units for Lead Reduction
(http://www.health.state.mn.us/divs/eh/water/factsheet/com/poulead.html)

Learn more:

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016 PAGE 5

112



113

CONSUMER CONFIDENCE REPORT

Visit Lead in Drinking Water (http://www.health.state.mn.us/divs/eh/water/ contaminants/lead.html#Protect)

Visit Basic Information about Lead in Drinking Water {http://www.epa.gov/safewater/lead)

Call the EPA Safe Drinking Water Hotline at 1-800-426-4791.To learn about howto reduce your contact with lead from
sources other than your drinking water, visit Lead Poisoning Prevention: Comman Sources
(http://www.health.state.mn.us/divs/eh/lead/sources.htmi).

This report is not being mailed to all customers but is available upon request. Please contact this City of Montrose at 763-
575-7422.

PUBLIC WATER SUPPLY IDENTIFICATION (PWSID): 1860016 PAGE 6



114

Appendix B: National Primary and Secondary
Drinking Water Regulations Summary



118

Appendix B: National Primary and Secondary
Drinking Water Regulations Summary



National Primary

Drinking Water Regulations

Contaminant

Potential health effects

EPA

from long-term® exposure £ammon sﬂ:;;ﬁi:ﬁ:::f minansin ‘z'x:‘;:;%;:‘
above the MCL :
: Nervous system or blood Added to water during sewage/
Acrylamide TT 3 3
@ y problems; increased risk of cancer ;| wastewater treatment o
. Eye, liver, kidney, or spleen L.
Alachlor 0.002 problems; anemia; increased risk Rynafr from merbicicle used onrow zere
of cancer Frops
; ; Erosion of natural deposits of certain
15 picocuries . ;
® .8 Alpha/photon ; ! minerals that are radioactive and
&/ emitters pet L‘lter Increased risk of cancer may emit a form of radiation known i
(pCi/L) ol
as alpha radiation
g Discharge from petroleum refineries;
s Increase in blood cholesterol; e 4
c(r)éé)o Antimony 0.006 decinain in bladd stder fire retardants; ceramics; electronics; 0.0086
solder
o Skin damage or problems with Erosion of natural deposits; runoff
o,(( )%0 Arsenic 0.010 circulatory systems, and may have : from orchards;runofffrom glass & 0
increased risk of getting cancer electronics production wastes
Ashestes 2z mllhon. Increased risk of developing Decay of asbestos cement in water
{fibers 10 fibers per Liter benign intestinal polyps mains; erosion of natural deposits 7MFL
micrometers) (MFL) g HAY % P
O AttaEIng 0.003 Cardlovasgular system or Runoff from herbicide used on row 0.003
reproductive problems crops
Discharge of drilling wastes; discharge
@%@ Barium 2 Increase in blood pressure from metal tefineries; erosion H 2
of natural deposits
Anemia; decrease in blood Discharge from factories; leaching
Hepzane 9005 platelets; increased risk of cancer i from gas storage tanks and landfills S
Benzo(a)pyrene 0.0002 Reproductive difficulties; Leaching fromlinings of water storage S
(PAHSs) ) increased risk of cancer tanks and distribution lines
Discharge from metal refineries and
; : : coal-burning factories; discharge
c?%ﬁ Beryllium 0.004 Intestinal lesions from elecirical, aerospace, and 0.00%
defense industries
Decay of naturaland man-made
s deposits of certalin minerals that are
Q&‘ Es;c;tzh:ton & n:allhrear:\s Increased risk of cancer radioactive and may emit forms of zero
it parye radiation knawn as photons and beta
radiation
. ! Byproduct of drinking water
g:& Bromate 0.010 Increased risk of cancer dlsibraction zero
Corrosion of galvanized pipes; erosion
ol y . of natural de posits; discharge
O%D Cadmium 0.005 Kidney damage from metal refineries; runoff from 0.005
waste batteries and paints
3 Problems with blood, nervous Leaching of sail fumigant used on rice
O Carkofuran " system, or reproductive system and alfalfa 0.0%
T a N
. B G ) oA
LEGEND [ g et . \&
DISINFECTANT DISINFECTION INORGANIC MICROORGANISM ORGANIC RADIONUCLIDES
BYPRODUCT CHEMICAL CHEMICAL

116



National Primary Drinking Water Regulations

17

EPA 816-F-09-004 | MAY2009

Potential health effects i i
: MCLor 1T C on sources of contaminant  Public Health
Contaminant from long-term® exposu amm i
mg/L)? (] re 2
(mg/L) AESa tha Mot indrinking water Goal (ma/L)
Carbon ; 0.005 Liver problems; increased risk of Discharge from chemical plants and $6¥
tetrachloride £ cancer other industrial activities
2 o . / 5 l
= oramines z Eye/nose irritation; stomach Water additive used to contro e N
1. L=4.0 s 9 TH LD =
las Cl) MRDLSAG  dlccarmmmrtianerma microbes MRDLG=h
Liver or nervous system problems; : P
Ch i : Y P i :
lordane 0.002 Tl S Residue of banned termiticide Zero
2 Chlori Eye/) d I
= orine s ye/nose irritation; stomach Water additive used to contro AT P kT
(asCl,) MRDE=4.0 discomfort microbes MRDLG=4
R y e Anemia; infants, young children, o
£ ch d ! ! -
@ Slg:gl? dizdide MRDL=0.8" | and fetuses of pregnant women: \:nv?tf;;:d L sised tgcanirel MRADLG=0.8'
2 nervous system effects s
Anemia; infants, young children, ;
& Chlorite 1.0 and fetuses of pregnhant women: gy Pr?d:ﬁ?fdrmking Walter 0.8
nervous system effects e
. . Discharge from chemical and
Chlorobenzene 01 Liver or kidney problems agricultural chemical factories 0.1
: : o Discharge from steel and pulp mills;
OO%Q Chromium (total) 01 Allergic dermatitis etoslon of natural depasits 0.1
Short-term exposure:
Gastrointestinal distress. Long-
term exposure: Liver or kidney
e TT5 Action | damage. People with Wilson's Corrosion of hausehold plumbing 13
R Level=1.3 Disease should consult their systems; erosion of natural deposits :
personal doctor if the amount of
copper in their water exceeds the
action level
Short-term exposure:
Cryptosporidium T Gastraintestinal illness (e.g,, Human and animal fecal waste zero
diarrhea, vomiting, cramps)
: ; Discharge from steel/metal
f;;afngie ide) 02 Nreor;fecﬁ;'nage or thyroid factories;discharge from plastic and 0.2
SFlres cyanl i fertilizer factories
Kidney, liver, or adrenal gland Runoff from herbicide used on row
h e il problems crops 0.07
; . Runoff from herbicide used on
Dalapon 0.2 Minor kidney changes rights of way 0.2
1,2-Dibromo-3- gl SRR Runofffleaching from soil fumigant
chloropropane 0.0002 :?1 ECF; ézgsgtr'éi?ffﬂgggéfs' used on soybeans, cotton, zZero
(DBCP) pineapples and orchards
. Liver, kidney, or circulatory system i Discharge fromindustrial chemical
o-Dichlorobenzene 0.6 problems Factorias 0.6
< Anemia; liver, kidney, or spleen Discharge from industrial chemical
p-Dichlorobenzene ez damage; changes in blood factories 0.073
: Dischar i i i
1,2-Dichloroethane 0.005 Increased risk of cancer factoriege fromindlustrial chemical 20r0

LEGEND

DISINFECTANT

S

A\

I

DISINFECTION
BYPRODUCT

\Q
Q.
S0
INORGANIC
CHEMICAL

©

MICROORGANISM

O

ORGANIC
CHEMICAL

-
X\
(&J

RADIONUCLIDES



National Primary Drinking Water Regulations

Contaminant

Potential health effects
from long-term® exposure

118

EPA 816-F-09-004 | MAY 2009

Common sources of

Public Health

above the MCL

contaminantin drinking water

Goal (mg/L)’

11-Dichloroethylene 0. i Discharge from industrial
@ \ 007 Liver problems arle faotirtas 0.007
cis-1,2- ; Discharge from industrial
@ Dichloroethylene 0.07 Liver problems 0.07
trans-1,2, . Discharge from industrial
Dichloroethylene 04 Livgrprobidms chemicalfactories 1
Dlchloterethsne 0.005 Liver problems; increased risk of Discharge from industrial 20th
; cancer chemicalfactories
. 5 Discharge from industrial .
12-D i : :
ichloropropane 0.005 Increased risk of cancer T e 2870
Di(2-ethylhexyl) 04 Weight loss, liver problems, or Discharge from chemical 0k
adipate i possible reproductive difficulties factories ’
Di(2-ethylhexyl) Reproductive difficulties; liver Discharge from rubber and
0.006 A ¢ Zero
phthalate f problems; increased risk of cancer chemicalfactories
. AT : Runaff frorm herbicide used on
Dinoseb 0.007 Reproductive difficulties soybeansand vegetables 0.007
Emissions from waste
o : Reproductive difficulties; increased | incineration and other
Dioxin (2,2,7,8-TCDD) ; 0.00000003 risk of cancer combustion; discharge from o
chemicalfactories
Diquat 0.02 Cataracts Runofffrom herbicide use 0.02
Endothall 0.1 Stormach and intestinal problems Runoff from herbicide use 0.1
Endrin 0.002 Liver problems Residue of banned insecticide 0.002
Discharge from industrial
” N S Increased cancer risk; stomach chemical factories; an impurity
4 ; ]
Eplehlerohydrin b problems of some water treatment e
chemicals
‘ Ethylbenzene 07 Liver or kidney problems Discharge from petroleum 0.7
Y ; yp refineries '
Problems with liver, stomach, S
Ethylene dibromide 0.00005 reproductive system, or kidneys; Dls_cha'rge from petroleum 2ero0
. i refineries
increased risk of cancer
Fecal coliforms and E. coli are
bacteria whose presence indicates
that the water may be contaminated
with human or animal wastes.
W\ Foeal calif d Microbes in these wastes may cause
¥y ) E o ,.C Qiickan MCLS short term effects, such as diarrhea, i Human and animal fecal waste zero®
o bl cramps, nausea, headaches, or
other symptoms. They may pose a
special health risk for infants, young
children, and people with severely
compromised immune systems.
) 0 (\\ (“\
s 4 9 5.8
wemo (1] AN o ) Q %
DISINFECTANT DISINFECTION INORGANIC MICROORGANISM ORGANIC RADIONUCLIDES
BYPRODUCT CHEMICAL CHEMICAL



National Primary Drinking Water Regulations

MCLor TT'

Potential health effects

119

EPA 816-F-09-004 | MAY 2009

7 * 13 lh
Contaminant 5 Common sources of contaminant  Public Heal
(ma/L): fiota txsv:ixsﬁét"s‘"e in drinking water Goal (mg/L):
Bone disease (pain and Water additive which promotes
;%ﬂ Fluoride 4.0 tenderness of the bones); children strong teEth; clal natur_a‘l 4.0
may get mottled teeth deposits; discharge from fertilizer
and aluminum factories
e Short-term exposure:
@ Giardia lamblia g Gastrointestinal illness (e.g., Human and animal fecal waste zero
diarrhea, vomiting, cramps)
Glyphosate 0.7 g;gﬁr::?;t?ergblems; reproductive Runoff from herbicide use 0.7
Haloacetic acids : Byproduct of drinking water ’
& (HAAD) 0.060 Increased risk of cancer AR n/a
Heptachlor 0.0004 (I;Qﬁ;;amage; ingressed.nalkcal Residue of banned termiticide zero
Heptachlor epoxide 0.0002 E:{ségamage; increased risk of Breakdown of heptachlor zero
HPC has no health effects; it is an
analytic method used to measure
5 the variety of bacteria that are HPC measures a range of bacteria
Z’j&irto(t*_r‘%%})“c plate T common in water. The lower that are naturally present in the n/a
the concentration of bacteria environment
in drinking water, the better
maintained the water system is.
Liver or kidney problems; ; Sy
A Discharge from metal refineries
Hexachlorobenzene 0.001 !r’iesirg;:l:::rt‘?:rdxfﬂcultxes, increased and agricultural chemical factories zero
Hexachiore: . 0.05 Kidney or stomach problems Discharge from chemical factories 0.05
cyclopentadiene
Infants and children: Delays in
physical or mental development;
‘ Lead TT5 Action i children could show slight deficits : Corrosion of household plumbing ST
e Level=0.015 i in attention span and learning systems; ercsion of hatural deposits
abilities; Adults: Kidney problems;
high blood pressure
: Legionnaire's Disease, a type of Found naturally in water; multiplies
Legionella ™ pneumonia in heating systems e
. . 5 Runofffleaching from insecticide
Lindane 0.0002 Liver or kidney problems used oneattle, lurnber, and gardens 0.0002
Erosion of natural deposits;
: s : discharge from refineries and
ﬁ%‘g Mercury (inorganic) 0.002 Kidney damage factorles: runoff from landfills and 0.002
croplands
- Runoff/leaching from insecticide
O Methoxychlor 0.04 Reproductive difficulties used on fiuits, vegetables, alfalfa, 0.0%
and livestock
Infants below the age of six
months who drink water
Nitrat d containing nitrate in excess of Runoff from fertilizer use; leaching
;&0 : ;f?te (measute 10 the MCL could become seriously  : from septic tanks, sewage; erosion 10
= HiEmgen) ill and, if untreated, may die. of haturaldeposits
Symptoms include shortness of
breath and blue-baby syndrome.
¥ \),, » | () “;é\\‘\
LEGEND 5 & 30?:3) () C) (ﬁ/
DISINFECTANT DISINFECTION INORGANIC MICROORGANISM ORGANIC RADIONUCLIDES
BYPRODUCT CHEMICAL CHEMICAL



National Primary Drinking Water Regulations

Contaminant

Potential health effects

from long-term? exposure
above the MCL

120

EPA 816-F-09-004 | MAY2009

Common sources of contaminant
indrinking water

Public Health
Goal (mg/LP

Infants below the age of six
months who drink water
Nitrite (measured containing nitrite in excess of Runoff from fertilizer use; leachjng
as Nitrogen) 1 the MCL could become seriously | from septic tanks, sewage; erosion i
ill and, if untreated, may die. of natural deposits
Symptoms include shortness of
! breath and blue-baby syndrome.
Runofffleaching from insecticide
Oxamyl (Vydate) 0.2 Slight nervous system effects used onapples, potatoes, and 0.2
tomatoes
Liver or kidney problems; Discharge from wood-preserving
Pent ;) : ! !
e cH ROl 2001 increased cancer risk factories i
Picloram 0.5 Liver problems Herbicide runoff 0.5
Skin changes; thymus gland
3 : problems; immune deficiencies; St
‘;?;f;:;g ?;é?s) 0.0005 reproductive or nervous system 5;:& ffcf*:zmit:aa?;iﬁlls, dischargset Zero
difficulties; increased risk of
cancer
Radium 226
and Radium 228 5 pCi/L Increased risk of cancer Erosion of natural deposits zero
{combined)
Hair or fingernail loss; numbness Discharge frorn petroleum and
g%ﬂ Selenium 0.05 in fingers or toes; circulatory metal refineries; erosion of natural 0.05
problems deposits; discharge from mines
@ Simazine 0.004 Problems with blood Herbicide runoff 0.004
Liver, kidney, or circulatory system | Dischargefrom rubber and plastic
Shyrens 2 problems factories; leaching from landfills 0.1
) Liver problems; increased risk of Discharge from factories and dry
Tetrachloroethylene 0.005 PENG cle it zero
; . ; i Leaching from ore-processing sites;
'C?%Q Thallium 0.002 :—:\ igsltci’niz g;?ir\'lgres lrro)k?llgr?g' Kidney, discharge fromm electronics, glass, 0.6005
! P and drug factories
Nervous system, kidney, or liver Dischargefrom petroleum
Tehens ! problems factories L
s Coliforms are bacteria that
) . indicate that other, potentially Naturally present in the
§ 8
Q Total Coliforms 5.0 percetit harmful bacteria may be present. | environment ARa
See fecal coliforms and E. coli
-+ Total Liver, kidney, or central nervous Al
% E Trihalomethanes 0.080 system problems; increased risk 3?’5 Fiar:?(?cut;:r?f drinking water nfa®
(TTHMs) of cancer
Kidney, liver, or thyroid problems; : Runoff/leaching from insecticide
O Texsphisng B increased risk of cancer used oncotton and cattle i
@ 2,4,5-TP (Silvex) 0.05 Liver problems Residue of banned herbicide 0.05
N 124~ . Discharge from textile finishing
I = | glands :
Q Trichlorobenzene g07 Ghanges i adranalg factories 0.07
% ) Ao =
: ' ‘ (X
LEGEND ﬁ [_[}5 él%o ( ) i O C@j
DISINFECTANT DISINFECTION INORGANIC MICROORGANISM ORGANIC RADIONUCLIDES
BYPRODUCT CHEMICAL CHEMICAL



National Primary Drinking Water Regulations

121

EPA 816-F-09-004 | MAY 2009

i Potential health effects Commion sources of public Health
Contaminant from long-term’ exposure contaminantin drinking Goal (mg/L¥
above the MCL water
111- - Discharge fromn metal
Tachlotoathans 02 Liver, nervous system, or circulatory problems degreasing sites and other 02
factories
11.2- : ; . Discharge from industrial
THeRlerocthais 0.005 : Liver, kidney, or immune system problems i lcal factories 4.003
Discharge from metal
Trichloroethylene 0.005 i Liver problems; increased risk of cancer degreasing sites and other zZero
factories
Turbidity is a measure of the cloudiness of
water. It is used to indicate water quality and
filtration effectiveness (e.g., whether disease-
causing organisms are present). Higher turbidity
@ Turbidity T levels are often associated with higher levels of Soil runoff fa
disease-causing microorganisms such as viruses,
parasites, and some bacteria. These organisms
can cause short term symptoms such as nausea,
cramps, diarrhea, and associated headaches.
Uranium 30ug/L : Increased risk of cancer, kidney toxicity Erosion of natural deposits Zero
: : : Leaching from PVC pipes;
Vinyl chloride 0.002 : Increased risk of cancer discharge from plastic factories Ze10
: 4 Short-term exposure: Gastrointestinal illness Humanand animal fecal
Vauges fenterie) L (e.g., diarrhea, vomiting, cramps) waste i
Discharge from petroleum
Xylenes (total) 10 Nervous system damage factories; discharge from 10
chernical factories
A : 2.0
A = &)
DISINFECTANT DISINFECTION INORGANIC MICROORGANISM ORGANIC RADIONUCLIDES
BYPRODUCT CHEMICAL CHEMICAL
NOTES
1 Definitions.

+ Maximum Contaminant Leve] Goal [MCLG): The level of a contaminant in drinking
water below which there is no known or expected risk to health. MCLGs allow for a

margin of safety and are nen-enforceable public health goals,

Maximum Contaminant Level (MCL): The highest fevel of a contaminant that is

allowed in drinking \water. MCLs are set as close to MCLGs as feasible using the

best available treatrnent technology and taking cost into consideration. MCLs are

enforceable standards.

+ Maximum Residual Disinfectant Level Goal (MRDLG): The level of a drinking water
disinfectant below which there is ne known ar expected risk to health. MRDLGs do not
reflect the berefits of the use of disinfectants to control microbial contaminants,

+ Maximum Resklual Disinfectant Level (MRDL): The highest level of a disinfectant
allowed in drinking water. There is convincing evidence that addition of a disinfectant
is necessary for control of microbial contaminants.

- Treatment Technique {TT) A required process intended to reduce the level of a
contaminant in drinking water.

2 Units are in milligrems per liter {mg/L) unless otherwise noted. Milligrams per liter are
equivalent to parts per million (ppm).

3 Health effects are from long-term exposure unless specified as short-term exposure,

4 Each water system must certify annually, in writing, to the state (using third-party or
manufacturers certification) that when it uses acrylamide and/or epichlorohydrin to treat
Wwater, the combination (or product) of dose and monomer level does not exceed the
levels specified, as follows: Acrylamide = 0.05 percent dosed at 1 mg/L (or equivalent);
Epichlorohydrin = 0.01 percent dosed at 20 mg/L (or equivalent).

5 Lead and copper are regulated by a Treatment Technique that requires systems to
control the corrosiveness of their water. If more than 10 percent of tap water samples
exceed the action level, water systems must take additional steps. For copper, the action
level is 1.3 mg/L, and for lead is 0.015 mg/L.

6 Aroutine sample that is fecal coliform-positive or E. coli-positive triggers repeat samples-
-If any repeat sarple is total coliform-positive, the system has an acute MCL violation, A
routine sample that is total coliform-positive and fecal coliform-negative or E, coli-
negative triggers repeat samples-if any repeat sample is fecal coliform-positive or E,
coli-positive, the system has an acute MCL violation, See also Total Coliforms.

7 EPA's surface water treatment rules require systems using surface water or ground
water under the direct influence of surface water to (1) disinfect their water, and (2) filter
their water or meet criteria for avoiding filtration so that the following contaminants are
controlled at the following levels:
+ Cryptosporidiurm: 99 percent removal for systems that filter. Unfiltered systems are
required to include Cryptosporidium in their existing watershed control provisions.

+ Giardia lamblia; 99.9 pereent remyovalfinactivation
« Viruses: 99.9 percant removal/inactivation
+ Legionelia: No lirnit, but EPA beliaves that if Giardia and viruses are removed/
inactivated, according to tha treatrnent techniques in the surface water treatment rule,
Legionelia will also be controlled.
+ Turbidity: For systems that wse conventional or direct filtration, at no time can turbidity
(cloudiness of water) go higher than 1 nephelometric turbidity unit (NTU), and samples
for turbidity must be less than or equal to 03 NTU in at least 95 percent of the sarmples
in any menth. Systemsthat use filtration other than the conventional or direct filtration
must follow state limits, which must include turbidity at no time exceeding 5 NTU.
HPC: No mere than 500 bacterial colonies per milliliter
+ Long Term 1 Enhanced Surface Water Treatment: Surface water systems or ground
water systemns under the directinfluence of surface water serving fewer than 10,000
people must comply withthe applicable Long Term 1 Enhanced Surface Water
Treatment Rule provisions {eg. turbidity standards, individual filter monitoring,
Cryptosporidium removal requiraments, updated watershed control requirements for
unfiltered systems).
Long Term 2 Enhanced Surface Water Treatment: This rule applies to all surface water
systems or ground water systems under the direct influence of surface water. The rule
targets additional Cryptesporidiuim treatment requirements for higher risk systems
and includes provisions toreduce risks from uncovered finished water storages facilities
and to ensure that the systems maintain microblal protection as they take steps to
reduce the formation of distnfection byproducts. (Monitoring start dates are staggered
by system size. The largest siysterns (serving at least 100,000 people) will begin
monitoring In October2006and the srallest systemns (serving fewer than 10,000
people) will not begin monitoring until October 2008, After completing monitoting
and determining theirtreatment bin,systems generally have three years to comply
with any additional treatment recyuirements.)
- Filter Backwash Recycling: TheFilter Backwash Recycling Rule requires systems that
recycle to return specific recycle flows through all processes of the system's existing
conventional or direct filttion system or atan alternate location approved by the state.

8 No more than 5.0 percent sirnples total coliform-positive in a month, (For water systems
that collect fewar than 40 routine samples per month, no more than one sample can be
total coliform-positive per meinth) Every sample that has total coliform must be analyzed
for elther fecal coliforms or E, cofi.If two consecutive TC-positive samples, and one is also
positive for E. coli or fecal califorms, systern has an acute MCL violation.

9 Although there is no collective MCL G for this contaminant group, there are individual
MCLGs for some of the Indiviciusl contaminants:
+ Haloacetic acids: dichlerozscetic acid (zero), trichloroacetic acid (03 mg/l)
+ Trihalomethanes: bromod ichloromethane (zero); bromoform (zero);
dibromochloromethane (006 mgf)



National Primary Drinking Water Regulations

122

EPA 816-F-09-004 | MAY2009

NATIONAL SECONDARY DRINKING WATER REGULATION

National Secondary Drinking Water Regulations are non-enforceable guidelines regarding contaminants
that may cause cosmetic effects (such as skin or tooth discoloration) or aesthetic effects (such as taste,
odor, or color) in drinking water. EPA recommends secondary standardsto water systems but does not
require systems to comply. However, some states may choose to adopt them as enforceable standards.

Contaminant Secondary Maximum Contaminant Level

Aluminum 0.05 to 0.2 mg/L
Chloride 250 mg/L

Color 15 (color units)
Copper 1.0 mg/L
Corrosivity Noncorrosive
Fluoride 2.0 mg/L

Foaming Agents 0.5 mg/L

Iron 0.3 mg/L
Manganese 0.05 myg/L

Odor 3 threshold odor number
pH 6.5-85

Silver 0.10 myg/L

Sulfate 250 mg/L

Total Dissolved Solids 500 mg/L
Zinc 5mag/L

FOR MORE INFORMATION ON EPA'S
SAFE DRINKING WATER:

g visit: epa.gov/safewater

call: (800) 426-4791

ADDITIONAL INFORMATION:

To order additional posters or other ground
water and drinking water publications,

please contact the Mational Service Center for
Environmental Publications at: (800)490-9198,
or email: nscep@bps-Imit.com,

OFFICE OF GROUND WATER

AND DRINKING WATER



123



124

REQUEST FOR COUNCIL ACTION
MEETING DATE Jecr ¢ /55 5y

NAME: V/j?/af“% Sl it

ADDRESS: 00 [frvsi@l 4w ors”

Please write a brief paragraph listing the item you wish to present to the
council:

Lhls o7 Sl ihgns Lurt
TTlockh Gt oy A (ol L omre

Council Actionm: Motion By: Second By: To;




